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History of this test report

Report No. Version Description Issue Date
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Summary of Test Result

Report Ref Std. Result

Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.247(a)(2) 6dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -

15.247(b)(3)

3.2 15.247(b)(4) Output Power Pass -

3.3 15.247(e) Power Spectral Density Pass -

34 15.247(d) Conducted Band Edges and Spurious Pass i

Emission

1.90dB

3.5 15.247(d) |Radiated Band Edges and Spurious Emission Pass under the limit at

4960.00 MHz

6.16 dB

3.6 15.207 AC Conducted Emission Pass under the limit at

0.42 MHz
3.7 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:
The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Danny Lee
Report Producer: Emma Hsiao

TEL : 886-3-327-0868 Page Number 1 4 of 26
FAX : 886-3-327-0855 Issue Date : Dec. 24, 2024
Report Template No.: BU5-FR15CBT4.0 Version 2.4 Report Version 101



swanranas. FCC RADIO TEST REPORT Report No. : FR400417A

1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Bluetooth - LE (125 kbps, 500 kbps, 1Mbps, 2Mbps)

Antenna Type
Bluetooth - LE: Inverted F PCB Antenna

Antenna information
2400 MHz ~ 2483.5 MHz Peak Gain (dBi) ‘ 3.3
Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.
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1.3

Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.
COO05-HY(TAF Code: 1190)

Remark The Conducted Emission test item subcontracted to Sporton International
Inc. EMC & Wireless Communications Laboratory

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
THO5-HY, 03CH12-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786

1.4 Applicable Standards
According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:
¢+ FCC Part 15 Subpart C §15.247
+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site v01r01
¢+ ANSI C63.10-2013
Remark:
1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.
2. The TAF code is not including all the FCC KDB listed without accreditation.
3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

2.1 Carrier Frequency Channel

Frequency Band Channel (ll:\;eHi) Channel (ll:\I'I-:‘l)
0 2402 21 2444
1 2404 22 2446
2 2406 23 2448
3 2408 24 2450
4 2410 25 2452
5 2412 26 2454
6 2414 27 2456
7 2416 28 2458
8 2418 29 2460
9 2420 30 2462
2400-2483.5 MHz 10 2422 31 2464
11 2424 32 2466
12 2426 33 2468
13 2428 34 2470
14 2430 35 2472
15 2432 36 2474
16 2434 37 2476
17 2436 38 2478
18 2438 39 2480
19 2440 - -
20 2442 - -
TEL : 886-3-327-0868 Page Number :7 of 26
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2.2 Test Mode

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

TEL : 886-3-327-0868 Page Number : 8 of 26
FAX : 886-3-327-0855 Issue Date : Dec. 24, 2024
Report Template No.: BU5-FR15CBT4.0 Version 2.4 Report Version 101



swanranas. FCC RADIO TEST REPORT

Report No. : FR400417A

The following summary table is showing all test modes to demonstrate in compliance with the standard.

Summary table of Test Cases

Test Item

Data Rate / Modulation

Conducted

Test Cases

Bluetooth — LE /| GFSK

<5dBm>
Mode 1:
Mode 2:
Mode 3:
Mode 4:
Mode 5:
Mode 6:
Mode 7:
Mode 8:
Mode 9:
Mode 10:
Mode 11:
Mode 12:
<10dBm>
Mode 13:
Mode 14:
Mode 15:
Mode 16:
Mode 17:
Mode 18:
Mode 19:
Mode 20:
Mode 21:
Mode 22:
Mode 23:
Mode 24:

Bluetooth Tx CH00_2402 MHz_1Mbps
Bluetooth Tx CH19_2440 MHz_1Mbps
Bluetooth Tx CH39_2480 MHz_1Mbps
Bluetooth Tx CHO01_2404 MHz_2Mbps
Bluetooth Tx CH19_2440 MHz_2Mbps
Bluetooth Tx CH38_2478 MHz_2Mbps
Bluetooth Tx CHO0_2402 MHz_125kbps
Bluetooth Tx CH19_2440 MHz_125kbps
Bluetooth Tx CH39 2480 MHz_125kbps
Bluetooth Tx CH00_2402 MHz_500kbps
Bluetooth Tx CH19_ 2440 MHz_500kbps
Bluetooth Tx CH39_2480 MHz_500kbps

Bluetooth Tx CH00_2402 MHz_1Mbps
Bluetooth Tx CH19_2440 MHz_1Mbps
Bluetooth Tx CH39 2480 MHz_1Mbps
Bluetooth Tx CHO01_2404 MHz_2Mbps
Bluetooth Tx CH19_2440 MHz_2Mbps
Bluetooth Tx CH38 2478 MHz_2Mbps
Bluetooth Tx CHO0_2402 MHz_125kbps
Bluetooth Tx CH19_2440 MHz_125kbps
Bluetooth Tx CH39_2480 MHz_125kbps
Bluetooth Tx CH00_2402 MHz_500kbps
Bluetooth Tx CH19_2440 MHz_500kbps
Bluetooth Tx CH39_2480 MHz_500kbps
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Summary table of Test Cases

Test Item Data Rate / Modulation

<5dBm>
Mode 1. Bluetooth Tx CHO0 2402 MHz_1Mbps
Mode 2: Bluetooth Tx CH19 2440 MHz_1Mbps
Mode 3: Bluetooth Tx CH39_2480 MHz_1Mbps
Mode 4: Bluetooth Tx CHO1_2404 MHz_2Mbps
Mode 5: Bluetooth Tx CH19_2440 MHz_2Mbps
Mode 6: Bluetooth Tx CH38 2478 MHz_2Mbps
Mode 7: Bluetooth Tx CH00_2402 MHz_125kbps
Mode 8: Bluetooth Tx CH19_2440 MHz_125kbps
Mode 9: Bluetooth Tx CH39 2480 MHz_125kbps
Mode 10: Bluetooth Tx CHO0_2402 MHz_500kbps
Mode 11: Bluetooth Tx CH19_ 2440 MHz_500kbps
Radiated Mode 12: Bluetooth Tx CH39_ 2480 MHz_500kbps
Test Cases <10dBm>
Mode 13: Bluetooth Tx CHO0_2402 MHz_1Mbps
Mode 14: Bluetooth Tx CH19_2440 MHz_1Mbps
Mode 15: Bluetooth Tx CH39_ 2480 MHz_1Mbps
Mode 16: Bluetooth Tx CHO1_2404 MHz_2Mbps
Mode 17: Bluetooth Tx CH19_2440 MHz_2Mbps
Mode 18: Bluetooth Tx CH38 2478 MHz_2Mbps
Mode 19: Bluetooth Tx CHO0_2402 MHz_125kbps
Mode 20: Bluetooth Tx CH19_ 2440 MHz_125kbps
Mode 21: Bluetooth Tx CH39 2480 MHz_125kbps
Mode 22: Bluetooth Tx CHO0_2402 MHz_500kbps
Mode 23: Bluetooth Tx CH19_2440 MHz_500kbps
Mode 24: Bluetooth Tx CH39_2480 MHz_500kbps

AC Conducted | Mode 1: 5 dbm path + Bluetooth - LE Tx + USB Cable (Charging from Notebook)
Emission Mode 2: 10 dbm path + Bluetooth - LE Tx + USB Cable (Charging from Notebook)

Remark:

1. The worst case of Conducted Emission is mode 1; only the test data of it was reported.

2. For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

3.  Bluetooth-LE 2Mbps does not support primary advertising channels; it does not support
channel 00 and channel 39.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monitor ‘

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name [Model Name|FCC ID Data Cable Power Cord

1. |WLANAP ASUS RT-AC55U [FCC DoC N/A Unshielded, 1.8m

2. [iPod Apple A1285 FCC DoC Shielded, 1.0m N/A
AC I/P:
Unshielded, 1.2 m

3. [Notebook Lenovo TPO0116A |FCC DoC N/A DC O/P-
Shielded, 1.8 m
AC I/P:

Latitude Unshielded, 1.2 m

4. [Notebook DELL 3400 N/A N/A DC O/P-

Shielded, 1.8 m

Remark: Applicant has ensured support unit would not be attached with the product on the market,

support unit is provided by lab for testing.
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2.5 EUT Operation Test Setup

The RF test items, utility “SmartRF studio 8 v1.2.0 ALPHA (build #54)” was installed in Notebook which
was programmed in order to make the EUT get into the engineering modes to provide channel
selection, power level, data rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-0868 Page Number 1 12 of 26
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3 Test Result
3.1 6dB and 99% Bandwidth Measurement
3.1.1Limit of 6dB and 99% Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows the ANSI C63.10 Section 6.9.3 (OBW) and 11.8.1 (6dB BW).

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.
Set the Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The
6dB bandwidth must be greater than 500 kHz.

5.  For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

6. Measure and record the results in the test report.

3.1.4Test Setup

i

Spectrum Analyzer EUT

3.1.5Test Result of 6dB Bandwidth

Please refer to Appendix A.

3.1.6 Test Result of 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Output Power Measurement

3.2.1Limit of Output Power
For systems using digital modulation in the 2400-2483.5 MHz, the limit for output power is 30 dBm. If

transmitting antenna of directional gain greater than 6 dBi is used, the peak output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be

reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

For Peak Power, the testing follows ANSI C63.10 Section 11.9.1.3 PKPM1.

For Average Power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G
The RF output of EUT is connected to the power meter by RF cable and attenuator.

The path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

o g > w N PF

Measure the conducted output power and record the results in the test report.

3.2.4Test Setup

Power Meter EUT

3.2.5Test Result of Peak Output Power

Please refer to Appendix A.

3.2.6 Test Result of Average Output Power (Reporting Only)

Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8 dBm in any 3 kHz band at any time interval

of continuous transmission.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.10.2 Method PKPSD.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3.  Setthe maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz.
Video bandwidth (VBW) = 10 kHz. In order to make an accurate measurement, set the span to
1.5 times DTS Channel Bandwidth. (6 dB BW)

5. Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully
stabilize. Use the peak marker function to determine the maximum power level.

6. Measure and record the results in the test report.

7. The Measured power density (dBm)/ 100 kHz is a reference level and is used as 20 dBc down

limit line for Conducted Band Edges and Conducted Spurious Emission.

3.3.4Test Setup

e )

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission

All harmonics/spurious must be at least 20 dB down from the highest emission level within the

authorized band.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedure

1. The testing follows the ANSI C63.10 Section 11.11.3 Emission level measurement.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The path
loss is compensated to the results for each measurement.

3. Set the maximum power setting and enable the EUT to transmit continuously.

4. Set RBW = 100 kHz, VBW = 300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted
output power procedure is used. If the transmitter complies with the conducted power limits based
on the use of RMS averaging over a time interval, the attenuation required under this paragraph
shall be 30 dB instead of 20 dB.

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

3.4.4Test Setup
oo ] )
EUT

Spectrum Analyzer

3.4.5Test Result of Conducted Band Edges Plots

Please refer to Appendix A.

3.4.6 Test Result of Conducted Spurious Emission Plots

Please refer to Appendix A.
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated Band Edges and Spurious Emission

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious must
be at least 20 dB below the highest emission level within the authorized band. If the transmitter
complies with the conducted power limits based on the use of RMS averaging over a time interval, the
attenuation required shall be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the

restricted bands must also comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 - 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.5.3Test Procedures

1.
2.

The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.
The EUT is arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.
The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.
The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.
Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as
Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW =100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW = 3 MHz for f > 1 GHz for peak measurement.
For average measurement:
« VBW =10 Hz, when duty cycle is no less than 98 percent.
- VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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3.5.4Test Setup

For radiated test below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer [ Receiver

For radiated test from 1GHz to 18GHz
RX Antenna

o 3m —_—
_____ EUT ; !
= =] :
|
1.5m :
'
Metal Full Soldered Ground Plane
o
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== .

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result comes out

very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30 MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio frequency
voltage that is conducted back onto the AC power line on any frequency or frequencies within the band
150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF Bandwidth =9
kHz) with Maximum Hold Mode. Then measurement is also conducted by Average Detector and
Quasi-Peak Detector Function respectively.
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3.6.4Test Setup

o £ 0 B o O ey e T o e SR i s s S Ty |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
| 1
| |
— |
! e EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
| 500 RF Cable SHem | || ptane
|
: |
| i 2 :
| 3 | L
| “3bp ;
| AC :
| AMH | |
I (LISHy | |
I L L |
|
I s | £
I o -~ Bonded to horizontal l o -
P4 round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements
3.7.1Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.7.2 Antenna Anti-Replacement Construction

Antenna permanently attached.
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4 List of Measuring Equipment

. L. Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Rohde & Nov. 28, 2024~ Radiati
LoopAntenna | - HFH2-Z2 | 100315 | 9 kHz~30 MHz | Feb. 23,2024 | Feb.22,2025 | 2 "
Schwarz Dec. 04, 2024 (03CH12-HY)
CBL 6111D &
Nov. 28, 2024~ Radiati
Bilog Antenna | TESEQ  |00800N1DON| 37059 & 01 | 30MHz~1GHz | Nov. 27, 2024 | Nov. 26,2025 | ~acaton
06 Dec. 04, 2024 (03CH12-HY)
SCHWARZBE Nov. 28, 2024~ Radiati
Horn Antenna BBHA 9120 D | 9120D-02114 | 1GHz~18GHz | Jul. 11, 2024 | " Jul. 10,2025 | -aa@ton
CK Dec. 04, 2024 (03CH12-HY)
SHF-EHF Horn| SCHWARZBE Nov. 28, 2024~ Radiation
BBHA9170 1224 18GHz-40GHz | Jun. 24, 2024 Jun. 23, 2025
Antenna CK Dec. 04, 2024 (03CH12-HY)
" Nov. 28, 2024~ Radiation
Preamplifier | COM-POWER PA-103 161075 10MHz~1GHz | Mar. 20, 2024 Mar. 19, 2025
Dec. 04, 2024 (03CH12-HY)
. E-INSTRUME | ERA-10M-700 Nov. 28, 2024~ Radiation
Amplifier EC1900245 | 10MHz-7GHz | Jan. 09, 2024 Jan. 08, 2025
NT TECH LTD. 0-MR Dec. 04, 2024 (03CH12-HY)
Preamplifier | oo 1 RUME | ERATOOM-18 050049 | 1GHZ-18GHz | Dec. 20, 2003 |0 2829247 o 4g p0pq | RAdiatioN
ifi z- y4 . 20, 19,
P NT TECH LTD.| G-56-01-A70 Dec. 04, 2024 (03CH12-HY)
" Nov. 28, 2024~ Radiation
Preamplifier EMEC EM18G40G 060715 18GHz~40GHz | Dec. 07, 2023 Dec. 06, 2024
Dec. 04, 2024 (03CH12-HY)
Spectrum ) Nov. 28, 2024~ Radiation
Agilent N9010A MY53470118 | 10Hz~44GHz | Aug.09, 2024 Aug.08, 2025
Analyzer Dec. 04, 2024 (03CH12-HY)
) o WLKS1200-12 1.2GHz Low Nov. 28, 2024~ Radiation
Filter Wainwright SN2 . Mar. 13, 2024 Mar. 12, 2025
SS Pass Filter Dec. 04, 2024 (03CH12-HY)
WHKX12-2700
. o 3GHz High Nov. 28, 2024~ Radiation
Filter Wainwright |-3000-18000-6 SN2 ) Mar. 13, 2024 Mar. 12, 2025
0sT Pass Filter Dec. 04, 2024 (03CH12-HY)
HUBER + SUCOFLEX Nov. 28, 2024~ Radiation
RF Cable 803951/2 9kHz~30MHz | Mar. 06, 2024 Mar. 05, 2025
SUHNER 102 Dec. 04, 2024 (03CH12-HY)
HUBER + SUCOFLEX Nov. 28, 2024~ Radiation
RF Cable 0058/126E | 30MHz~18GHz | Dec. 18, 2023 Dec. 17, 2024
SUHNER 126E Dec. 04, 2024 (03CH12-HY)
HUBER + SUCOFLEX Nov. 28, 2024~ Radiation
RF Cable 505134/2 | 30MHz~40GHz | Dec. 18, 2023 Dec. 17, 2024
SUHNER 102 Dec. 04, 2024 (03CH12-HY)
HUBER + SUCOFLEX Nov. 28, 2024~ Radiation
RF Cable 803953/2 | 30MHz~40GHz | Dec. 18, 2023 Dec. 17, 2024
SUHNER 102 Dec. 04, 2024 (03CH12-HY)
Nov. 28, 2024~ Radiation
Hygrometer TECPEL DTM-303B TP210090 N/A Aug. 29, 2024 Aug. 28, 2025
Dec. 04, 2024 (03CH12-HY)
Control Turn Nov. 28, 2024~ Radiation
Controller EMEC EM1000 N/A N/A N/A
table & Ant Mast Dec. 04, 2024 (03CH12-HY)
Nov. 28, 2024~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1m~4m N/A N/A
Dec. 04, 2024 (03CH12-HY)
Nov. 28, 2024~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A N/A
Dec. 04, 2024 (03CH12-HY)
. E3 Nov. 28, 2024~ Radiation
Software Audix RK-000989 N/A N/A N/A
6.2009-8-24 Dec. 04, 2024 (03CH12-HY)
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. L. Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Nov. 25, 2024~ Conducted
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 01, 2024 | " Oct. 30, 2025
Dec. 09, 2024 (THO5-HY)
. Nov. 25, 2024~ Conducted
Power Meter Anritsu ML2495A 1036004 N/A Jul. 04, 2024 Jul. 03, 2025
Dec. 09, 2024 (THO5-HY)
. 300MHz~40GH Nov. 25, 2024~ Conducted
Power Sensor Anritsu MA2411B 1027253 Jul. 04, 2024 Jul. 03, 2025
z Dec. 09, 2024 (THO5-HY)
Signal Rohde & Nov. 25, 2024~ Conducted
ona one FSV40 101566 | 10Hz~40GHz | Aug. 23,2024 | Aug. 22, 2025
Analyzer Schwarz Dec. 09, 2024 (THO5-HY)
Switch Control EC1300484 Nov. 25, 2024~ Conducted
Burgeon ETF-058 N/A May 20, 2024 May 19, 2025
Mainframe urd (BOX3) y Dec. 09, 2024 | Y (THO5-HY)
BTWIFI_Final
Software Sporton  [version 24112  N/A Conducted N/A Nov. 25, 2024~ N/A Conducted
Wi Vi |
P 8_ Other Test ltem Dec. 09, 2024 (THO5-HY)
AC Power . Conduction
ChainTek APC-1000W N/A N/A N/A Nov. 26, 2024 N/A
Source (CO05-HY)
EMI Test Rohde & Conduction
) ESR3 102388 9kHz~3.6GHz | Dec. 06, 2023 | Nov. 26, 2024 | Dec. 05, 2024
Receiver Schwarz (COO05-HY)
Conduction
Hygrometer Testo 608-H1 34913912 N/A Oct. 14, 2024 | Nov. 26, 2024 | Oct. 13, 2025
(CO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Dec. 08, 2023 | Nov. 26, 2024 | Dec. 07, 2024
Schwarz (CO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Nov. 14, 2024 | Nov. 26, 2024 | Nov. 13, 2025
Schwarz (CO05-HY)
Rohde & Conduction
Software EMC32 N/A N/A N/A Nov. 26, 2024 N/A
Schwarz (CO05-HY)
. SCHWARZBE | VTSD 9561-F Conduction
Pulse Limiter 00691 N/A Jul. 30, 2024 | Nov. 26, 2024 | Jul. 29, 2025
CK N (CO05-HY)
MQT2408250 Conducti
LISN Cable MVE RG-400 Q N/A Oct. 15, 2024 | Nov. 26, 2024 | Oct. 14, 2025 onduction
1 (CO05-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.7dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.3 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence 4.7 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.0dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5.1 dB
of 95% (U = 2Uc(y)) )
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Appendix A. Test Result of Conducted Test Items

Report Number : FR400417A

Test Engineer: Willy Chang Temperature: 21~25 °C
Test Date: 2024/11/25~2024/12/09 Relative Humidity: 51~54 %
<5dBm>
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99% Occupied 6dB BW
Mod. g::z NTY CH. (';;qu') BW G?SHBZ‘;V Limit | Pass/Fail
(MHz) (MHz)
BLE |1Mbps| 1 0 2402 1.078 0.706 0.50 Pass
BLE |1Mbps| 1 19 | 2440 1.081 0.707 0.50 Pass
BLE |1Mbps| 1 39 [ 2480 1.071 0.706 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak Conducted EIRP EIRP
Mod Data NTd CH Freq. | Conducted Power DG Power Power Pass Settin
" | Rate " | (MHz) Power Limit (dBi) (dBm) Limit /Fail 9
(dBm) (dBm) (dBm)
BLE |1Mbps| 1 0 2402 6.65 30.00 3.30 9.95 36.00 Pass 5
BLE |1Mbps| 1 19 | 2440 6.58 30.00 3.30 9.88 36.00 Pass 5
BLE |1Mbps| 1 39 | 2480 6.61 30.00 3.30 9.91 36.00 Pass 5
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average Conducted EIRP EIRP
Mod Data NTd CH Freq. | Conducted Power DG Power Power Pass Settin
" | Rate " | (MHz) Power Limit (dBi) (dBm) Limit /Fail 9
(dBm) (dBm) (dBm)
BLE |1Mbps| 1 0 2402 4.60 30.00 3.30 7.90 36.00 Pass 5
BLE |1Mbps| 1 19 | 2440 4.54 30.00 3.30 7.84 36.00 Pass 5
BLE |1Mbps| 1 39 | 2480 4.62 30.00 3.30 7.92 36.00 Pass 5
TEST RESULTS DATA
Peak Power Density
Data Froq. | PeakPSD | PeakPsD 0G Pei'i‘m'TtSD
Mod. Rate NT{ CH. (MHc;) (dBm (dBm (dBi) (dBm Pass/Fail
/100kHz) /3kHz) 13kHz)
BLE |1Mbps| 1 0 2402 4.82 -7.36 3.30 8.00 Pass
BLE |1Mbps| 1 19 | 2440 4.73 -6.99 3.30 8.00 Pass
BLE |1Mbps| 1 39 [ 2480 4.81 -6.64 3.30 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99% Occupied 6dB BW
Mod. 3::: NTY CH. (';Arquz') BW G?SHBZ\;V Limit | Pass/Fail
(MHz) (MHz)
BLE |2Mbps| 1 1 2404 2.067 1.331 0.50 Pass
BLE |2Mbps| 1 19 2440 2.095 1.378 0.50 Pass
BLE |2Mbps| 1 38 | 2478 2.084 1.372 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak Conducted EIRP EIRP
Mod Data NT] CH Freq. Conducted Power DG Power Power Pass Settin
" | Rate " | (MHz) Power Limit (dBi) (dBm) Limit [Fail 9
(dBm) (dBm) (dBm)
BLE |2Mbps| 1 1 2404 6.68 30.00 3.30 9.98 36.00 Pass 5
BLE |2Mbps| 1 19 | 2440 6.60 30.00 3.30 9.90 36.00 Pass 5
BLE |2Mbps| 1 38 2478 6.62 30.00 3.30 9.92 36.00 Pass 5
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average Conducted EIRP EIRP
Mod Data INEN e Freq. | Conducted Power DG Power Power Pass Settin
" | Rate | (MHz) Power Limit (dBi) (dBm) Limit [Fail 9
(dBm) (dBm) (dBm)
BLE |2Mbps| 1 1 2404 4.56 30.00 3.30 7.86 36.00 Pass 5
BLE |2Mbps| 1 19 | 2440 4.52 30.00 3.30 7.82 36.00 Pass 5
BLE |2Mbps| 1 38 2478 4.64 30.00 3.30 7.94 36.00 Pass 5
TEST RESULTS DATA
Peak Power Density
Data Froq | PeakPSD | Peak PSD G Pei'i‘mFi’tSD
Mod. | 22 [N{ CH. (MH(l) (dBm (dBm (@B) @Bm | Pass/Fal
/100kHz) /3kHz) 13KHz)
BLE |2Mbps| 1 1 2404 4.02 -9.07 3.30 8.00 Pass
BLE |2Mbps| 1 19 2440 4.12 -9.97 3.30 8.00 Pass
BLE |2Mbps| 1 38 | 2478 3.56 -10.13 3.30 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
Data 99% Occupied 6dB BW
Mod. | Rate [NT{ CH. (';/rleH‘;') BW G?SHBZ‘;V Limit | Pass/Fail
(bps) (MHz) (MHz)
BLE | 125k | 1 0 2402 1.090 0.731 0.50 Pass
BLE | 125k | 1 19 | 2440 1.095 0.750 0.50 Pass
BLE | 125k | 1 39 2480 1.091 0.736 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak Conducted EIRP
DELE Freqg. | Conducted Power DG Al Power Pass .
Mod. | Rate [NTY CH. L . Power - . Setting
(bps) (MHz) Power Limit (dBi) (dBm) Limit [Fail
(dBm) (dBm) (dBm)
BLE | 125k | 1 0 2402 714 30.00 3.30 10.44 36.00 Pass 5
BLE | 125k | 1 19 | 2440 7.00 30.00 3.30 10.30 36.00 Pass 5
BLE | 125k | 1 39 2480 6.94 30.00 3.30 10.24 36.00 Pass 5
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average Conducted EIRP
DEL) Freq. | Conducted Power DG EIRP Power Pass .
Mod. | Rate [NTY CH. - . Power - ’ Setting
(bps) (MHz) Power Limit (dBi) (dBm) Limit [Fail
(dBm) (dBm) (dBm)
BLE | 125k | 1 0 2402 4.83 30.00 3.30 8.13 36.00 Pass 5
BLE | 125k | 1 19 2440 4.77 30.00 3.30 8.07 36.00 Pass 5
BLE | 125k | 1 39 | 2480 4.71 30.00 3.30 8.01 36.00 Pass 5
TEST RESULTS DATA
Peak Power Densit
Data Fro Peak PSD | Peak PSD 0G Pei'i‘mFi’tSD
Mod. | Rate [NT4 CH. (MH(l) (dBm (dBm (dBi) (dBm Pass/Fail
(bps) /100kHz) /3kHz) /3kHz)
BLE | 125k | 1 0 2402 1.83 -1.00 3.30 8.00 Pass
BLE | 125k | 1 19 2440 1.73 -1.05 3.30 8.00 Pass
BLE | 125k | 1 39 | 2480 1.92 -1.02 3.30 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
Data 99% Occupied 6dB BW
Mod. | Rate [NT{ CH. (';Arquz') BW G?SHBZ\;V Limit | Pass/Fail
(bps) (MHz) (MHz)
BLE | 500k | 1 0 2402 1.056 0.690 0.50 Pass
BLE | 500k | 1 19 2440 1.066 0.700 0.50 Pass
BLE | 500k | 1| 39 | 2480 1.054 0.690 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak Conducted EIRP
ol Freq. | Conducted Power DG EIRP Power Pass .
Mod. | Rate [NT4 CH. - . Power - . Setting
(bps) (MHz) Power Limit (dBi) (dBm) Limit [Fail
P (dBm) (dBm) (dBm)
BLE | 500k | 1 0 2402 7.02 30.00 3.30 10.32 36.00 Pass 5
BLE | 500k | 1 19 2440 6.97 30.00 3.30 10.27 36.00 Pass 5
BLE | 500k | 1 39 2480 6.96 30.00 3.30 10.26 36.00 Pass 5
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average Conducted EIRP
e Freq. | Conducted Power DG 2l Power Pass .
Mod. | Rate [NTY CH. L . Power L . Setting
T (MHz) Power Limit (dBi) (dBm) Limit [Fail
P (dBm) (dBm) (dBm)
BLE | 500k | 1 0 2402 4.89 30.00 3.30 8.19 36.00 Pass 5
BLE | 500k | 1 19 | 2440 4.80 30.00 3.30 8.10 36.00 Pass 5
BLE | 500k | 1 39 2480 4.72 30.00 3.30 8.02 36.00 Pass 5
TEST RESULTS DATA
Peak Power Density
Data Froq. | PeakPSD | Peak PSD oG Pei'i‘mFi’fD
Mod. | Rate [NTY CH. (MHc;) (dBm (dBm (dBi) i Pass/Fail
(bps) /100kHz) /3kHz) /3kHz)
BLE | 500k | 1 0 2402 4.94 -7.49 3.30 8.00 Pass
BLE | 500k | 1 19 | 2440 4.84 -6.95 3.30 8.00 Pass
BLE | 500k | 1 39 2480 4.91 -7.01 3.30 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.
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<10dBm>
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99% Occupied 6dB BW
Mod. g::z NT{ CH. (i/rlquz.) BW S?SH@;V Limit | Pass/Fail
(MHz) (MHz)
BLE |1Mbps| 1 0 2402 1.070 0.690 0.50 Pass
BLE |1Mbps| 1 19 | 2440 1.065 0.693 0.50 Pass
BLE |1Mbps| 1 39 | 2480 1.080 0.720 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak Conducted EIRP EIRP
Mod Data NTd CH Freq. | Conducted Power DG Power Power Pass Settin
" | Rate * | (MHz) Power Limit (dBi) (dBm) Limit /Fail 9
(dBm) (dBm) (dBm)
BLE |1Mbps| 1 0 2402 10.21 30.00 3.30 13.51 36.00 Pass 10
BLE |1Mbps| 1 19 | 2440 10.19 30.00 3.30 13.49 36.00 Pass 10
BLE |1Mbps| 1 39 [ 2480 10.03 30.00 3.30 13.33 36.00 Pass 10
TEST RESULTS DATA
Average Power Table
Reporting Onl)
Average Conducted EIRP EIRP
Mod Data NTd CH Freq. | Conducted Power DG Power Power Pass Settin
" | Rate * | (MHz) Power Limit (dBi) (dBm) Limit /Fail 9
(dBm) (dBm) (dBm)
BLE |1Mbps| 1 0 2402 9.70 30.00 3.30 13.00 36.00 Pass 10
BLE |1Mbps| 1 19 | 2440 9.63 30.00 3.30 12.93 36.00 Pass 10
BLE |1Mbps| 1 39 [ 2480 9.44 30.00 3.30 12.74 36.00 Pass 10
TEST RESULTS DATA
Peak Power Density
Data Freq | PeakPSD | Peak PSD G Pei'i‘m'?tSD
Mod. Rate NT{ CH. (MH[;) (dBm (dBm (dBi) (dBm Pass/Fail
/100kHz) /3kHz) 13KkHz)
BLE |1Mbps| 1 0 2402 10.12 -2.27 3.30 8.00 Pass
BLE |1Mbps| 1 19 | 2440 9.95 -2.47 3.30 8.00 Pass
BLE |1Mbps| 1 39 | 2480 9.84 -2.06 3.30 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.

Al-3-10f2



Report Number : FR400417A

TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99% Occupied 6dB BW
Mod. g::z Ny CH. (';;qu') BW G?SHBZ‘;V Limit | Pass/Fail
(MHz) (MHz)
BLE |2Mbps| 1 1 2404 2.063 1.340 0.50 Pass
BLE |2Mbps| 1 19 | 2440 2.060 1.419 0.50 Pass
BLE |2Mbps| 1 38 | 2478 2.084 1.354 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak Conducted EIRP EIRP
Mod Data NTd CH Freq. | Conducted Power DG Power Power Pass Settin
" | Rate " | (MHz) Power Limit (dBi) (dBm) Limit /Fail 9
(dBm) (dBm) (dBm)
BLE |2Mbps| 1 1 2404 10.18 30.00 3.30 13.48 36.00 Pass 10
BLE |2Mbps| 1 19 | 2440 10.12 30.00 3.30 13.42 36.00 Pass 10
BLE |2Mbps| 1 38 | 2478 10.01 30.00 3.30 13.31 36.00 Pass 10
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average Conducted EIRP EIRP
Mod Data NTd CH Freq. | Conducted Power DG Power Power Pass Settin
" | Rate " | (MHz) Power Limit (dBi) (dBm) Limit /Fail 9
(dBm) (dBm) (dBm)
BLE |2Mbps| 1 1 2404 9.69 30.00 3.30 12.99 36.00 Pass 10
BLE |2Mbps| 1 19 | 2440 9.61 30.00 3.30 12.91 36.00 Pass 10
BLE |2Mbps| 1 38 | 2478 9.42 30.00 3.30 12.72 36.00 Pass 10
TEST RESULTS DATA
Peak Power Density
Data Froq. | PeakPSD | PeakPsD 0G Pei'i‘m'TtSD
Mod. Rate NT{ CH. (MHc;) (dBm (dBm (dBi) (dBm Pass/Fail
/100kHz) /3kHz) 13kHz)
BLE |2Mbps| 1 1 2404 8.93 -4.97 3.30 8.00 Pass
BLE |2Mbps| 1 19 | 2440 8.92 -3.97 3.30 8.00 Pass
BLE |2Mbps| 1 38 | 2478 9.29 -4.69 3.30 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.

Al-3-20f2



Report Number : FR400417A

TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
Data 99% Occupied 6dB BW
Mod. | Rate [NT{ CH. (';/rleH‘;') BW G?SHBZ‘;V Limit | Pass/Fail
(bps) (MHz) (MHz)
BLE | 125k | 1 0 2402 1.086 0.712 0.50 Pass
BLE | 125k | 1 19 | 2440 1.084 0.715 0.50 Pass
BLE | 125k | 1 39 2480 1.090 0.744 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak Conducted EIRP
DELE Freqg. | Conducted Power DG Al Power Pass .
Mod. | Rate [NTY CH. L . Power - . Setting
(bps) (MHz) Power Limit (dBi) (dBm) Limit [Fail
(dBm) (dBm) (dBm)
BLE | 125k | 1 0 2402 10.58 30.00 3.30 13.88 36.00 Pass 10
BLE | 125k | 1 19 | 2440 10.47 30.00 3.30 13.77 36.00 Pass 10
BLE | 125k | 1 39 2480 10.37 30.00 3.30 13.67 36.00 Pass 10
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average Conducted EIRP
DEL) Freq. | Conducted Power DG EIRP Power Pass .
Mod. | Rate [NTY CH. - . Power - ’ Setting
(bps) (MHz) Power Limit (dBi) (dBm) Limit [Fail
(dBm) (dBm) (dBm)
BLE | 125k | 1 0 2402 9.83 30.00 3.30 13.13 36.00 Pass 10
BLE | 125k | 1 19 2440 9.70 30.00 3.30 13.00 36.00 Pass 10
BLE | 125k | 1 39 | 2480 9.58 30.00 3.30 12.88 36.00 Pass 10
TEST RESULTS DATA
Peak Power Densit
Data Fro Peak PSD | Peak PSD 0G Pei'i‘mFi’tSD
Mod. | Rate [NT4 CH. (MH(l) (dBm (dBm (dBi) (dBm Pass/Fail
(bps) /100kHz) /3kHz) /3kHz)
BLE | 125k | 1 0 2402 7.06 4.12 3.30 8.00 Pass
BLE | 125k | 1 19 2440 6.92 3.95 3.30 8.00 Pass
BLE | 125k | 1 39 | 2480 6.74 3.89 3.30 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
Data 99% Occupied 6dB BW
Mod. | Rate [NT{ CH. (';Arquz') BW G?SHBZ\;V Limit | Pass/Fail
(bps) (MHz) (MHz)
BLE | 500k | 1 0 2402 1.050 0.697 0.50 Pass
BLE | 500k | 1 19 2440 1.051 0.686 0.50 Pass
BLE | 500k | 1| 39 | 2480 1.070 0.703 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak Conducted EIRP
ol Freq. | Conducted Power DG EIRP Power Pass .
Mod. | Rate [NT4 CH. - . Power - . Setting
(bps) (MHz) Power Limit (dBi) (dBm) Limit [Fail
P (dBm) (dBm) (dBm)
BLE | 500k | 1 0 2402 10.55 30.00 3.30 13.85 36.00 Pass 10
BLE | 500k | 1 19 2440 10.47 30.00 3.30 13.77 36.00 Pass 10
BLE | 500k | 1 39 2480 10.36 30.00 3.30 13.66 36.00 Pass 10
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average Conducted EIRP
e Freq. | Conducted Power DG 2l Power Pass
Mod. | Rate [NTY CH. - . Power - .
T (MHz) Power Limit (dBi) (dBm) Limit [Fail
P (dBm) (dBm) (dBm)
BLE | 500k | 1 0 2402 9.80 30.00 3.30 13.10 36.00 Pass
BLE | 500k | 1 19 | 2440 9.68 30.00 3.30 12.98 36.00 Pass
BLE | 500k | 1 39 2480 9.54 30.00 3.30 12.84 36.00 Pass
TEST RESULTS DATA
Peak Power Density
Data Froq. | PeakPSD | Peak PSD oG Pei'i‘mFi’fD
Mod. | Rate [NTY CH. (MHc;) (dBm (dBm (dBi) i Pass/Fail
(bps) /100kHz) /3kHz) /3kHz)
BLE | 500k | 1 0 2402 10.10 -1.38 3.30 8.00 Pass
BLE | 500k | 1 19 | 2440 9.96 -2.47 3.30 8.00 Pass
BLE | 500k | 1 39 2480 9.86 -2.35 3.30 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<5dBm>

6dB Bandwidth|

<1Mbps>

6 dB Bandwidth Plot on Channel 00

6 dB Bandwidth Plot on Channel 19

Spectrum u‘? Spectrum u‘?
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz
o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 1.24 dBm)| M1[1] 1.32 dBm)|
P, 2.401620800 GHz| P, 2.439619600 GHz|
20 D2[1] 0.08 dB 20 D2[1] 0.01 dB
706.200 kHz| 706.800 kHz|
10 de 10 de
3 D1 4738 dBm
1 L A ! e e T
Ddb 63 dBm A : Ddb 1.262 dBm Rasiass .
|~ . s .
-10 \ 10 d L -.\‘
204 ™, 204 / M,
-30 de -30 de
-40 dBm -40 dBm
-50 de -50 de
60 dBr 60 dBr
CF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2.4016208 GHz -1.24 dBm ML 1 2.4356196 GHz -1.32 dBm
Dz M1 1 706.2 kHz -0.08 d@ Dz M1 1 706.8 kHz -0.01 d@

| measuring...
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— -
| measuring...  QERRANANY W0

™

6 dB Bandwidth Plot on Channel 39

Spectrum

=

Ref Level 30.00 dBm
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[@ 17k view
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-10 d

T

T

20 d

il

-30 d

-40 dBm

-50 d
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ML 1
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samonias. FCC RADIO TEST REPORT Report No. : FR400417A

<2Mbps>

6 dB Bandwidth Plot on Channel 01 6 dB Bandwidth Plot on Channel 19

Spectrum u‘? Spectrum u‘?
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz
o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep
[@ 1Pk view [@ 1Pk view
M1[1] 2.52 dBm)| M1[1] 2.41 dBm)|
P, 2.403356800 GHz| P, 2.439314400 GHz|
20 D2[1] 0.03 dB 20 D2[1] 0.11dB
1.330800 MHz| 1.378400 MHz|
10 df i 10 df
il
0dém ,."‘;,_‘L";d'\ 0dém -
F——— e
104 _\N . W"n%‘h\
20d P, 20d Moy
a4 L ot _—
-40 dBm -40 dBm
-50 de -50 de
60 dBr 60 dBr
CF 2.404 GHz 10001 pts Span 4.0 MHz CF 2.44 GHz 10001 pts Span 4.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 24033568 GHz -2.52 dBm ML 1 2.4353144 GHz ~2.41 dBm
Dz M1 1 1.3308 MHz 0.03 de Dz M1 1 1.3784 MHz -0.11 d@
- - oy
L )i | measuring... i y L JL | measuring... | W

™

6 dB Bandwidth Plot on Channel 38
Spectrum [@

Ref Level 30.00 d8m  Offset 24.30 db @ RBW 100 kHz
po Att 20d8  SWT 10.1 ms & VBW 300 kHz  Mode Sweep
[@ 17k view

M1[1) 2.83 dBm|
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-40 dBm

-50 d
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CF 2.478 GHz 10001 pts
Marker

Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
ML 1 2,477316 GHz -2.83 dbm
p2| M1 1 1.3724 MHz 0.19 g8

Span 4.0 MHz

L L | Heasuring... @i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<125kbps>

6 dB Bandwidth Plot on Channel 00

6 dB Bandwidth Plot on Channel 19

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 d8m  Offset 24.30 ob & RBW 100 kHz Ref Level 30.00 d8m  Offset 24.30 ob & RBW 100 kHz
o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep
(@ 17K view (@ 17K view
M1[1] 4.51 dBm M1[1] 4.50 dBm
P, 2.401642400 GHz| P, 2.439638600 GHz|
20 D2[1] 0.53 dB 20 D2[1] 0.5 dB
731.200 kHz, 749.800 kHz
10 de 10 de
— — Y ]
[EE e et T dbm ~——F =
R .-
10 d '\L.—\.\ 10 d ‘M\
20 d Mg, o0 d ™
W‘ W MM Mﬂw
-40 dBm -40 dBm
-50 de -50 de
-60 dBr -60 dBr
GCF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
1L 1 2.4016424 GHz -4.51 dbm 1L 1 2.4396386 GHz -4.50 dbm
pz| M1 1 7312 kHz -0.53 dB pz| M1 1 749.8 kHz -0.35 dB
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™

6 dB Bandwidth Plot on Channel 39

Spectrum u‘?
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz
o Att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep
[@ 1Pk view
M1[1] 4.33 dBm
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20 D2[1] 0.02 dB|
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10 df
N
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S M
-40 dBm
<50 d
60 dBr
CF 2.48 GHz 10001 pts Span 2.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
ML 1 2.4796382 GHz -4.33 dbm
p2| M1 1 735.6 kHz 0.02 di

| 1 )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<500kbps>

6 dB Bandwidth Plot on Channel 00

6 dB Bandwidth Plot on Channel 19

Spectrum u‘? Spectrum u‘?
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz
o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 1.09 dBm)| M1[1] 1.16 dBm)|
P, 2.401660400 GHz| P, 2.439655600 GHz|
20 D2[1] 0.00 dB 20 D2[1] 0.05 dB
689.800 kHz 700.200 kHz|
10 de
D1 4.939 d8m -
o A A e e il -
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-50 de -50 de
60 dBr 60 dBr
CF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 24016604 GHz -1.09 dBm ML 1 2.4396556 GHz -1.16 dBm
Dz M1 1 689.8 kHz -0.00 d@ Dz M1 1 700.2 kHz -0.05 d@
- oy -
L )i J Measuring... U0 [ ] 4 L JL J Measuring... 7
Spectrum u‘?
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz
o Att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep
[@ 1Pk view
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20 D2[1] 0.18 dB|
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20 dl MM ™
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CF 2.48 GHz 10001 pts Span 2.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
ML 1 2.4796636 GHz -1.17 dém
p2| M1 1 £90.0 kHz -0.18 d@
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

99% Occupied Bandwidth|
<1Mbps>

99% Occupied Bandwidth Plot o

n Channel 00

99% Occupied Bandwidth Plot on Channel 19

2 Spectrum 2
Ref Level 30.00 d8m  Offset 24.30 ob & RBW 30 kHz Ref Level 30.00 d8m  Offset 24.30 ob & RBW 30 kHz
o att 208 SWT  10.1ms @ VBW 100 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 100 khz _Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 2.14 dBm)| M1[1] 1.77 dBm)|
. 2.401969000 GHz| . 2.439935810 GHz|
20 Occ Bw 1.078492151 MHz| 20 Occ Bw 1.081091891 MHz|
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2,401969 GHz 2.14 dbm ML 2.43393581 GHz 1.77 dbm
TL 1 2.401434457 GHz -11.79 dém Occ Bw 1.078492151 MHz TL 1 2.439435056 GHz -13.50 dBém Occ Bw 1.081091891 MHz
T2 1 2.402512943 GHz -12.73 dém T2 1 2.440516148 GHz -12.96 dBm
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| i )

99% Occupied Bandwidth Plot on Channel 39

=

Ref Level 30.00 d8m Offset 24.30 db & RBW 30 kHz

o Att 208 SWT  10.1ms @ VBW 100 khz _Mode Sweep
[@ 1Pk view
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CF 2.48 GHz 10001 pts Span 2.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2.4799744 GHz 1.59 dbm
1 1 2.479438856 GHz -12.90 dBm Oce Bw 1.070692931 MHz
T2 1 2.480509549 GHz -13.24 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<2Mbps>

99% Occupied Bandwidth Plot on Channel 01

99% Occupied Bandwidth Plot on Channel 19

k2 Spec k2
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 30 kHz RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 30 kHz
o Att 20 B SWT  10.1ms @ VBW 100 kHz _Mode Swesp o At 2008 SWT _ 10.1ms @ VBW 100 kHz _Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 0.22 dBm)| M1[1] 0.36 dBm)|
. 2.403994400 GHz| . 2.439843620 GHz|
20 Occ Bw 2.067393261 MHz| 20 Occ Bw 2.094990501 MHz|
10 d 10 d
ML M1
0db T 0db T
YT e Y s R
-0 d M T -0 J,M e
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7 W e »ﬂw\ ¥ A\
-0 dsm—'l"\,‘i L -40 dBm W 1
50 o 50 o
60 de 60 de
CF 2.404 GHz 10001 pts Span 4.0 MHz CF 2.44 GHz 10001 pts Span 4.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2.4035944 GHz 0.22 dbm ML 1 2.43984362 GHz ~0.36 dBm
L 1 2.402989303 GHz -13.69 dBm Occ Bw 2.067393261 MHz L 1 2.436960004 GHz -14.50 dBm Occ Bw 2.094390501 MHz
T2 1 2.405035696 GHz -15.18 dBm T2 1 2.441055894 GHz -15.77 dBm
- — -
L JL J CERRRRE | ] L I J W e
99% Occupied Bandwidth Plot on Channel 38
ka
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 30 kHz
o Att 2008 SWT _ 10.1ms @ VBW 100 kHz _Mode Sweep
[@ 1Pk view
M1[1] 0.51 dBm)|
. 2.477858410 GHz|
20 Occ Bw 2.083791621 MHz
10 e
o W
-10 df SEY N
-20 de /rh”ﬂ M\‘
R W ey
40 dBm \"",‘J \1‘”"‘
50 d
60 de
CF 2.478 GHz 10001 pts Span 4.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2.47785641 GHz ~0.51 dBm
1 1 2.476962004 GHz -16.05 dBm Occ Bw 2.083791621 MHz
T2 1 2.479046695 GHz -15.53 dBm
L JL J [ CEERREE )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<125kbps>

99% Occupied Bandwidth Plot on Channel 00

99% Occupied Bandwidth Plot on Channel 19

G Spec d
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 30 kHz RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 30 kHz
o Att 20 B SWT  10.1ms @ VBW 100 kHz _Mode Swesp o At 2008 SWT _ 10.1ms @ VBW 100 kHz _Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 1.32 dBm)| M1[1] 1.18 dBm)|
. 2.402004600 GHz| . 2.440006000 GHZ|
20 Occ Bw 1.089891011 MHz| 20 Occ Bw 1.095490451 MHz|
10 d 10 d
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-40 dBm -40 dBm
50 o 50 o
60 de 60 de
CF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2.4020046 GHz 1.32 dbm ML 1 2,440006 GHz 1.16 dbm
L 1 2.401459054 GHz -15.43 dBm Occ Bw 1.089851011 MHz L 1 2.439458254 GHz -16.01 dBm Occ Bw 1.095490451 MHz
T2 1 2.402548945 GHz -15.61 dBm T2 1 2.440553745 GHz -16.00 dBm
L JL J QR wo L I J W e
99% Occupied Bandwidth Plot on Channel 39
ka2
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 30 kHz
o Att 20 B SWT  10.1ms @ VBW 100 kHz _Mode Swesp
[@ 1Pk view
M1[1] 1.22 dBm|
. 2.480006800 GHz|
20 Occ Bw 1.091290871 MHz|
10 e
M1
B 4
od
A 1[\\ /f\/-d \\\I\. [
-10 df T f
r =W Y &
-20 de
g I
MJ’ \W\(W
-40 dBm W
50 d
60 de
CF 2.48 GHz 10001 pts Span 2.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2.4800068 GHz 1.22 dbm
1 1 2.479459654 GHz -16.16 dBm Occ Bw 1.091290871 MHz
T2 1 2.480550945 GHz -15.69 dBm
L )j J [ [ EERERRRN )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<500kbps>

99% Occupied Bandwidth Plot on Channel 00

99% Occupied Bandwidth Plot on Channel 19

k2 Spec k2
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 30 kHz RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 30 kHz
o Att 20 B SWT  10.1ms @ VBW 100 kHz _Mode Swesp o At 2008 SWT _ 10.1ms @ VBW 100 kHz _Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 3.37 dBm)| M1[1] 3.15 dBm)|
. 2.401753420 GHz| . 2.439753620 GHz|
20 Occ Bw 1.056094391 MHz| 20 Occ Bw 1.065693431 MHz|
10 d - 10 d
11 M1
0 db N o 0B Tl e
o S ad
o T ] s SV o =y o] L
-10 4 ‘.,.\ -10 / v-\
oy — 4 — Yy -
\
. / ANV By NN /"jr LN
hd A\ hae YT
-40 dBm -40 dBm
50 o 50 o
60 de 60 de
CF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2.4D175342 GHz 3.37 dBm ML 1 2.43975362 GHz 3.15 dBm
L 1 2.401478052 GHz -13.31 dBm Occ Bw 1.056094391 MHz L 1 2.439474253 GHz -14.50 dBm Occ Bw 1.085693431 MHz
T2 1 2.402534147 GHz -12.70 dBm T2 1 2.440539946 GHz -14.03 dBm
L JL J QR wo L I J W e
99% Occupied Bandwidth Plot on Channel 39
ka2
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 30 kHz
o Att 2008 SWT _ 10.1ms @ VBW 100 kHz _Mode Sweep
[@ 1Pk view
M1[1] 2.81 dBm)|
. 2.479753020 GHz|
20 Occ Bw 1.054094591 MHz|
10 e
M1
oo o NP N
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g -
-20 di Py
il N D
vy 7
-40 dBm
50 d
60 de
CF 2.48 GHz 10001 pts Span 2.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 2.47975302 GHz 2.81 dbm
1 1 2.479480252 GHz -12.94 dBm Occ Bw 1.054094591 MHz
T2 1 2.480534347 GHz -13.66 dBm
L JL J [ CEERREE )
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samonias. FCC RADIO TEST REPORT Report No. : FR400417A

IPower Spectral Density (dBm/3kHz)
<1Mbps>

Power Density (dBm/3kHz) Plot Channel 00 Power Density (dBm/3kHz) Plot Channel 19
Spectrum 2 Spectrum 2
Ref Level 30.00 dBm Offset 24.30 dB & RBW 3 kHz Ref Level 30.00 dBm Offset 24.30 dB & RBW 3 kHz
o Att 20 B SWT 11.8 ms & VBW 10 kHz  Mode Sweep po Att 20 dB  SWT 11.8 ms & VBW 10 kHz  Mode Sweep
@ 1Pk Max @ 1Pk Max
M1[1] 7.36 dBm)| M1[1] 6.99 dBm)|
2.40172390 GHz| 2.44007625 GHz|
20 dBm. 20 dBm.
10 di 10 di
0 de 0 de
M1 11
_10 d e (EL P Lo *\UL.» _i0 di — e tate b o 1 s -
o, T TR - L TR P
A bl e Mg by A e . Mo
A LY 5 LT
lu\_‘ g
-30 df -30 df
-40 dBm -40 dBm
=50 df =50 df
-6 df 60 df
CF 2.402 GHz 1001 pts Span 1.059 MHz CF 2.44 GHz 1001 pts Span 1.0605 MHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
M1 1 2.4017239 GHz -7.36 dBm M1 1 2.44007625 GHz -6.99 dBm
L )y ) [T L )y ) RN T
Power Density (dBm/3kHz) Plot Channel 39
Spectrum 2
Ref Level 30.00 dBm Offset 24.30 dB & RBW 3 kHz
o Att 20 B SWT 11.8 ms & VBW 10 kHz  Mode Sweep
@ 1Pk Max
M1[1] 6.64 dBm)|
2.47987090 GHz|
20 dém
10 di
0 de
n
-10d P R bt i TR,
an v 1w
%f‘w g™ S -
Wy
-30 df
-40 dBm.
sod
-6 d
CF 2.48 GHz 1001 pts Span 1.059 MHz
Markar
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 2.4798709 GHz -6.64 dBm
L )| ) I
TEL : 886-3-327-0868 Page Number 1 A2-1-9 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<2Mbps>

Power Density (dBm/3kHz) Plot Channel 01

Power Density (dBm/3kHz) Plot Channel 19

k2 Spec k2
RefLevel 30.00 dém  Offset 24.30 0B & RBW 3 kHz RefLevel 30.00 dém  Offset 24.30 0B & RBW 3 kHz
o Att 208 SWT  22.2ms @ VBW 10 kHz _Mode Sweep o att 208 SWT 23ms @ VBW 10 kHz _Mode Sweep
[@ 1Pk Max [@ 1Pk Max
M1[1] 9.07 dBm)| M1[1] 9.97 dBm|
2.40421935 GHz 2.43981830 GHz
20 dBm 20 dBm
10 d 10 d
0db 0db
1 1
-0 d T T PR L }:u -10 L1
i —— ’ N TPV TN R R ERERTRYET RN IR oM
b g , i Mg
oo gt ) 20 dorpolthaAUV g i TN
2048 o= - T
o] DT Wy,
-30 o -30 o
-40 dBm -40 dBm
50 d 50 d
-0 d -0 d
CF 2.404 GHz 1001 pts Span 1.9965 MHz CF 2.44 GHz 1001 pts Span 2.067 MHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
ML 1 2.4D421935 GHz -9.07 dBm ML 1 2.4398183 GHz -9.97 dbm
L JL J W e L I J QR wo

Power Density (dBm/3kHz) Plot Channel 38

(=)

Ref Level 30.00 d8m  Offset 24.30 db @ RBW 3 kHz
po Att 20d8  SWT 22.9 ms @ VBW 10 kHz
[@ 17k Max

Mode Sweep

Mi[1] 10.13 dBm)|
2.47814600 GHz
20 dBm

10 o

0 dg

a1

o Y
TN R XTIy e P Y

el w

gl Aol

20 fBrhek .
b R

-30 di

=40 dBrr

50 d

60 df

CF 2.478 GHz

Markar

Type | Ref | Trc |
ML 1

1001 pts Span 2.058 MHz

X-value | Y-value |
2,478146 GHz -10.13 dBm

| 1 )

Function | Function Result |

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<125kbps>

Power Density (dBm/3kHz) Plot Channel 00

Power Density (dBm/3kHz) Plot Channel 19

Spectrum - Spectrum -
RefLevel 30.00 dém  Offset 24.30 0B & RBW 3 kHz RefLevel 30.00 dém  Offset 24.30 0B & RBW 3 kHz
o Att 208 SWT  12.2ms @ VBW 10 kHz _Mode Sweep o att 208 SWT  12.5ms @ VBW 10 kiz  Mode Sweep
@ 1Pk Max @ 1Pk Max
M1[1] 1.00 dBm)| M1[1] 1.05 dBm)|
2.40225525 GHz 2.44025620 GHz
20 dBm 20 dBm
10 d 10 d
M1 11
0db 0db
) ) | e ﬂ
-10 = -10
i oy ) | ot e |
- -l .
et ) i M | Tl s oS o gt b | 7 Py ‘ e T 8T
20 = |\| Pl x,H J [fw B = E |I\ I 2
I, r
0 U L a0 | b
-40 dBm -40 dBm
50 d 50 d
-0 d -0 d
CF 2.402 GHz 1001 pts Span 1.0965 MHz CF 2.44 GHz 1001 pts Span 1.125 MHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
ML 1 2.4D225525 GHz ~1.00 dBm ML 1 2.4402562 GHZ ~1.05 dBm
- — -
L JU ) [TERRE]

L I J

Power Density (dBm/3kHz) Plot Channel 39

Spectrum -
RefLevel 30.00 dém  Offset 24.30 0B & RBW 3 kHz
o Att 208 SWT  12.3ms @ VBW 10 kiz Mode Sweep
@ 1Pk Max
M1[1] 1.02 dBm)|
2.48025590 GHz|
20 dBm
10 df
M1
0db i
o | PP AT h
-10 . 1
| A R |
o e AU mf'w "N | N
N .“'LK ‘ J" A 1 YIMJV b
W W
-30 df
~40 dBm
50 d
-0 d
CF 2.48 GHz 1001 pts Span 1.104 MHz
Markar
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 2.4802559 GHz -1.02 dBm
— e
L JL ) [ CEERREE )

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-1-11 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<500kbps>

Power Density (dBm/3kHz) Plot Channel 00

Power Density (dBm/3kHz) Plot Channel 19

k2 Spec k2
RefLevel 30.00 dém  Offset 24.30 0B & RBW 3 kHz RefLevel 30.00 dém  Offset 24.30 0B & RBW 3 kHz
o Att 208 SWT  11.5ms @ VBW 10 kiz  Mode Sweep o att 208 SWT  11.7ms @ VBW 10 kiz _Mode Sweep
[@ 1Pk Max [@ 1Pk Max
M1[1] 7.49 dBm)| M1[1] 6.95 dBm)|
2.40204550 GHz 2.43995910 GHz
20 dBm 20 dBm
10 d 10 d
0db 0db
M1 11
104 _ ptbadh elimndeppn | o S IR S S T WP _—
T o T T
M,Ju"-mﬂ‘/ e R et R AT CEN »
| piltafe L M P T
30 d -30 o
-40 dBm -40 dBm
50 d 50 d
-0 d -0 d
CF 2.402 GHz 1001 pts Span 1.035 MHz CF 2.44 GHz 1001 pts Span 1.05 MHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
ML 1 2.4020455 GHz ~7.49 dBm ML 1 2.4399591 GHz ~6.95 dBrm
L JL J [ CEERREE ) L I J QR wo

Power Density (dBm/3kHz) Plot Channel 39

(=)

Ref Level 30.00 d8m  Offset 24.30 db @ RBW 3 kHz
po Att 20d8  SWT 11.5 ms & VBW 10 kHz
[@ 17k Max

Mode Sweep

Mi[1] 7.01 dBm
2.47993490 GHz
20 dBm

10 o

0 dg

M1
104 . LI RTR. |

T iy
P "k
e Ry

oy

CF 2.48 GHz

Markar

Type | Ref | Trc |
ML 1

1001 pts Span 1.035 MHz

X-value | Y-value | Function |

2.4799349 GHz -7.01 dBm

| 1 )

Function Result |

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

\Band Edge and Conducted Spurious Emission

<1Mbps>

Channel 00

100kHz PSD reference Level Plot

Low Channel Plot

J

Spectrum u‘? Spectrum u‘?
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz
o att 208 SWT 1ms @ VBW 300 kHz _Mode Sweep o att 208 SWT 8ms @ VBW 300 kHz _ Mode Sweep
[@ 1Pk Max @ 1Pk View
M1[1] 4.82 dBm M1[1] 42.90 dBm
2.40172600 GHz 2.39995130 GHz
20 dBm 20 dBm
10 df - 10 df
_,—1—, -~ e fr— e
ods — I - i — - — 0db ,M!
e 4 i
-10 o — -10 o
S T
-20 de -20 de
1 h
-30 o -30 o ,’N r
-40 dBm -40 dBm 1y l‘,‘,
[PRTTICTVIRTN WYV W TOTE JNY TYPRRPT A WWWM M
4 Pl sobe b ety
60 d -0 d
CF 2.402 GHz 1001 pts Span 1.059 MHz Start 2.975 GHz 8001 pts Stop 2.405 GHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
ML 1 2,401726 GHz 4.82 dBm ML 1 2.3999513 GHz ~42.90 dBm

| Measuring...

—
W 4

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum

(=)

Ref Level 30.00 d&m

Offset 24.30 dBb & RBW 100 kHz

Spectrum

(=)

Ref Level 30.00 d&m

Offset 24.30 dBb & RBW 100 kHz

o Att 20d8  SWT  30.1ms @ VBW 300 khz  Mode Sweep o Att 20 6B SWT  255ms e VBW 300 kHz _Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 43.90 dBm)| M1[1] 3.83 dBm)|
837.3850 MHz o 2.402030 GHz|
20 dBm 20 M2[1] 38.79 dBm|
5.772170 GHz|
10 di 10 df
I
ods 0de
10 di -10 dg
D1 -15.180 dBrmr o0 D1 -15.130 dBr
-20 de
-30 dg
-30 df "
~40 dm
~40 dBm e
[PTR——"——————y e R
60 dBr
-0 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.40203 GHz 3.83 dbm
ML 1 £37.385 MHz -43.90 dBm M2 1 5.77217 GHz -38.79 dBm
o o =
L L j Measuring... p L L j Measuring... [ (") p
TEL : 886-3-327-0868 Page Number 1 A2-1-13 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Channel 19

100kHz PSD reference Level Plot

Mid Channel Plot

(=)

Ref Level 30.00 d8m Offset 24.30 db & RBW 100 kHz

po Att 20 de  SWT 1ms & VBW 300 kHz  Mode Sweep

[® 17k Max

M1[1] 4.73 dBm)|
2.44022355 GHz|
20 dem

10 o

0 d
e B

-10 di —

CF 2.44 GHz

Markar

Type | Raf | Trc | X-value | ¥-valus |
1 2.44022355 GHz 4.73 dBm

1001 pts Span 1.0605 MHz

Function | Function Result |

| ) )

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
Ref Level 30,00 dBm  Offset 24.30 db & RBW 100 kHz Ref Level 30,00 dBm  Offset 24.30 db & RBW 100 kHz
o Att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o Att 20 6B SWT  255ms e VBW 300 kHz _Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 44.07 dBm)| M1[1] 3.23 dBm)|
889.4400 MHz o 2.439430 GHz|
20 dBm 20 M2[1] 38.83 dBm|
5.791720 GHz|
10 di 10 "I )
ods 0de
-10 d -10 d
D1 -15.270 dermr N
20 d 20
-30 df
-30 df
-4 dlEjm
~40 dBm i
(W————————————, WL
60 dBr
-0 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.43943 GHz 3.23 dBm
ML 1 889,44 MHz ~44.07 dBm M2 1 5.79172 GHz -38.63 dBm

| ) )

Measuring... y

| ) )

Measuring... il X

™
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Channel 39

100kHz PSD reference Level Plot

High Channel Plot

J

u‘? Spectrum u‘?
Ref Level 30.00 d8m  Offset 24.30 ob & RBW 100 kHz Ref Level 30.00 d8m  Offset 24.30 ob & RBW 100 kHz
o att 208 SWT 1ms @ VBW 300 kHz _Mode Sweep o att 208 SWT 8ms @ VBW 300 kHz _ Mode Sweep
[@ 1Pk Max @ 1Pk View
M1[1] 4.81 dBm M1[1] 44.11 dBm
2.47972490 GHz 2.49494940 GHz
20 dém 20 dém
10 d o 10 d
B il [N SN N I T
0de = =
| I S
10 d R
-20 de
30d
~40 dBm
v
" 1adh i Li Adiadl [ T TRTR YRR KT WP ure " b inlin bt
50 d iy i Aty
60 d 60 d
GF 2.48 GHz 1001 pts Span 1.059 MHz Start 2.475 GHz 8001 pts Stop 2.505 GHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
[ 1 2.4797243 GHz 4.81 dém [ 1 2.4349494 GHz -44.11 dém

-
j Measuring... BUARSCIND 0

4

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
Ref Level 30,00 dBm  Offset 24.30 db & RBW 100 kHz Ref Level 30,00 dBm  Offset 24.30 db & RBW 100 kHz
o Att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o Att 20 6B SWT  255ms e VBW 300 kHz _Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 43.71 dBm)| M1[1] 2.78 dBm)|
996.9770 MHz o 2.480230 GHz|
20 dBm 20 M2[1] 49.48 dBm|
15.694740 GHz|
d 10 di
10 )
ods 0de
10 d -10 o
D1 -15.130 dBrmr o0
-20 de
-30 df
-30 df .
-4 dlBm
s
60 dBr
-0 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.48023 GHz 2.78 dbm
ML 1 996.977 MHz ~43.71 dBm M2 1 15.69474 GHz -39.48 dBm

Measuring...

| 1 )

4

| Measuring...

™
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<2Mbps>

Channel 01

100kHz PSD reference Level Plot

Low Channel Plot

ka
- Spectrum b
Ref Lovel 30.00 dém  Offset 24.30 ob & RBW 100 kHz ot Lovel 0O T T
o Att 208 SWT 1ms & VBW 300 kh; erlevel Slub dem set = = - 100 xRz
ms 2__Mode Sweep o att 20de  SWT 8ms & VBW 300 kHz _ Mode Sweep
@ 1Pk Max ok viow
M1} a0 l&'ﬁuit"':"" Mi[1] 4417 dBm
20 dBm . ‘ . 2.39988900 GHz
lod ‘ 10 dB:
G PSS ]
0de —— e — 0 dBm i
O e S f kY
10 o -10 de: { L-\
D1 -15.980 dBm { |
-20 d -20 de: i 1
a0 d 20 dBy f\\‘i V“H
-40 dBm -40 dBi ~ ‘\‘,u
d Bivsmpmpssssitasstapntpbnnstiomos il ity i
60 di -60 dB
CF 2.404 GHz 1001 pts Span 1.9965 MHz Start 2.977 GHz 001 pts Stop 2.407 GHz
Marker Mamer| i | Tre | I | I | lon_| i [ I
Type | Ref | Trc | X-value | v-value | Function | Function Result | T""r’fl Re "“1 ";‘;‘;;:Bg — Tova T Function Function Result
1L 1 5.40348745 GHz 4.02 dém CEe A — —
- —eeeee T
L JL J CEERREE [ ) - I

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 dém  Offset 24.30 db & RBW 100 khz Ref Level 30.00 dém  Offset 24.30 db & RBW 100 khz
o att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o att 208 SWT 255 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 44.03 dBm)| M1[1] 1.78 dBm)|
951.4530 MHz o 2.403730 GHz|
20 dBm 20 M2[1] 38.27 dBm|
5.954060 GHz|
10 d 10d
B T
0 db od
-10 d -10 d
D1 D1 -15.980 dBnr
20d 20
-30 df
0 ”
-0 dfm
~40 dBm
-60 dBr
60 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.40373 GHz 1.78 dbm
ML 1 951,453 MHz -44.03 dém M2 1 5.95405 GHz -38.27 dém

| 1 )

Measuring... y

[ )| ] " W

Measuring...

™
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR400417A

Channel 19

100kHz PSD reference Level Plot Mid Channel Plot

(=)

Ref Level 30.00 dBm

Offset 24.30 db & RBW 100 kHz

po Att

20 dB

SWT

1ms & VBW 300 kHz

Mode Swesp

[® 17k Max

20 dem

M1[1]

4.12 dBm)|
2.44052450 GHz|

s
&
a

CF 2.44 GHz 1001 pts

Span 2.067 MHz

Marker

Type | Raf | Trc | X-value | ¥-valus |
ML 1

Function |

Function Result |

2.4405245 GHz

4.12 dBm

) [T

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 dém  Offset 24.30 db & RBW 100 khz Ref Level 30.00 dém  Offset 24.30 db & RBW 100 khz
o att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o att 208 SWT 255 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 44.07 dBm)| M1[1] 2.19 dBm)|
866.7430 MHz o 2.439430 GHz|
20 dBm 20 M2[1] 49.76 dBm|
5.785770 GHz|
10d 1o d
M1
0 db 0db
_10d -1 d
204 - 20
30d
30d
-0 dEjm
~40 dBm :
-60 dBr
60 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.43943 GHz 2.19 dBm
ML 1 866,743 MHz -44.07 dém M2 1 5.78577 GHz -39.76 dém

| Heasuring...

4

| Heasuring...

™
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR400417A

Channel 38

100kHz PSD reference Level Plot

Low Channel Plot

Spectrum o Spectrum o
Ref Level 30.00 d8m Offset 2430 dB8 & RBW 100 kHz Ref Level 30.00 dém Offset 24.30 d8 & RBW 100 kHz
o att 20d8  SWT 1ms @ VBW 300 kHz  Mode Swesep o Att 20de  SWT 8ms @ VBW 300 kHz _ Mode Swsep
@17k Max 1Pk View
MiL1] 3.56 dBm MiL1] 43.66 dBm|
2.47750250 GHz| 2.50279570 GHz|
20 db: 20 di
10 dB [T 10 ds
X S S S N
0 dam ol T T et 0 dem )
e ] /
T -\ I‘
1 dp -10 des
D1 -16.440 dBn
-20 de: -20 de F 4
-30 d: -30 db \If L.',N\
-40 d; -0 dBim— ‘\ i
VN it bk b AL st bl
-50 dB -50 db - kil
<60 d =60 dB
F1
CF 2.478 GHz 1001 pts Span 2.058 MHz Start 2.473 GHz 8001 pts Stop 2.503 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.4775025 GHz 3.56 dBm M1 1 2.5027957 GHz -43.66 dBm
L )i ] [ )il Measuring... [ 4

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum

= Spectrum | =
Ref Level 30.00 dém  Offset 2430 db = RBW 100 kHz Ref Level 30.00 dém  Offset 24.30 d& @ RBW 100 kHz
o Att 20d8  SWT  30.1ms @ YBW 300kHz Mode Sweep o Att 20d8  SWT 256 ms @ YBW 300 kHz  Mode Sweep
@17k View (@ 17k View
m1[1] 43.88 dBm)| Mi[1] 1.44 dBm
971.7580 MHZ
20 dBy 20 db M2[1]
15.767830 GHz
10 dB 10 de
0 dBm 0 dBm
-10dp -10
D1 -16.440 dBm
D1 -16.440 dan 20 di
-20 de =0
-30 df
-30 de
40
-40 d8
oiunsmineundsim et
-6 d
-60 dB
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHZ 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Tre | %-value | Y-value |__Function Function Result
Type | Ref | Trc | X-value | ¥-valua |__Function | Function Result | ML 1 2.47853 GHz 1.44 dBm
[ 1 571.758 MHz -43.68 dbm Mz 1 15.76703 GHz -35.47 dbm
L R Measuring...  QUANLLCLD B0 p [ R Measuring...
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samonias. FCC RADIO TEST REPORT Report No. : FR400417A

<125kbps>

Channel 00

100kHz PSD reference Level Plot Low Channel Plot

u‘? Spectrum u‘?
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz
o att 208 SWT 1ms @ VBW 300 kHz _Mode Sweep o att 208 SWT 8ms @ VBW 300 kHz _ Mode Sweep
@ 1Pk Max [@ 1Pk View
M1[1] 1.83 dBm)| M1[1] 43.54 dBm
2.40200215 GHz 2.39232850 GHz
20 dBm 20 dBm
10 df 10 df
= S ==  — 0 d Jl '
T—
o | l
-10 de I‘
-20 d 20 d D1 -18.170 dBm \
T
-30 o -30 o /W i"\
-40) dBm -40) dBm “]' J, by
TRPTPATRreT WL T | b i i "m
s0d e e AR o e e e L W ‘
-0 d -0 d
CF 2.402 GHz 1001 pts Span 1.0965 MHz Start 2.975 GHz 8001 pts Stop 2.405 GHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
ML 1 2.4D200215 GHz 1.83 dbm ML 1 2.3923285 GHz ~43.54 dBm
- — - —
L )j )i Qennnn o L )j | measuring...  CRRRAOND W0 p

Spurious Emission 30MHz~1GHz Plot Spurious Emission 1GHz~26.5GHz Plot
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100kHz PSD reference Level Plot High Channel Plot

u‘? Spectrum u‘?
Ref Level 30.00 d8m  Offset 24.30 ob & RBW 100 kHz Ref Level 30.00 d8m  Offset 24.30 ob & RBW 100 kHz
o att 208 SWT 1ms @ VBW 300 kHz _Mode Sweep o att 208 SWT 8ms @ VBW 300 kHz _ Mode Sweep
[@ 1Pk Max @ 1Pk View
M1[1] 1.92 dBm)| M1[1] 43.80 dBm
2.47999340 GHz 2.49733410 GHz
20 dém 20 dém
10 d 10 d
M
0db = SN - =] odb i
— -
e ] il
AT — -1 d I
!
-20 d -5 D1 ,‘-:n;‘ﬂ B
l
a0d o N
~40 dBm ~40 dBm ri L' 4
et L PO S TR YT RYPY P AT OPY N1 (YR Ty b bl kol ket
. i o O oly .
60 d 60 d
GF 2.48 GHz 1001 pts Span 1.104 MHz Start 2.475 GHz 8001 pts Stop 2.505 GHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
[ 1 2.4799934 GHz 1.2 dBm [ 1 2.4973341 GHz -43.80 dBém
— —_ — — —
L )j )i [T EEEEEEEN™ ) L )j | measuring...  WERRSRANN W0

4

Spurious Emission 30MHz~1GHz Plot Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 dém  Offset 24.30 db & RBW 100 khz Ref Level 30,00 dBm  Offset 24.30 db & RBW 100 kHz
o att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o att 208 SWT 255 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 44.23 dBm)| M1[1] 0.96 dBm)|
879.4820 MHz o 2.480230 GHz|
20 dBm 20 M2[1] 49.20 dBm)|
5.761120 GHz|
10 di 10 df
M1
0 db 0db
10 d -10 o
T D1 -18.080 dom: 1 |20 depn—- - ~1euat dem
20 d -30 df
=0 M2
-40 dBfn o
~40 dBm t
-60 dBr
60 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.48023 GHz 0.96 dbm
ML 1 879,482 MHz ~44.23 dBm M2 1 5.76112 GHz -39.20 dém
- — - —
L j Measuring... L n W p L j Measuring... [ (")

™

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-1-21 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<500kbps>

Channel 00

100kHz PSD reference Level Plot

Low Channel Plot

u‘? Spectrum u‘?
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz
o Att 20 dB SWT 1ms @ VBW 300 kHz _Mode Swesp o Att 20 dB SWT B ms @ VBW 300 kHz _Mode Swesp
[@ 1Pk Max @ 1Pk View
M1[1] 4.94 dBm M1[1] 43.40 dBm
2.40175500 GHz 2.39922010 GHz
20 dBm 20 dBm
10 df - 10 df
] e e | f———
o B Eein == ~ - o L
i S — ik
-10 de -10 de
E—— an
20 d -20 .\1 t
-30 df 30 o I’{ |
-40 dBm -40 dBm H,! \'
I R A i
s T L T T il LA
60 d -0 d
CF 2.402 GHz 1001 pts Span 1.035 MHz Start 2.975 GHz 8001 pts Stop 2.405 GHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
ML 1 2,401758 GHz 4.94 dBm ML 1 2.3992201 GHz ~43.40 dBrm

[ )i ) [Ty

—
L il | measuring...  CRRRAOND W0

4

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
Ref Level 30,00 dBm  Offset 24.30 db & RBW 100 kHz Ref Level 30,00 dBm  Offset 24.30 db & RBW 100 kHz
o Att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o Att 20 6B SWT  255ms e VBW 300 kHz _Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 44.29 dBm)| M1[1] 2.56 dBm)|
889.2780 MHz o 2.402030 GHz|
20 dBm 20 M2[1] 49.42 dBm|
6.872880 GHz|
10 df 10 dey
11
ods 0de
10 di -10 dg
- D1 derr
D1 -15.060 dBmr
20 d
o 20
-30 dg
-30 df ~
~40 dm M
~40 dBm
| VT———————— A
60 dBr
-0 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.40203 GHz 2.56 dbm
ML 1 £89.278 MHz ~44.29 dBm M2 1 6.87288 GHz -39.42 dBm

Measuring... B8

| I )

—
n W p

| I )

Measuring... |

™

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-1-22 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Channel 19

100kHz PSD reference Level Plot

Mid Channel Plot
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100kHz PSD reference Level Plot
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6 dB Bandwidth Plot on Channel 19
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6 dB Bandwidth Plot on Channel 00

6 dB Bandwidth Plot on Channel 19

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 d8m  Offset 24.30 ob & RBW 100 kHz Ref Level 30.00 d8m  Offset 24.30 ob & RBW 100 kHz
o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep
(@ 17K view (@ 17K view
M1[1] 4.08 dBm M1[1] 3.66 dBm)|
P, 2.401652800 GHz| P, 2.439665000 GHz|
20 D2[1] 0.12 dB 20 D2[1] 0.12 dB
697.400 kHz 686.000 kHz
Hi-dem—iD ol D1 9,955 da
I M— 55 dam /,fv'\-\ ?d‘w
0 db = -..._\\ 0 db // :-«.-...\‘\
-10d / "-\ -od P
|./ \\l
s o fer i,
-30 de -30 de
-40 dBm -40 dBm
-50 de -50 de
-60 dBr -60 dBr
GCF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2.4016528 GHz 4.08 dBm ML 1 2,439665 GHz 3.66 dBm
Dz M1 1 697.4 kHz -0.12 d@ Dz M1 1 686.0 kHz 0.12 d8
— — — —
L )i | Measuring... G n Lo y L L | measuring... | ™) P
Spectrum u‘?
Ref Level 30.00 d8m  Offset 24.30 ob & RBW 100 kHz
o Att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep
[@ 1Pk view
M1[1] 3,77 dBm|
o 2.479654000 GHz|
20 D2[1] 0.05 dB|
702.800 kHz|
ol D1 9,854 dar
B I i M
D2 3.854 dE W el
0 db / "*\\
- _/ \\M
S— b ook
30d
-0 dBm
=0 d
-60 dBr
GCF 2.8 GHz 10001 pts Span 2.0 MHz
Markar
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
ML 1 2,479654 GHz 3.77 dém
p2| M1 1 702.8 kHz 0.05 d8
L L | Heasuring... p
TEL : 886-3-327-0868 Page Number 1 A2-2-4 of 24

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

99% Occupied Bandwidth|
<1Mbps>

99% Occupied Bandwidth Plot on Channel 00

99% Occupied Bandwidth Plot on Channel 19
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0 dB .ul.'*}“ LW
-0 d ¥

LERERES T
N/ Nt

20 d o ke

-40 dBm

50 d

60 de

CF 2.48 GHz 10001 pts Span 2.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2.47975062 GHz 6.75 dBm
1 1 2.479463454 GHz -9.62 dBm Occ Bw 1.079692031 MHz
T2 1 2.480543146 GHz -8.22 dBm

| I )

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<2Mbps>

99% Occupied Bandwidth Plot on Channel 01

99% Occupied Bandwidth Plot on Channel 19

(=)

Spec

(=)

Ref Level 30.00 d8m  Offset 24.30 ob & RBW 30 kHz Ref Level 30.00 d8m  Offset 24.30 ob & RBW 30 kHz
o att 208 SWT  10.1ms @ VBW 100 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 100 khz _Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 5.66 dBm)| M1[1] 4.63 dBm
. 2.404008800 GHz| . 2.440095590 GHz|
20 Occ Bw 2.062993701 MHz| 20 Occ Bw 2.060193981 MHz|
10d = 10d -
¥
0ds B et LT . MWMW
-0 d ”_,-'f "“u -0 d
-20 d /J‘ \‘ﬂ\ 20 df /J'
darh P i ”l,ﬁdar-' 2 ‘\ “/
-40 dam -40 dam
0 d 0 d
60 de 60 de
CF 2.404 GHz 10001 pts Span 4.0 MHz CF 2.44 GHz 10001 pts Span 4.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2.4040088 GHz 5.66 dBm ML 1 2.44009559 GHz 4.63 dBm
TL 1 2.402974503 GHz -10.24 dBm Occ Bw 2.062393701 MHz TL 1 2.438971703 GHz -9.89 dbm Occ Bw 2.060193981 MHz
T2 1 2405037496 GHz -10.88 dBm T2 1 2.441031897 GHz -10.66 dBm

L || J w

L L J CERRRRE | ]

99% Occupied Bandwidth Plot on Channel 38

(=)

Ref Level 30.00 d8m Offset 24.30 db & RBW 30 kHz

o Att 20 dB  SWT 10.1 ms & VBW 100 kHz Mode Sweep
@ 17k view
M1[1] 3.97 dBm|
. 2.477999200 GHz|
2 Occ Bw 2.084191581 MHz|
10 iy
0dB Aana el L -
I~y il
T1 T2
0w L™ w2

20 d bl "o-_“
e \
J

-40 dBm

50 d

60 de

CF 2.478 GHz 10001 pts Span 4.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2.4779992 GHz 3.97 dBm
1 1 2476961304 GHz -10.67 dBm Occ Bw 2.084191581 MHz
T2 1 2.479045495 GHz -10.74 dBm

L )| J [

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<125kbps>

99% Occupied Bandwidth Plot on Channel 00

99% Occupied Bandwidth Plot on Channel 19

=)

Spec

(®]

RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 30 kHz RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 30 kHz
o Att 2008 SWT _ 10.1ms @ VBW 100 kHz _Mode Sweep o At 2008 SWT _ 10.1ms @ VBW 100 kHz _Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 6.65 dBm)| M1[1] 6.52 dBm)|
. 2.402003200 GHz| . 2.440002400 GHz|
20 Occ Bw 1.085891411 MHz| 20 Occ Bw 1.084091591 MHz|
10 d 10 d
A A\
0ds - ;f\ ed A . - ,f\ A’ /
10 ol W N 0 ot W VL e
A s o M,
-20 d 2 -20 df
] S_ L | B N LA
T " T o
-40 dBm -40 dBm
50 o 50 o
60 de 60 de
CF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2.4020032 GHz 6.65 dBm ML 1 2.4400024 GHz 6.52 dBm
L 1 2.401460454 GHz -10.50 dBm Occ Bw 1.0B5891411 MHz L 1 2.439462054 GHz -10.64 dBm Occ Bw 1.084091591 MHz
T2 1 2.402546345 GHz -10.46 dBm T2 1 2.440545145 GHz -10.70 dBm
- — -
L JL J CERRRRE | ] L I J W e
99% Occupied Bandwidth Plot on Channel 39
k2
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 30 kHz
o Att 2008 SWT _ 10.1ms @ VBW 100 kHz _Mode Sweep
[@ 1Pk view
M1[1] 6.13 dBm)|
. 2.480005000 GHz|
20 Occ Bw 1.090090991 MHz|
10 e -
f\f”&*‘m A
0db ¢
f N/
1 [Tz
o Pt o 2
M ™
20 e rd
30 dBm et )/v \\ Ay, |
T W
-40 dBm
50 d
60 de
CF 2.48 GHz 10001 pts Span 2.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2,480005 GHz 6.13 dbm
1 1 2.479458054 GHz -11.09 dBm Occ Bw 1.090090991 MHz
T2 1 2.480548145 GHz -11.09 dBm
- e
L JL J CEEEREE )
TEL : 886-3-327-0868 Page Number 1 A2-2-7 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<500kbps>

99% Occupied Bandwidth Plot on Channel 00

99% Occupied Bandwidth Plot on Channel 19

k2 Spec k2
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 30 kHz Ref Level 30.00 dBm  Offset 24.30 B @ RBW 30 kHz
o At 2008 SWT _ 10.1ms @ VBW 100 kHz _Mode Sweep o At 2008 SWT _ 10.1ms @ VBW 100 kHz _Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 8.52 dBm)| M1[1] 8.06 dBm)|
. 2.401747830 GHz| . 2.439749630 GHz|
20 Occ Bw 1.049895010 MHz| 20 Occ Bw 1.051294871 MHz|
Pt A
e TN by .V
0 ds . AN . - ey AV
104 | — 0 d ra -
/] A 1 "\
b 7 e | s s N
/
and n N 30 dam—p g \ o
o W " -
-40 dBm -40 dBm
50 o 50 o
60 de 60 de
CF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 2.40174783 GHz 8.52 dbm ML 1 2.43974063 GHz 8.06 dBm
TL 1 2.401475452 GHz ~7.13 dBm Oce Bw 1.04989501 MHz TL 1 2.430479852 GHz -7.62 dBm Oce Bw 1.051294B71 MHz
T2 1 2.402529347 GHz -8.83 dBm T2 1 2.440531147 GHz -9.07 dém
L JL J QR wo L JL J QEHRRRRD W
99% Occupied Bandwidth Plot on Channel 39
k2
Ref Level 30.00 dBm  Offset 24.30 B @ RBW 30 kHz
o Att 2008 SWT _ 10.1ms @ VBW 100 kHz _Mode Sweep
[@ 1Pk view
M1[1] 7.38 dBm)|
. 2.480009000 GHz|
20 Occ Bw 1.070492951 MHz|
10 e M1
o MJ‘WL"WMM
-10 df
"\w\
a2 e
30d M LW
Yo/ "
-40 dBm
50 d
60 de
CF 2.48 GHz 10001 pts Span 2.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 Z.4B0003 GHz 7.38 dBm
1 1 2.479468853 GHz -9.64 dBm Oce Bw 1.070492951 MHz
T2 1 2.480539346 GHz -8.89 dBm
- e
L JL J CEEEREE )
TEL : 886-3-327-0868 Page Number 1 A2-2-8 of 24
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samonias. FCC RADIO TEST REPORT Report No. : FR400417A

IPower Spectral Density (dBm/3kHz)
<1Mbps>

Power Density (dBm/3kHz) Plot Channel 00 Power Density (dBm/3kHz) Plot Channel 19
Spectrum - Spectrum -
Ref Level 30.00 dBm Offset 24.30 dB & RBW 3 kHz Ref Level 30.00 dBm Offset 24.30 dB & RBW 3 kHz
o Att 20 B SWT 11.5ms & VBW 10 kHz  Mode Sweep o Att 20 dB  SWT 11.6 ms & VBW 10 kHz  Mode Sweep
@ 1Pk Max @ 1Pk Max
M1[1] 2.27 dBm)| M1[1] 2.47 dBm)|
2.40194000 GHz| 2.44004675 GHz|
20 dBm. 20 dBm.
10 di 10 di
0db M odb M1
s PN T S A N e e N s ARSI P S .
10 d A g A - -10 o - -
_.,\."‘”“"V‘U = T o ot T A, .
20 di -20 de
-30 df -30 df
-40 dBm -40 dBm
=50 df =50 df
-60 de -6 d
CF 2.402 GHz 1001 pts Span 1.035 MHz CF 2.44 GHz 1001 pts Span 1.0395 MHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
M1 1 2.40194 GHz -2.27 dBm M1 1 2.44004675 GHz -2.47 dBm
L )y ) [T L )y ) [T IR
Power Density (dBm/3kHz) Plot Channel 39
Spectrum -
Ref Level 30.00 dBm Offset 24.30 dB & RBW 3 kHz
o Att 20 B SWT 12 ms & VBW 10 kHz  Mode Sweep
@ 1Pk Max
M1[1] 2.06 dBm)|
2.48001620 GHz|
20 dém
10 di
odb ‘L
T et ST TP PRI
. P el M
-10 R AT
N«—v"“"ﬂ - u)\"'*w‘
-20 de
-30 df
-40 dBm.
s0d
-6 d
CF 2.48 GHz 1001 pts Span 1.08 MHz
Markar
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 2.4800162 GHz -2.06 dBm
L )j! J LB
TEL : 886-3-327-0868 Page Number 1 A2-2-9 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR400417A

<2Mbps>

Power Density (dBm/3kHz) Plot Channel 01 Power Density (dBm/3kHz) Plot Channel 19

J

G Spec d
RefLevel 30.00 dém  Offset 24.30 0B & RBW 3 kHz RefLevel 30.00 dém  Offset 24.30 0B & RBW 3 kHz
o Att 208 SWT  22.4ms @ VBW 10 kHz _Mode Sweep o Att 208 SWT  23.7ms @ VBW 10 kHz _Mode Sweep
@ 1Pk Max @ 1Pk Max
M1[1] 4.97 dBm M1[1] 3.97 dBm)|
2.40379920 GHz 2.43983625 GHz
20 dBm 20 dBm
10 d 10 d
0db - 0db
od T N e Al e ST TS P o u o sl u}wi‘M‘wle'f\' bttt Aubsng b il gy,
T e, T R T
. Sty | R ok e,
A o | aorithy
-30 o -30 o
-40 dBm -40 dBm
50 d 50 d
60 d -0 d
CF 2.404 GHz 1001 pts Span 2.01 MHz CF 2.44 GHz 1001 pts Span 2.1285 MHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
ML 1 2.4037992 GHz -4.97 dBm ML 1 2.43983625 GHz -3.97 dBm

J

Power Density (dBm/3kHz) Plot Channel 38

(=)

Ref Level 30.00 dBm
po Att 20 dB

Offset 24.30 db & RBW 3 kHz
SWT 22.6 ms & VBW 10 kHz

Mode Sweep

[@ 17k Max

20 dBm

M1[1]

4.69 dBm|
2.47800200 GHz|

10 o

0 dg

hogatabiom g Ml

AN e

APt s,

I

T

L,

-

CF 2.478 GHz

1001 pts

Span 2.031 MHz

Marker

X-value | Y-value

Function |

Function Result |

Type | Ref | Trc |
ML 1

2478002 GHz -4.69 dBm

)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<125kbps>

Power Density (dBm/3kHz) Plot Channel 00

Power Density (dBm/3kHz) Plot Channel 19

Spectrum - Spectrum -
RefLevel 30.00 dém  Offset 24.30 0B & RBW 3 kHz RefLevel 30.00 dém  Offset 24.30 0B & RBW 3 kHz
o Att 208 SWT  11.9ms @ VBW 10 kHz _Mode Sweep o Att 208 SWT 12ms @ VBW 10 kiz_ Made Sweep
@ 1Pk Max @ 1Pk Max
M1[1] 4.12 dBm M1[1] 3.95 dBm)|
2.40225290 GHz 2.43975355 GHz
20 dBm 20 dBm
10 d 10 d =
0db ! 0db |
e . Wl st
L I Mntoipany ) A s ls M “
-10 o — -10 d T
SN, - W, et h A BT ‘ K W T T
N ', I ) e Wl Pty M v [l o \-L J v e T,
20d T 7 -20 d *L\J ) A
W ' /N o\
-30 o -30 o
-40 dBm -40 dBm
50 d 50 d
-0 d -0 d
CF 2.402 GHz 1001 pts Span 1.068 MHz CF 2.44 GHz 1001 pts Span 1.0725 MHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
ML 1 2.4022529 GHz 4.12 dBm ML 1 2.43975355 GHz 3.95 dBm

L ) J W e

L I J

Power Density (dBm/3kHz) Plot Channel 39

Spectrum

(=)

Ref Level 30.00 dBm
po Att 20 dB

Offset 24.30 db & RBW 3 kHz

SWT 12.4 ms & VBW 10 kHz  Mode Sweep

[@ 17k Max

M1[1]
20 dBm

9.89 dBm
2.48025310 GHz|

w\.‘m_k,;mm\ |

W M - urr i i,

A,

60 df

CF 2.48 GHz 1001 pts Span 1.116 MHz

Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result
ML 1

2.4802531 GHz

3.89 dBm

| 1 )

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<500kbps>

Power Density (dBm/3kHz) Plot Channel 00

Power Density (dBm/3kHz) Plot Channel 19

k2 Spec k2
RefLevel 30.00 dém  Offset 24.30 0B & RBW 3 kHz RefLevel 30.00 dém  Offset 24.30 0B & RBW 3 kHz
o att 208 SWT  11.7ms @ VBW 10 kiz _Mode Sweep o att 20de  SWT  11.5ms @ VBW 10 kHz _Mode Sweep
[@ 1Pk Max [@ 1Pk Max
M1[1] 1.38 dBm)| M1[1] 2.47 dBm|
2.40187465 GHz 2.44000410 GHz
20 dBm 20 dBm
10 d 10 d
0db ’U" Ddb M1
PR PR Y L PO ST SO T T . FPUY PRI T (RTINS RN RO
L0d b o T e YW L0d T e du B e
- T - Tt v
| | | | Ty,
-20 de -20 de
-30 o -30 o
-40 dBm -40 dBm
50 d 50 d
60 d 60 d
CF 2.402 GHz 1001 pts Span 1.0455 MHz CF 2.44 GHz 1001 pts Span 1.029 MHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
ML 1 2.4D187465 GHz -1.28 dBm ML 1 2.4400041 GHz -2.47 dBm
L JL J W e L JL J W e

Power Density (dBm/3kHz) Plot Channel 39

(=)

Ref Level 30.00 d8m  Offset 24.30 db @ RBW 3 kHz
po Att 20d8  SWT 11.8 ms & VBW 10 kHz
[@ 17k Max

Mode Sweep

Mi[1] 2.35 dBm

2.48012855 GHz|

20 dBm

10 o

0 dg M1

ot et o P
104d PP N il M R R

a
-
wu""“"

g

\-Avw\‘»w\

20 d

CF 2.48 GHz

Markar

Type | Ref | Trc |
ML 1

1001 pts Span 1.0545 MHz

X-value | Y-value |
2.4B012655 GHz ~2.35 dBm

| 1 )

Function | Function Result |

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR400417A

\Band Edge and Conducted Spurious Emission
<1Mbps>

Channel 00

100kHz PSD reference Level Plot Low Channel Plot

RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz
o Att 20 dB SWT 1ms @ VBW 300 kHz _Mode Swesp o Att 20 dB SWT B ms @ VBW 300 kHz _Mode Swesp
@ 1Pk Max [@ 1Pk View
M1[1] 10.12 dBm)| M1[1] 41.12 dBm
2.40175600 GHz 2.39995130 GHz
20 dBm 20 dBm
e
d L3 d
10 e " 10
0 g . ode \
-10 de ok D1 -9.880 dem \\
20 d 20 d ¥
\
-30 o 30 d IK
~40 dBm ~40 dBm M
S0 R L T, S AL R e L
-0 d -0 d
CF 2.402 GHz 1001 pts Span 1.035 MHz Start 2.975 GHz 8001 pts Stop 2.405 GHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
ML 1 2,401756 GHz 10.12 dBm ML 1 2.3999513 GHz ~41.12 dBm
- — - -
L )i )i CECEERE (™) L )i | measuring...  WARRSRAND W0 p

Spurious Emission 30MHz~1GHz Plot Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 dém  Offset 24.30 db & RBW 100 khz Ref Level 30.00 dém  Offset 24.30 db & RBW 100 khz
o att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o att 208 SWT 255 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 43.59 dBm)| M1[1] 9.84 dBm)|
950.0630 MHz, o 2.402030 GHz|
20 dBm 20 M2[1] 48.70 dBm|
1 5.841010 GHz|
10 d 10 d&Tr
0 db 0db
& D1 -0.880 dam =terdgm—tD1 -0.880 dBr
20d 20
-30 dg
30d
A
~40 dim
~40 dBm H
-60 dBr
60 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.40203 GHz 9.84 dbm
ML 1 950,063 MHz -43.59 dbm M2 1 5.84101 GHz -38.70 dém
o o =
L L j Measuring... LN p L L j Measuring... 1 (X" p

TEL : 886-3-327-0868 Page Number 1 A2-2-13 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Channel 19

100kHz PSD reference Level Plot

Mid Channel Plot

(=)

Ref Level 30.00 dBm
po Att 20 dB

Offset 24.30 db & RBW 100 kHz
SWT 1ms & VBW 300 kHz

Mode Swesp

[® 17k Max

20 dem

M1[1]

9.95 dBm
2.44025855 GHz|

10 o

028

10 d

s
&
a

CF 2.44 GHz

1001 pts

Span 1.0395 MHz

Markar
Type | Raf | Trc |
ML

X-value | ¥-valus |

Function |

Function Result |

1

2.44025855 GHz 9.95 dBm

)

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
Ref Level 30,00 dBm  Offset 24.30 db & RBW 100 kHz Ref Level 30,00 dBm  Offset 24.30 db & RBW 100 kHz
o Att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o Att 20 6B SWT  255ms e VBW 300 kHz _Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 43.84 dBm)| M1[1] 8.20 dBm)|
943.8550 MHz o 2.440280 GHz|
20 dBm 20 M2[1] 38.24 dBm|
i1 5.703420 GHz|
10 df 10 abit
ods 0de
10-de: D1 -10.050 dBnr o D1 -10.050 denr
20 d 20
-30 df
-30 df
-4 dlEfm
~40 dBm
60 dBr
-0 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.44028 GHz 8.20 dBm
ML 1 943.855 MHz ~43.64 dBm M2 1 5.79342 GHz -38.24 dBm
[ il J Measuring... MRARCEILD G 4 L L J Measuring... MRARCEILD G 4
TEL : 886-3-327-0868 Page Number 1 A2-2-14 of 24
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samonias. FCC RADIO TEST REPORT Report No. : FR400417A

Channel 39

100kHz PSD reference Level Plot High Channel Plot

u‘? Spectrum u‘?
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz
o att 208 SWT 1ms @ VBW 300 kHz _Mode Sweep o att 208 SWT 8ms @ VBW 300 kHz _ Mode Sweep
@ 1Pk Max [@ 1Pk View
M1[1] 9.84 dBm)| M1[1] 12.56 dBm
2.48025890 GHz 2.48375700 GHz
20 dBm 20 dBm
M1
10 df — — X 10 df
— S—— e —— ~—
0 dBm—t T 0 dB
-10 de 10-d8:
-20 de -20 de
a0d -30 o
-40) dBm -40) dBm i
RN PP YN W YWRIPRURE PR Ld [ITTRPY TRy
S0 d g i Al
-0 d -0 d
CF 2.48 GHz 1001 pts Span 1.08 MHz Start 2.475 GHz 8001 pts Stop 2.505 GHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
ML 1 2.4802589 GHz 9.84 dBm ML 1 2,483757 GHz ~42.56 dBm
- — - -
L )j )i CECEERE (™) L )j | measuring...  WARRSRAND W0 p

Spurious Emission 30MHz~1GHz Plot Spurious Emission 1GHz~26.5GHz Plot
Spectrum [@] Spectrum ['JE]

Ref Level 30,00 dBm  Offset 24.30 db & RBW 100 kHz Ref Level 30,00 dBm  Offset 24.30 db & RBW 100 kHz
o Att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o Att 20 6B SWT  255ms e VBW 300 kHz _Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 44.41 dBm)| M1[1] 8.78 dBm)|
898.4280 MHz o 2.480230 GHz|
20 dBm 20 M2[1] 38.66 dBm|
M1 5.048060 GHz|
10 df 10 di
ods 0de
10-dB 1 ¢ L1l T
20 d
20 d 20
-30 df
-30 df "
-4 dlBm
~40 dBm .
60 dBr
-0 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.48023 GHz 8.78 dbm
ML 1 898.428 MHz ~44.41 dBm M2 1 5.94896 GHz -38.66 dBm
o o —r =
L L j Measuring... p L L j Heasuring... (@l (") p
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<2Mbps>

Channel 01

100kHz PSD reference Level Plot

Low Channel Plot

| )i J

u‘? Spectrum u‘?
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz
o att 208 SWT 1ms @ VBW 300 kHz _Mode Sweep o att 208 SWT 8ms @ VBW 300 kHz _ Mode Sweep
@ 1Pk Max [@ 1Pk View
M1[1] 8.93 dBm)| M1[1] 43.16 dBm
2.40449600 GHz 2.39982150 GHz
20 dBm 20 dBm
M1
Lo d o By Y e v 1o d
e A i)
0 dbm e — 0db [
d 1 ! \
-10 A0 dBm—2r; 1 070 gBni t
/ \
-20 de -20 de T IV\
-30 o -30 d rpu 1
‘ \
-40) dBm -40) dBm L
[PYPIPY 1 Iwmw_w i
4 ATl e L il e L i
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Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 dém  Offset 24.30 db & RBW 100 khz Ref Level 30.00 dém  Offset 24.30 db & RBW 100 khz
o att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o att 208 SWT 255 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk view [@ 1Pk view
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Channel 19

100kHz PSD reference Level Plot

Mid Channel Plot

k2
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B SWT 1ms & VBW 300 kHz
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1001 pts
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Markar
Type | Raf | Trc |
1

X-value | ¥-valus |

Function |

Function Result |

2.44001705 GHz 8.92 dBm

)

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot
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Spectrum u.?J Spectrum u.?J
Ref Level 30.00 dém  Offset 24.30 db & RBW 100 khz Ref Level 30.00 dém  Offset 24.30 db & RBW 100 khz
o att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o att 208 SWT 255 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk view [@ 1Pk view
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20 dBm 20 M2[1] 39.04 dBm|
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Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.44028 GHz 6.76 dBm
ML 1 791.99 MHz -43.72 dém M2 1 5.98551 GHz -39.04 dBm

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 A2-2-17 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Channel 38

100kHz PSD reference Level Plot

Low Channel Plot

u‘? Spectrum u‘?
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[@ 1Pk Max @ 1Pk View
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Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

<125kbps>

Channel 00

100kHz PSD reference Level Plot

Low Channel Plot

u‘? Spectrum u‘?
RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 24.30 0B @ RBW 100 kHz
o att 208 SWT 1ms @ VBW 300 kHz _Mode Sweep o att 208 SWT 8ms @ VBW 300 kHz _ Mode Sweep
[@ 1Pk Max @ 1Pk View
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Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Channel 19

100kHz PSD reference Level Plot

Mid Channel Plot
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Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum
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Spectrum
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR400417A

Channel 39

100kHz PSD reference Level Plot

High Channel Plot
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Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot
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<500kbps>

Channel 00

100kHz PSD reference Level Plot Low Channel Plot

Ref Level 30.00 d8m Offset 24.30 db & RBW 100 kHz

Ref Level 30.00 d8m Offset 24.30 db & RBW 100 kHz
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Report No. : FR400417A

Channel 19

100kHz PSD reference Level Plot

Mid Channel Plot
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SPORTON LAB.
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Report No.

FR400417A

Channel 39

100kHz PSD reference Level Plot

High Channel Plot
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Spurious Emission 30MHz~1GHz Plot
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o Att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o Att 20 6B SWT  255ms e VBW 300 kHz _Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 43.67 dBm)| M1[1] 7.84 dBm)|
796.7110 MHz| o 2.480230 GHz|
20 dBm 20 M2[1] 38.86 dBm|
M 5.937910 GHz|
10 di 10 df
ods 0de
10-dB 4 ¢ L1l Ly
20 d
. 20
-30 df
-30 df "
-4 dlBm
~40 dBm :
RS A———————————
60 dBr
-0 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.48023 GHz 7.84 dbm
ML 1 796.711 MHz -43.67 dBm M2 1 5.93791 GHz -38.66 dBm
o o —r =
L L j Measuring... p L L j Heasuring... (@l (") p

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 A2-2-24 of 24



swanranas. FCC RADIO TEST REPORT Report No. : FR400417A

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26°C
Relative Humidity : |45~55%

Test Engineer : |Calvin Wang

TEL : 886-3-327-0868 Page Number : B1 of B3
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Report No. : FR400417A

EUT Information

Report NO : 400417
Test Mode : Mode 1
Test Voltage : Power From System
Phase : Line
Full Spectrum
1001
90T
80T
70T
S oo I
% 60-\ Part 1_\IB ICSIE-003-OP LinitatMam Pc
Q &
£ 505 .
(5]
g ] g
401 @
30T
{ . *
20T
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040000 8001M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.154500 36.19 55.75 1956 | L1 OFF 19.8
0.154500 50.99 65.75 1476 | L1 OFF 19.8
0.192750 29.12 53.92 2480 | L1 OFF 19.8
0.192750 40.51 63.92 2341 | L1 OFF 19.8
0.390750 34.47 48.05 1358 | L1 OFF 19.8
0.390750 44.26 58.05 13.79 | L1 OFF 19.8
0.413250 39.42 47.58 8.16 | L1 OFF 19.8
0.413250 46.55 57.58 11.03 | L1 OFF 19.8
0.447000 35.04 46.93 11.89 | L1 OFF 19.8
0.447000 43.42 56.93 1351 | L1 OFF 19.8
3.579000 18.36 46.00 27.64 | L1 OFF 19.8
3.579000 24.24 56.00 31.76 | L1 OFF 19.8
14.282250 22.27 50.00 27.73 | L1 OFF 19.9
14.282250 26.44 60.00 33.56 | L1 OFF 19.9
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Report No. : FR400417A

EUT Information

Report NO : 400417
Test Mode : Mode 1
Test Voltage : Power From System
Phase : Neutral
Full Spectrum
1007
90T
80T
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e Part:15B_ICSE-003-Ave LimitatMain Po
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Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.154500 31.21 55.75 2454 | N OFF 19.8
0.154500 45,99 65.75 19.76 | N OFF 19.8
0.406500 34.63 47.72 13.09 | N OFF 19.8
0.406500 45.85 57.72 11.87 | N OFF 19.8
0.424500 41.20 47.36 6.16 | N OFF 19.8
0.424500 48.17 57.36 9.19 | N OFF 19.8
0.453750 29.95 46.81 16.86 | N OFF 19.8
0.453750 41.73 56.81 15.08 | N OFF 19.8
3.495750 18.82 46.00 27.18 | N OFF 19.8
3.495750 24.22 56.00 31.78 | N OFF 19.8
15.085500 30.60 50.00 19.40 | N OFF 20.0
15.085500 36.92 60.00 23.08 | N OFF 20.0
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somonias.  FCC RADIO TEST REPORT Report No. : FR400417A

Appendix C. Radiated Spurious Emission Test Data

Temperature : 20~25°C
Relative Humidity : [50~60%

Test Engineer : |Jack Cheng, Tim Lee and Wilson Wu

Note symbol
-L Low channel location
-R | High channel location
TEL : 886-3-327-0868 Page Number : Clof C122
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Report No. : FR400417A

Cl. Radiated Spurious Emission Test Modes

<5dBm>
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 1 2400-2483.5 1 Bluetooth-LE GFSK 00 2402 1Mbps - -
Mode 2 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 1Mbps - -
Mode 3 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 1Mbps - -
Mode 4 2400-2483.5 1 Bluetooth-LE GFSK 01 2404 2Mbps - -
Mode 5 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 2Mbps - -
Mode 6 2400-2483.5 1 Bluetooth-LE GFSK 38 2478 2Mbps - -
Mode 7 2400-2483.5 1 Bluetooth-LE GFSK 00 2402 125kbps - -
Mode 8 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 125kbps - -
Mode 9 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 125kbps - -
Mode 10 2400-2483.5 1 Bluetooth-LE GFSK 00 2402 500kbps - -
Mode 11 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 500kbps - -
Mode 12 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 500kbps - -
Mode 13 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 500kbps - SHF
Mode 14 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 500kbps - LF
TEL : 886-3-327-0868 Page Number : C2 of C122
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<10dBm>
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 15 2400-2483.5 1 Bluetooth-LE GFSK 00 2402 1Mbps - -
Mode 16 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 1Mbps - -
Mode 17 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 1Mbps - -
Mode 18 2400-2483.5 1 Bluetooth-LE GFSK 01 2404 2Mbps - -
Mode 19 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 2Mbps - -
Mode 20 2400-2483.5 1 Bluetooth-LE GFSK 38 2478 2Mbps - -
Mode 21 2400-2483.5 1 Bluetooth-LE GFSK 00 2402 125kbps - -
Mode 22 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 125kbps - -
Mode 23 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 125kbps - -
Mode 24 2400-2483.5 1 Bluetooth-LE GFSK 00 2402 500kbps - -
Mode 25 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 500kbps - -
Mode 26 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 500kbps - -
Mode 27 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 500kbps - SHF
Mode 28 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 500kbps - LF
TEL : 886-3-327-0868 Page Number : C3 of C122
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Report No. : FR400417A

C2. Summary of each worse mode

<5dBm>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.

Bluetooth-LE GFSK | 00 @ 2389.95 40.50 54.00 -13.50 H Avg. Pass - Band Edge
1

Bluetooth-LE GFSK | 00 @ 4804.00 40.63 74.00 -33.37 H Peak @ Pass - Harmonic

Bluetooth-LE GFSK | 19 = 2498.62 40.77 54.00 -13.23 H Avg. Pass - Band Edge
2

Bluetooth-LE GFSK | 19 | 7320.00 43.91 54.00 -10.09 \Y Avg. Pass - Harmonic

Bluetooth-LE GFSK | 39 = 2483.52 45.42 54.00 -8.58 \% Avg. Pass - Band Edge
3

Bluetooth-LE GFSK | 39 | 7440.00 44.73 54.00 -9.27 \Y Avg. Pass - Harmonic

Bluetooth-LE GFSK | 01 = 2389.81 40.45 54.00 -13.55 H Avg. Pass - Band Edge
4

Bluetooth-LE GFSK | 01 @ 4808.00 42.31 74.00 -31.69 H Peak @ Pass - Harmonic

Bluetooth-LE GFSK | 19 @ 2497.42 40.80 54.00 -13.20 H Avg. Pass - Band Edge
5

Bluetooth-LE GFSK | 19 = 7320.00 42.83 54.00 -11.17 \% Avg. Pass - Harmonic

Bluetooth-LE GFSK | 38 @ 2483.52 43.69 54.00 -10.31 H Avg. Pass - Band Edge
6

Bluetooth-LE GFSK | 38 @ 7434.00 43.80 54.00 -10.20 \% Avg. Pass - Harmonic

Bluetooth-LE GFSK | 00 @ 2389.86 40.52 54.00 -13.48 Y, Avg. Pass - Band Edge
7

Bluetooth-LE GFSK | 00 @ 4804.00 42.18 74.00 -31.82 H Peak @ Pass - Harmonic

Bluetooth-LE GFSK | 19 = 2499.16 40.99 54.00 -13.01 \% Avg. Pass - Band Edge
8

Bluetooth-LE GFSK | 19 = 7320.00 42.40 54.00 -11.60 H Avg. Pass - Harmonic

Bluetooth-LE GFSK | 39 = 2483.52 45.14 54.00 -8.86 \% Avg. Pass - Band Edge
9

Bluetooth-LE GFSK | 39 | 7440.00 43.46 54.00 -10.54 H Avg. Pass - Harmonic

Bluetooth-LE GFSK | 00 @ 2389.95 40.61 54.00 -13.39 H Avg. Pass - Band Edge
10

Bluetooth-LE GFSK | 00 @ 4804.00 42.56 74.00 -31.44 H Peak @ Pass - Harmonic

TEL : 886-3-327-0868 Page Number : C4 of C122
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GFSK | 19 | 2495.02 40.90 54.00 -13.10 H Avg. Pass - Band Edge
11
Bluetooth-LE GFSK | 19 | 7320.00 46.31 74.00 -27.69 \Y, Peak | Pass - Harmonic
Bluetooth-LE GFSK | 39 | 2483.52 45.43 54.00 -8.57 H Avg. Pass - Band Edge
12
Bluetooth-LE GFSK | 39 | 7440.00 47.90 74.00 -26.10 \Y, Peak | Pass - Harmonic
13 SHF 39 | 25161.00 42.22 74.00 -31.78 H Peak | Pass - SHF
14 LF 39 898.15 39.65 46.00 -6.35 H Peak | Pass - LF
<10dBm>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GFSK | 00 @ 2389.49 42.11 54.00 -11.89 H Avg. Pass - Band Edge
15
Bluetooth-LE GFSK | 00 = 4804.00 47.38 74.00 -26.62 H Peak | Pass - Harmonic
Bluetooth-LE GFSK | 19 = 2488.06 41.56 54.00 -12.44 H Avg. Pass - Band Edge
16
Bluetooth-LE GFSK | 19 = 4880.00 46.10 54.00 -7.90 H Avg. Pass - Harmonic
Bluetooth-LE GFSK | 39 = 2483.52 49.91 54.00 -4.09 H Avg. Pass - Band Edge
17
Bluetooth-LE GFSK | 39 @ 4960.00 51.53 54.00 -2.47 \% Avg. Pass - Harmonic
Bluetooth-LE GFSK | 01 = 2389.99 42.13 54.00 -11.87 H Avg. Pass - Band Edge
18
Bluetooth-LE GFSK | 01 = 4808.00 46.65 74.00 -27.35 H Peak | Pass - Harmonic
Bluetooth-LE GFSK | 19 | 2488.24 41.56 54.00 -12.44 H Avg. Pass - Band Edge
19
Bluetooth-LE GFSK | 19 = 4880.00 44.11 54.00 -9.89 \% Avg. Pass - Harmonic
Bluetooth-LE GFSK | 38 @ 2483.52 47.75 54.00 -6.25 H Avg. Pass - Band Edge
20
Bluetooth-LE GFSK | 38 @ 4956.00 48.85 54.00 -5.15 \% Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C5of C122
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

Bluetooth-LE GFSK | 00 | 2389.95 41.99 54.00 -12.01 H Avg. Pass - Band Edge
21

Bluetooth-LE GFSK | 00 | 4804.00 47.20 74.00 -26.80 H Peak @ Pass - Harmonic

Bluetooth-LE GFSK | 19 | 2491.24 41.24 54.00 -12.76 H Avg. Pass - Band Edge
22

Bluetooth-LE GFSK | 19 | 4880.00 46.41 54.00 -7.59 \% Avg. Pass - Harmonic

Bluetooth-LE GFSK | 39 | 2483.52 48.74 54.00 -5.26 H Avg. Pass - Band Edge
23

Bluetooth-LE GFSK | 39 | 4960.00 50.25 54.00 -3.75 \Y, Avg. Pass - Harmonic

Bluetooth-LE GFSK | 00 @ 2389.76 41.94 54.00 -12.06 H Avg. Pass - | Band Edge
24

Bluetooth-LE GFSK | 00 @ 4804.00 47.62 74.00 -26.38 \Y, Peak | Pass - Harmonic

Bluetooth-LE GFSK | 19 2494.84 41.20 54.00 -12.80 H Avg. Pass - Band Edge
25

Bluetooth-LE GFSK | 19 | 4880.00 48.25 54.00 -5.75 \% Avg. Pass - Harmonic

Bluetooth-LE GFSK | 39 | 2483.52 48.27 54.00 -5.73 H Avg. Pass - Band Edge
26

Bluetooth-LE GFSK | 39 | 4960.00 52.10 54.00 -1.90 H Avg. Pass - Harmonic
27 SHF 39 | 25678.00 42.79 74.00 -31.21 \Y, Peak | Pass - SHF
28 LF 39 718.70 38.65 46.00 -7.35 \Y, Peak | Pass - LF

TEL : 886-3-327-0868 Page Number : C6 of C122
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<5dBm>

Pol. Horizontal Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
n] \ \
| |
b | E |
1 ; 1 :
8. o,
I PEAK 74
m ‘ | m |
| y |
o ‘ ‘ —+—— = ‘
kL3 ‘ 1%
Peak ! \ ‘ 1
1. 1.
1 |
10 1284 2468 2652 2836 402 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 HORTZONTAL Condition: PEAK 74 3s 91200-82114-240711 HORIZONTAL
+ RBW:1000, 000kHz VBi: 3000, 008kHz SWT:Auto + REW: 1000, 000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wi B/ B/e 8 B dbfn B B B deg
1 236134 5L97 74.00 -22.03 42.76 27.48 6.57 4.79 10.03 127 344 PEAK 1 2402.60 103.99 ------ -=e-e- 94.45 27.60 6.62 34.80 10.03 127 34 PEK
qagLevel (6BuVim) qqqLevel (dBuVim)
n] \ \
| |
b | E |
8. { o, ‘
00 i 00 1
| } | M “
\ 1 \ e
P ] ‘ PTe __’——--ﬂ-w-—_”"_"
Av ‘ ‘
9 1l || 1 ‘
|
|| |
10 2284 2468 2652 2836 402 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 HORTZONTAL Condition: AVG_54 3n 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedwje B o dn b B B deg Wi B/ Bi/e G B dbf B B B deg

deg
1 2389.95 40.50 54.00 -13.50 31.16 27.50 6.61 34.80 10.03 127 344 AVERAGE

& B di/m dB A8 B cm

1 2402.00 103.35 - - 93,99 27.60 6.62 34.80 10.03 127 344 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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MizdiW/mdsu/e 08 B dB/m B dB A8 deg

1 238920 40.27 54.00 -13.73 30.95 27.48 6.61 34.80 10.03 300 244 AVERAGE

Pol. Vertical Fundamental
’MI.MM) ,l,,I.MWVM
n] \ \
| |
1 ‘ ‘ 1 ‘ T
1 T 1 —t
‘ ‘
o ol
l PEAK 74
g \
| |
‘ | " | || »_J_ | otiberdvnibotiiero
A e e il
| ] |
kL3 ‘ 1% :
Peak ‘ ‘ ‘ ‘
11, 1 11, 1
| L
10 2284 2468 2652 188 102 1 1400. 1800. 20, 200, 3000
Frequency (WH2) Frequency (WHz)
Site & @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBI:1000. 000kHz VBi: 3000.000KHz SWT:Auto + RBI:1000. 000kHz VBA:3000.000kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBw/e B G s B B B deg WodWedie G W G B B B a dg
1 2339.81 SL75 74.00 -22.25 42.67 27.38 6.54 34.79 10.03 300 244 PEAK 1 2402.00 101,20 ------ -=---- 9175 27.60 6.62 34.80 10.03 300 244 PEK
’MI.MM) o LEe! (dBuVim)
n] \ \
| |
A | L |
1 ; 1 :
|
o 1 ol 1
Nl | n |
] AVG_54
‘ 1| J [ R o =
ki3 ‘ ki3 :
Avg ‘ ‘ ‘
11, ‘ } 11, 1
| | ‘ |
10 2284 2468 2652 1886 U0 1 1400. 1800. 200, 200, 3000
Frequency (WH2) Frequency (WHz)
Site & @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91260-82114-240711 VERTICAL Condition: AVG_54 3u 91200-82114-246711 VERTICAL
+ RBI:1000. 008kHz VBi:0.810kHz SWT:Auto + RBI:1000. 008kHz VBi:0.810kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dW/mdg/e 08 B dB/m 8 A8 A8 cm
1 2402.00 100,65 ------ ------ 91.20 27.60 6.62 34.30 10.03 300 244 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
4agLevel(¢BuVim) 4pLevel(BuVim)
N | |
1 1 1
|
1 ‘ 1
o .
- A - A
1 | |
H M H =
- ‘ 1 WWMWM’
Peak o= o | ‘ = P
Avg fl ‘ fl ‘ ‘
| ||
6000. 9000 12000, 15000, 18000 6000. 9000 12000, 15000, 18000
Frequency (MH2) Frequency (MH2)
Site  : @3CHI2-HY Site  : @3CHI2-HY
Condition: PEAK 74 3n 91200-82114-240711 HORTZONTAL Condition: PEAK 74 3n 91200-02114-240711 VERTICAL
Linit Read  Ant CablePreamp Aux APos Thos Linit Read Ant CablePreamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T mcBWedi B oW B B B @B a dg T WedWadie B BN @ @ B B a dg
1430400 4063 74.00 N3 642 RN 1056 6108 0.2 - - PEK 1 450400 40.49 74.00 -R.5L 6407 252 10.56 6108 0.2 - - PR
TEL : 886-3-327-0868 Page Number 1 C9 of C122
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Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G ‘ ‘ ‘ |
Avg 50 j g
f | f
| |
1un 14, 1482 14488, s, 14500 fun 146, 1482 1488, 148, 14500
Frequency () Frequency (M)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
17.7G e i L
‘ ANG 54 G54
~18G | ‘ |
Avg %l ‘ Ll
l : l
|
{ 11160, 11820, 17880, 11940, 16000 { 11160, 17820, 17880, 11940, 16000
Frequency () Frequency (M)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C10 of C122
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Pol. Horizontal Fundamental
qagLevel (6BuVim) qaqLevel(¢BuVim)
1 1 ‘
J ‘ |
b ] E |
L ‘ i 1 ;
8. o,
‘ PEAK 74
700 700 ‘
| |
525 v vy ‘ ! =" PP 7AJ PR ; St
ki3 ’ kL3 i
Peak ‘ ‘ ‘
1. 1 1.
| H
10 1%, 62 2388, UM, 1 1400. 1800. 200, 200, 3000
Frequency (MH2) Frequency (MHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-246711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBI:1000. 000kHz VBn:3000.000Ktz SWT:Auto + RBI:1000. 008kHz VBd:3000.000KHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wi B/ Bije G B dbfn B B B deg
1 238605 SL.61 74.00 -22.39 42.36 27.42 6.60 34.80 10.03 151 343 PEAK 1 2440.00 104,36 ------ ------ 94.75 27.78 6.68 34.80 10.03 151 343 PEK
qagLevel (6BuVim) qaqLevel (¢BuVim)
' \
J ‘ |
b ] E |
L ‘ i 1 ;
8. ‘ o,
00 1 00
|
AVG_54
525 a | | =
4 I, | e
o \ o |
Av ‘ ‘
9 1l ‘ 1 1 ‘ }
10 1%, 62 2388, U, 1 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91260-02114-246711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RB:1000.008kHz VBi:0.10kHz SWT:Auto + RBI:1000. 008kHz VBi:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bije G B dbfn B B B deg Wi B/ Bi/e &8 B dbf B B B deg
1 2389.69 40.07 54.00 -13.93 30.74 27.49 6.61 34.80 10.03 151 343 AVERAGE 1 2440.00 103.80 ------ ------ 94.19 27.78 6.68 34.80 10.03 151 343 AVERAGE
TEL : 886-3-327-0868 Page Number : C11 of C122
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Pol. Horizontal Fundamental

Lol i)

1

PEAK BE 74

1

|
|

Peak ‘ | Blank
|

Site @ @3CHI2-HY
Condition: PEAK BE_74 3u 91200-82114-248711 HORIZONTAL
+ RBI:1000. 000kHz VBH: 3000.000KHz SWT:Auto

Linit Read  Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & N dm B B B a dg
1 2489.5 52,06 74.00 -21.94 4208 28.00 6.75 34.80 10.83 151 343 PEAK

qagLevel (6BuVim)
: \
|
1 ‘ i
{
1 \
n' \ ‘
g i
\ ‘ AVG_BE 54
\F ‘ 1
Ty |
Avg ‘ | Blank
1l
‘ \
5. 2488, 2500
Frequency (MHz)
Site @ G3CHI2-HY
Condition: AVG_BE_54 3u 91200-02114-246711 HORTZONTAL
: RBH:1000,000kiz VBH:0.010kHz SHT:Auto
Linit Read At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe die G W e B B B @ dg
1 M6 4077 S400-13.23 68 2809 677 M50 10.03 151 343 AVERAGE
TEL : 886-3-327-0868 Page Number : C12 of C122
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Pol. Vertical Fundamental
qagLevel (dBuVim) qagLevel(¢BuVim)
1 1 T
J ‘ |
1 ‘ ‘ 1 ‘ i
1 | | 1 | q
| |
12 12
‘ PEAK 74|
g 1 0 \
1 b N | ‘ 1 P
= 5 ‘ i .
[ o i e i
%, ! : % I
Peak ‘ | ‘ ‘
11 1 11 i
| |
10 1%, 62 238, U1, 1 1400, 1800, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-246711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBW:1000. 000kHz VBi: 300, 000kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000.,008kiHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndwe B G bl B B B deg WodWe die G W G B B B« dg
1 236265 52.28 74.00 -21.72 43.07 27.48 6.57 34.79 10.03 357 106 PEAK 1 2440.00 102.27 ------ -=---- 92.66 27.78 6.68 34.80 10.03 357 166 PEX
qagLevel (dBuVim) qagLevel(¢Buvim)
1 1 T
J ‘ |
A ] L |
1 | { 1 { !
| |
12 ‘ 12
M : M |
|
AVG_54
525 - — —
| 1/ ]
ki3 1%
Av ‘ ‘ ‘ ‘
g 1 L \
] |
| L
10 1% 162 2388, U1, 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 VERTICAL Condition: AVG_54 3u 91200-82114-246711 VERTICAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBw/e B G s B B B deg WodWe dije G W G B B B dg
1 2389.95 39.98 54.00 -14.02 30.64 27.50 6.61 34.80 10.03 357 106 AVERAGE 1 2440.00 10177 -=--=v =-ooee 92.16 27.78 6.68 34.80 10.83 357 106 AVERAGE
TEL : 886-3-327-0868 Page Number : C13 of C122
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Pol. Vertical Fundamental
qagLevel (6BuVim)
: \
1 |
\
| H
|
|
a5
\ ! PEAK_BE 74
00 \\ ‘ i
- ‘ :
|
" i
Peak ‘ Blank
1. ‘
|
U5 76, 2488, 2500
Frequency (WHz)
Site @ O3CHI2-HY
Condition: PEAK_BE 74 3n 91200-62114-240711 VERTICAL
+ RBM:1000. 000kHz VBn:3000.000Ktz SWT:Auto
Linit Read At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wi B/ Bil/e G B dbfn B B B deg
1 2489.56 SLTL 74.00 -2.29 4173 28.00 675 M.80 1.3 357 106 PEA
qagLevel (6BuVim)
: \
1 |
\
| H
|
|
n' \ ‘
e i
\ ‘ ‘ VG BE 54
Wl | i
PTe 1 |
Avg ‘ | Blank
11, ‘ ‘
U5 76, 2488, 2500
Frequency (WHz)
Site 1 Q3CHI2-HY
Condition: AVG_BE_54 3u 91200-02114-249711 VERTICAL
& RBH:1009. 000Kz VBH:0.010kHz SHT:Auto
Lisit Read At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B Bi/e & B /s B B B deg
1 29454 472 54.00-13.28 .68 28.05 675 M.80 1.3 357 106 AVERAGE
TEL : 886-3-327-0868 Page Number : C14 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
4 gqLEvel (dBuVim) 44qLevel (¢Buvim)
| 1 -
1 ‘ 1
L1 |
T 1
a7, ‘ .
‘ ‘ PEAK_74) PEAK_T4)
I |
| {
:J | G 54 :] | 6 54
: IR TSy
b it i st
Peak By | ‘ ‘
1 P
Avg . I
6000, 9000. 12000, 15000, 18000 - mf Mhl'm e -
] fequency
Frequency (Hz)
Site  : @3CHI2-HY
Site  : @3CHI2-HY Condition: PEAK 74 3n 91200-82114-240711 VERTICAL
Condition: PEAK 74 3n 91260-02114-240711 HORTZONTAL
Linit Read Ant Cable Preamp Aux APos TPos
Lisit Read  Ant (able Preasp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Resark
Freq Level Line Margin Level Factor Loss Factor Factor Resark S R VS P Y
[ MizdBuV/mdBuV/m 8 dBw dB/n 0B dB 0B cm deg
MzdBu/ndBuV/m @B BV dB/n 0B 0B B cm deg 1 4880.00 41.42 74,00 -32.58 64.65 32.86 10.46 66.99 0.4  -- - PEAC
1 4880.00 41.53 74,00 -32.47 64.76 32.86 10.46 66.99 0.4 .- - PEAC 2 7320.00 51.55 74.00 -22.45 66.97 37.88 13.20 66.84 0.34 100 183 PEK
2 7320.00 45.70 74.00 -28.30 61.12 37.88 13.20 66.04 0.34  -- PEAK 3 7320.00 43.91 54.00 -10.09 59.33 37.88 13.20 66.84 0.34 100 188 Average
TEL : 886-3-327-0868 Page Number : C15 of C122

FAX: 886-3

-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
| evel (dBuVim) | evel (4BuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
14.47G g i Tog
‘ ANG 54 G54
~14.5G | ‘ ‘ |
Avg B0 350 T
l l
1 14, 148, 1488, s, 14500 fun U, 1482 1488, 148, 14500
Frequency () Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; M i
[ ] ' \
10501 1 ‘ 10501
] — ]
17.7G e ; L
‘ ANG 54 G54
186 T 1| ]
Avg % I 5 [ |
\
- ‘ fl
|
{ 11160, 11820, 17880, 11940, 16000 { 11160, 178, 17880, 11940, 16000
Frequency () Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82114-24711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C16 of C122

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
,.,m(am ...,Wml
‘ \ \
| |
1 1
| -
1 ! 1 |
\ |
12 | 12
Vﬂ] \ PEAK BE 74 PEAK_T4
00
| |
M, | | A e
| i et i \
kLY - 1% ‘
Peak ‘ | ‘
1l ‘ 1l T
|
| ‘ ‘
284, 24%. 2500 1 1400, 1800, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-246711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBW:1000.000kHz VBi: 300, 008kiHz SWT:Auto + RBW: 1000, 000kHz VBi: 3000.,008kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdndBw/e B G b b B B deg WodWe die G W G B B B a dg
1 2483.56 55.51 74.00 -15.49 45.59 27.94 6.75 34.80 10.03 100 346 PEAK 1 2480.00 103.65 ------ ------ 93.78 27.9¢ 6.74 34.80 10.03 100 346 PEK
’,,I.MMM) ,.,,I.ﬂdm)
n] ‘ \ \
| |
1 1
‘ | |
1 ‘ 1 ‘ 1
\ | |
12 \ | 12
0 : 4
\ | AVG_BE_54 AVG_54
\'ﬁ—_ : PR,
%, | | %
Av \ ‘
g 1l T 1l 1
| |
2484, 492, 24%. 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RBI:1000. 008kHz VBH:0.10kHz SWT:Auto + RBI:1000. 008kHz VBi:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadwe B G s B B B deg WodWe dije G W G B B B a dg
1 4835 4.9 54.00 -9.10 3498 27.94 6.75 34.80 10.03 100 346 AVERAGE 1 2480.00 10309 ------ ------ 9.2 2.9 6.74 34.80 10.03 100 346 AVERAGE
TEL : 886-3-327-0868 Page Number : C17 of C122

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (dBuVim) qqqLevel (dBuVim)
n] ‘ \ \
| |
1 1
- -
1 f 1 ‘
'\ \ i
o7, | 12 i
\ PEAK BE 74 | PEAK 74|
00 \k 00
|
1M m | n ‘ | Mo e
| 'ln-r"‘ ey J A A T
kLY 1% ‘ .
Peak ‘ w ‘ ‘
i/ 1l
[ |
| | | |
2484, 24%. 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBW:1000, 000kHz VBH: 300, 008kiHz SWT:Auto + REW: 1000, 000kHz VBi: 3000, 000kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWede B W B B B B a dg WodWe die G W G B B B a dg
1 2483.56 56.66 74.00 -17.34 46.74 21.94 6.75 34.80 10.03 400 279 PEAK 1 2480.00 104.42 ------ -----e 94.55 27.9¢ 6.74 34.80 10.03 400 279 PEK
qagLevel (dBuVim) qqqLevel (dBuVim)
n] ‘ \ \
| |
1 1
‘ | ‘ |
1 f 1 ‘
\ \ i
12 \ | 12 i
|
0 : 4
\ | AVG_BE_54 ‘ AVG_54
% i % i
Avg \ ‘ ‘
L [ \ I ‘
|
|| |
2484, 492, 24%. 2500 1 1400, 1800, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-248711 VERTICAL Condition: AVG_54 3u 91200-82114-244711 VERTICAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1000.000kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdWadBw/e B G s B B B deg WodWe e B W e B B B« dg
1 2483.52 45.42 54.00 -8.58 35.50 27.94 6.75 34.80 10.03 400 279 AVERAGE 1 2430.60 103.90 ------ -=---- 94.03 27,98 6.74 34.80 10.03 400 279 AVERAGE
TEL : 886-3-327-0868 Page Number : C18 of C122

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR400417A

Pol. Horizontal Vertical
1oLevel(dBuVim) 4gplevel (dBuVim)
: 1 :
1 | 1
. |
‘ | T
o, ‘ o
‘ ‘ PEAK 74 PEAK T4
1
f \ ‘
:J | G 54 :] ‘ | - G 54
= o WMW ——— 1 ‘ WMMM
1-,““‘11 W [ ETY i W
Peak % ‘ ‘ ‘ ‘ i ‘
| U ‘ ‘
Avg fr | w |
m ‘ 9000, 12000. 15000 18000 el mf Mh!im b -
) requency
Frequency (MHz)
Site @ @3CHI2-HY
Site  : O3HL-HY Condition: PEAK 74 3n 91200-82114-249711 VERTICAL
Condition: PEAK_74 3n 91260-62114-240711 HORIZONTAL
Liit Read Ant Cable Preap Aux APos TPos
Lisit Read Ant (able Preasp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Resark
Freq Level Line Margin Level Factor Loss Factor Factor Resark S S s VPSR PR Y
(T T S Mz dBuV/mduV/n 0B dBWV dB/n 0B B 0B cm deg
MzdBW/adB/n 8 B dB/s B B B cn deg 1 4960.00 43.09 74.00 -30.91 65.85 33.32 10.36 66.98 0.46 -- - PEN
1 4960.00 43.38 7400 -30.62 66.14 3132 10.36 66.99 046 - - PEN 2 74,00 52.65 74.00 -21.35 68.40 36.68 13.37 66,14 034 106 191 PEAC
2 74000 45.56 74.00 -28.44 6131 36.68 13.37 6.4 0.34 - PEAK 3 O740.00 M.T3 5400 -9.27 60.48 36.68 13.37 66.14 0.4 100 191 Average
TEL : 886-3-327-0868 Page Number : C19 of C122

FAX: 886-3

-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
' Ll (dBuVim) | Lesel (4BuVim)
im ; i M i
' | ' \
1054 } ‘ 104
] — ]
14.47G g ; Tog
‘ G 34 T
~14.5G ‘ ‘ : ‘ L
Avg % ‘ %0 |
fl | fl
1400 145, [17) 14488, 144, 1450 1410 145, 117} 14488, 4y, 1450
Frequency (MH2) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-02014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-248711 VERTICAL
' el (dBuVim) | Lesel(4BuVim)
im ; i M i
' | ' \
1054 } ‘ 104
] — ]
17.7G e ; L
‘ G 34 WG
186 . |
Avg %l | 50
fl | fl
i 11760, 11800, 17880, 17540, 16000 { 11760, 11820, 17880, 17540, 16000
Frequency (MHe) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82114-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C20 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (dBuVim) qagLevel(¢BuVim)
n] \ \
| |
1 ‘ ‘ 1 ‘ T
1 : 1 :
i, : 14
‘ / } PEAK T4
g \
e
%, 1 ! 3% ‘ :
Peak | ‘ ‘
11, 11, 1
| |
10 288 141§ 23664 3852 104 1 1400. 1800. 20, 20, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-248711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBI:1000. 000kHz VBn: 3000.000kHz SWT:Auto + RBI:1000. 000kHz VBA:3060.000KHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodbWe e G W /e B B B dg WodWe dije G W G B B B« dg
1 2379.18 5145 74.00 -22.55 42.32 2131 6.59 34.80 10.03 161 343 PEAK 1 2404.00 104,05 ------ ------ 94.59 27.60 6.63 34.80 10.03 101 343 PEK
qagLevel (dBuVim) qqqLevel (dBuVim)
n] \ \
| |
A | L |
1 : 1 : !
|
i, : ] 14 :
|
L i g 1
/ | AVG_54
1 1 ‘
% ‘ % :
Av ‘ ‘ ‘
9 1l ; 1 i
|| |
10 2288 1415 23664 2852 U4 1 1400, 1600. 20, 200, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RBI:1000. 008kHz VBH:0.810kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWadBw/e B G s B B B deg WodWe dije G W G B B B« dg
1 2389.81 40.45 54.00 -13.55 3111 27.50 6.61 34.80 10.03 101 343 AVERAGE 1 2404.00 102,68 ------ ------ 9.2 27.60 6.63 34.80 10.03 101 343 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C21 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (6BuVim) qaqLevel(¢BuVim)
n] \ \
| |
1 ‘ ‘ 1 ‘ i
1 : 1 —
12 i 12
| PEAK 74|
) B N
- =] | kf.,,,.‘i | PR T
‘ f | e e m‘"""'*r
ki3 . 1% ‘
Peak ‘ ‘ \
1l ‘ 1l ‘ ‘
|
10 2288 476 2664 2852 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBW:1000, 000kHz VBH: 300, 008kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 008kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWrdn e B G bl B B B deg WodWe dije G W G B B B dg
1 2388.96 5169 74.00 -22.31 42.37 27.48 6.61 34.80 10.03 335 274 PEAK 1 2404.00 10283 ------ ==---- 93.37 .60 6.63 34.80 10.03 335 24 PEK
qagLevel (6BuVim) qaqLevel (¢BuVim)
n] \ \
| |
b | E |
1 ! 1 } 1
12 i 12 i
|
o 1 o 1
I | G 54
— — =
| 1 b |
% ‘ A Pl et ‘
Av ‘ ‘ ‘
g 1l | | i/ 1
| ||
10 2288 476 2664 2852 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site & @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91260-82114-240711 VERTICAL Condition: AVG_54 3n 91200-82114-244711 VERTICAL
+ RBI:1000. 008kHz VBi:0.810kHz SWT:Auto + RBI:1000. 008kHz VBW:0.816kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBwe B G bl B B B deg WodWedie B W e B B B @ dg
1 2389.9 40.35 54.00 -13.65 31.01 27.50 6.61 34.80 10.03 335 274 AVERAGE 1 2404.00 101,41 ----ev -oeeee 9195 27.60 6.63 34.80 10.03 335 274 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C22 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

\

|
6000, 9000, 12000, 15000, 18000
Frequency (k)

Site  : @3CHI2-HY
Condition: PEAK 74 3n 91260-02114-240711 HORIZONTAL

Linit Read Ant CablePreamp Aux APos Thos
Freq Level ~Line Margin Level Factor Loss Factor Factor Resark

Mz dB/mdBuV/m 08 dBw dB/m 0B dB B cm deg
1 4303.00 42.31 74.00 -31.69 65.87 32.55 10.55 67.08 .42 - - PEK

Pol. Horizontal Vertical
44gLevel(dBuVim) 4ugLevel(dBuVim)
{ ‘ {
T |
1 ‘ 1
|
1 ‘ 1
o | o |
|- oA Y L A
1 1 ]
:J G 54 :J G 54
1 W‘W s W*WMW
Peak . M AT bt A
Avg 1 1

\

|
6000, 9000, 12000. 15000, 18000
Frequency ()

Site  : @3CHI2-HY
Condition: PEAK 74 3 91260-02114-240711 VERTICAL

Lisit Read At CablePreap Aux Aos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark

Mz dBu/mdBV/m d8 dBw dB/m 0B dB dB cm deg
1 4308.00 41.03 74.00 -32.97 64.59 32.55 10.55 67.88 0.42 .- - PEK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C23 of C122




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G ‘ ‘ ‘ | |
Avg 51 —r 5
|
fl | fl
|
| |
1un 14, 14, 1488, s, 14500 fun 14, 1482 1488, 118, 14500
Frequency (M) Frequency (k)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-248711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G e i L
‘ ANG 54 G54
~18G | ‘ |
Avg %0 350
l l
| |
{ 11760, 11820, 17880, 11940, 16000 { 11760, 1782, 17880, 11940, 16000
Frequency (MHe) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C24 of C122

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (dBuVim) qqqLevel (dBuVim)
|
1 ‘ T 1 ‘ T
1 ‘ : 1 ;
o ol
‘ PEAK 74
i | P, m |
[ v ) |
% | . L
Peak ‘ ! ‘ ‘
11, ‘ 11, ‘ 1
10 1%, 262, 2388, UM, 1 1400. 1800. 20, 200, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBI:1000, 000kHz VBn: 3000.000KHz SWT:Auto + RBI:1000.000kHz VBd:3000.000KHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWrdWndw/e B G s B B B deg WodWe dije G W G B B B dg
1 2367.46 5147 74.00 -22.53 42.25 27.48 6.50 34.79 10.03 152 344 PEAK 1 2440.00 104.60 ------ ------ 9.9 27.78 6.68 34.80 10.03 152 344 PEK
qagLevel (dBuVim) qagLevel(¢Buvim)
' \
J ‘ |
A ] L |
1 ‘ : 1 ; 1
o ‘ ol
|
00 1 00 ‘
|
AVG_54
525+ = ‘ — = =
" —
ki3 | : 15 ‘
Av | |
g 11, 1 |
[ ‘ \
‘ | )
10 1%, 62, 2388, UM, 1 1400. 1800. 20, 200, 3000
Frequency (WH2) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-240711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RB:1000. 008kHz VBi:0.810kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBw/e B G bl B B B deg WodWe dije B W G B B B dg
1 2389.43 40.15 54.00 -13.85 30.82 27.49 6.61 34.80 10.03 152 344 AVERAGE 1 2440.00 13.26 ------ ------ 93.65 27.78 6.68 34.80 10.03 152 344 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C25 of C122

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (dBuvim)
' \
1 |
‘ |
{
1 .\ i
|
a5
\ | PEAK_BE 74
Ll \\\ }
1
x |
Peak ‘ | Blank
1 i
L
52, 16, 488, 2500
Frequency (MHz)
Site : G3CHL2-HY
Condition: PEAK_BE 74 3u 91200-02114-240711 HORIZONTAL
+ RBW: 1000, 000kHz VBi:3000,008kHz SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MizdW/mdBu/e 03 BV dB/m B dB A8 deg
1 29712 5233 74.00 -21.67 42.26 28.07 6.77 34.80 10.3 152 344 PEK

qaqLevel (0BuVim)
' \
1 |
‘ \
{
1 \
|
n' \ ‘
) i
\ | i
\L ‘ 1
PTe |
Avg ‘ | Blank
11, ‘ ‘
52 2488, 2500
Frequency (MH)
Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91260-82114-240711 HORTZONTAL
 REW:1000.000K'z VBN:0.010kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dW/mdBu/e 0B BV dB/m B dB dB cm deg
1 249742 40.80 54.00 -13.20 30.73 28.07 6.77 34.80 10.03 152 344 AVERAGE

TEL : 886-3-327-0868 Page Number : C26 of C122
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
1 1 T
J ‘ |
1 ‘ T 1 ‘ T
1 — 1 ‘ 1
| |
o ol
\ / PEAK 74
00 00 ‘ !
| |
YL = 1~ e Ami il
) 1 . P
Peak ‘ ‘ ‘
11, 11,
\ | ‘ |
| | |
10 1%, 62 2388, 114, 140 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBW:1000, 000kHz VBH: 300, 008kiHz SWT:Auto + RBW:1000,000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wrdn e B G b B B B deg WodbWe e G W e B B B dg
1 2384.62 52.25 74.00 -21.75 43.63 27.39 6.60 34.80 10.03 356 106 PEAK 1 2440.00 102.33 -----n =eeeee 92.72 .78 6.68 34.80 10.03 356 166 PEA
qaqLevel (0BuVim) 4uphevel (BuVim)
1 1 T
J ‘ |
b ] E |
1 ‘ : 1 ; 1
o ‘ ol
|
00 1 00 ;
|
| AVG_54
525 = - —H —= i
1 ‘ 1
ki3 | 15 :
Av ‘ ‘ ‘ ‘
g 1l 1 —
| |
|
10 1%, 162 2388, U, 40 1 1400, 1800, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site & O3CHI2-HY Site & O3CHI2-HY
Condition: AVG_BE_54 3m 91200-82114-240711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RB:1000. 008kHz VBi:0.810kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBw/e B G bl B B B a deg WodWe die G W G B B B a dg
1 2389.30 40.09 54.00 -13.91 38.76 27.49 6.61 34.80 10.03 356 106 AVERAGE 1 2440.00 100.94 ------ ------ 9133 27.7¢ 6.68 34.80 10.03 356 106 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C27 of C122

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Vertical Fundamental
< gLevel(dBuVim)
: \
1 |
\
| H
\ |
|
a5
\ ‘ PEAK_BE 74
NN ]
25 " ;
‘ |
Py |
|
Peak ‘ | Blank
11,
‘ \
U5 2480, 2500
Frequency (WHz)
Site ¢ O3CHI2-HY
Condition: PEAK_BE 74 3n 91200-82114-24711 VERTICAL
+ RBI:1000. 000kHz VBi: 3000.000KHz SWT:Auto
Linit Read At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e 8 B /s B B B deg
1 29495 5241 74.00 2159 4237 28.85 6.7 M.80 1.3 36 106 PEAC
qagLevel (6BuVim)
: \
1 |
\
| H
|
|
a5
\ |
i
\ ‘ AVG_BE 54
& \
PTe |
Avg ‘ | Blank
1.
‘ \
50 2488, 2500
Frequency (WHz)
Site ¢ O3CHI2-HY
Condition: AVG_BE_54 3n 91260-62114-246711 VERTICAL
: RBH:1000,000kiz VBi:0.010kHz SHT:Auto
Lisit Read At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e 8 B b/ B B B deg
1 299.76 4.7 54.00-13.24 .66 28.10 6.7 .80 10.03 356 106 AVERKGE
TEL : 886-3-327-0868 Page Number : C28 of C122

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Horizontal Vertical
i LE¥8l [dBuVim) 44qLevel (9BuVim)
| 1 -
1 ‘ 1
L1 |
|
T 1] 1
a7, ‘ .
‘ ‘ PEAK T4 PEAK 74
I |
T \ |
:J | G 54 :] ‘ ; ___ my
1] WW s .‘,LMM"
e e % ‘
Peak ‘ i
\ ‘ n
Avg . | I
Wiﬂ. 9000. 12000, 15000, 18000 - mf Mhl'm e -
fequency
Frequency (MHa)
Site  : @3CHI2-HY
Site  : @3CHI2-HY Condition: PEAK 74 3n 91200-82114-240711 VERTICAL
Condition: PEAK 74 3n 91200-02114-240711 HORTZONTAL
Linit Read Ant Cable Preamp Aux APos TPos
Lisit Read Ant (able Preasp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Resark
Freq Level Line Margin Level Factor Loss Factor Factor Resark e
e o MizdBuV/mdBuV/m 8 dBw dB/n 0B dB 0B cm deg
MzdBu/ndsuV/m @B BV dB/m 0B 0B B cm deg 1 4880.00 42.59 74.00 -31.41 65.82 32.86 10.46 66.99 0.4  -- - PEAC
1 4880.00 43.59 74,00 -30.41 66.82 32.85 10.46 66.99 0.4 .- - PEAC 2 730,00 5131 74.00 -22.69 66.73 37.08 13.20 66.04 0.34 109 189 PEAC
2 7320.00 44.51 74.00 -20.49 59.93 37.88 13.20 66.4 .34 PEAK 3 7320.00 42.83 54.00 -11.17 58.25 37.88 13.20 66.84 0.34 100 189 Average

TEL : 886-3-327-0868 Page Number 1 C29 of C122
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ NG54 G54
~14.5G ‘ ‘ ‘ | ‘
AVg m ‘ 30 T
fl | fl ‘
1un 14, 148, 14488, 148, 14500 fun 14, 1482 1488, 148, 14500
Frequency (MHe) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G e ; L
‘ NG54 G54
186 e [ ]
AVg 0 ‘ A B0 |
fl | fl
{ 11160, 11820, 17880, 11940, 16000 { 11760, 178, 17880, 11940, 16000
Frequency (M) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C30 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
Level (dBuvim) 4uphevel (d8uVim)
\ ' \
|
1
\
| |
|
87,
\ PEAK_BE 74 PEAK 74|
| " |
1 | N :
| - |
% % ‘ :
Peak ! ‘ l
1 1. :
| |
78 U824 U868 U912 U958 250 1 1400, 1800. 20, 20, 3000
Frequency (MHa) Frequency (WHa)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-248711 HORTZONTAL Condition: PEAK 74 3s 91200-82114-240711 HORIZONTAL
+ RBW: 1000, 000kHz VBi: 3000, 008kiHz SWT:Auto + REW: 1000, 000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWrdndBw/e B G bl b B B deg WodWe e B W B B B B a dg
1 2483.63 53.83 74.00 -20.17 43.91 20,94 6.75 34.80 10.03 115 343 PEAK 1 2478.00 104.58 ------ -=e-e- 94.73 27.88 6.74 34.80 10.03 115 343 PEK
qagLevel (dBuVim) qqqLevel (dBuVim)
n] \ \
|
1 1 i
1 1 i 1
87, \\ 87,
|
04 : 4 ‘
AVG_BE 54 | AVG_54)
1 \
5 ‘ 5 |
Avg ‘ ‘
1 ‘ 1 1
|| |
78 U824 U912 U958 2500 1 1400. 1800. 20, 200, 3000
Frequency (H) Frequency (M)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RBI:1000.000kHz VBH:0.810kHz SWT:Auto + RBI:1000.000kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedie B W B B B B a dg WodWe dije B W B B B B @ dg
1 248352 43.69 54.00 -10.31 33.77 20.94 6.75 34.80 10.03 115 343 AVERAGE 1 2478.00 18317 ------ -----e 93.32 27.88 6.74 34.80 10.03 115 343 AVERAGE
TEL : 886-3-327-0868 Page Number : C31 of C122

FAX: 886-3

-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (dBuVim) qagLevel(¢BuVim)
n] \ \
|
1 1 T
1 1 1
..\ ‘
815 ol
\ PEAK_BE 74 PEAK 74
100 ‘ 700 |
! | | i
\ l
% | % |
Peak ‘ w ‘ ‘
11, 1 11, 1
| |
78 U824 U912 U958 250 1 1400. 1800. 20, 20, 3000
Frequency (WHz) Frequency (WH2)
Site & O3CHI2-HY Site @ O3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-248711 VERTICAL Condition: PEAK 74 3m 91200-62114-240711 VERTICAL
+ RBI:1000. 000kHz VBa: 3000.000Ktz SWT:Auto + RBI:1000. 000kHz VBA:3000.000Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndw/e B G s B B B deg WodbWe e B W e B B B @ dg
1 2483.52 53.90 74.00 -20.10 43.98 27.94 6.75 34.80 10.03 400 283 PEAK 1 2478.00 103.35 ------ ==---- 93.50 27.88 6.74 34.80 10.03 400 283 PEAK
qagLevel (dBuVim) qagLevel(¢Buvim)
n] \ \
|
1 1 ‘ T
1 1 1 1
|
o \\ ol
|
L : 4 |
AVG_BE 54 AVG_54
1‘
% i ‘ %
Av ‘ ‘
9 1l ; 1 i
|
|| |
78 U824 U868 U912 U958 2500 1 1400, 1800. 20, 200, 3000
Frequency (WHz) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-240711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RB:1000. 008kHz VBi:0.810kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWndwe B G bl B B B a deg WodWe e B W e B B B @ dg
1 48352 43.48 54.00 -10.52 33.56 27.94 6.75 34.80 10.03 400 283 AVERAGE 1 2478.60 102.07 ------ -=---- 92.22 .88 6.74 34.80 10.03 400 283 AVERAGE
TEL : 886-3-327-0868 Page Number : C32 of C122

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Horizontal Vertical
4 gqLEvel (dBuVim) 44qLevel (9BuVim)
| 1 -
1 ‘ 1
| |
|
T il
o ‘ .
‘ ‘ PEAK T4 PEAKMI
T |
T \ |
:J ‘, ,..,JM :] | i W
1 e - I i
Paaperbitiion] 1 ‘ ™% 1 LVU \
Peak % | ‘ ‘ \ ‘ ‘
‘ 1.
Avg L | 1 | ‘
m;a ‘ 9000, 12000, 15000, 18000 - mf Mﬁ:m e -
fequency
Frequency (WH2)
Site  : @3CHI2-HY
Site  : @3CHI2-HY Condition: PEAK 74 3n 91200-82114-240711 VERTICAL
Condition: PEAK 74 3n 91200-02114-240711 HORTZONTAL
Liit Read Ant Cable Preamp Aux APos TPos
Lisit Read Ant (able Preasp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Resark
Freq Level Line Margin Level Factor Loss Factor Factor Resark e
[ - MizdBu/ndBuV/n d8 BV dB/n 0B dB B cm deg
MzdBu/ndsuV/m @B BV dB/m 0B 0B B cm deg 1 4956.00 42.68 74.00 -31.32 65.44 33.31 10.37 66.98¢ 0.46 -  -- PEAC
1 4956,00 43.84 74,00 -30.16 66.60 33.31 10.37 66,9 0.46 .-  -- PEAK 2 743400 52,34 74.00 -21.66 68.09 36.67 13.37 66.13 0,34 100 189 PEX
2 7434.00 47.55 74.00 -26.45 63.30 36.67 13.37 66.13 0.3 - PEAK 3 743400 43.80 54.00 -10.20 59.55 36.67 13.37 66.13 .34 100 189 Average

TEL : 886-3-327-0868 Page Number : C33 of C122
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ NG54 G54
~14.5G ‘ ‘ ‘ | |
Avg B0 350 T T
fl | fl
fun 14 148 1488, 1, 14500 1 14, 1482 1488, 148, 14500
Frequency (MH2) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82114-24711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G e ; L
‘ NG54 G54
188 | |
Avg W ‘ 0
fl | fl
|
{ 11760, 11820, 17880, 11940, 16000 { 11160, 178, 17880, 11940, 16000
Frequency (M) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ O3(HL2-HY
Condition: AVG_54 3n 91260-82014-24711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C34 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (dBuVim) qagLevel(¢BuVim)
n] \ \
| |
1 ‘ ‘ 1 ‘ i
| {
1 i 1 i i
12 12
PEAK 74|
00 ! 00
(1 R— ‘ 2 : o B ‘ | ) iy
‘ .w-‘- Aot A .‘T 1
kL3 - 1% 1
Peak ! ‘ |
1l T 1l 1
‘ | |
10 2284 2468 2652 2836 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-246711 HORIZONTAL
+ RBW:1000. 000kHz VBH: 300, 008kiHz SWT:Auto + REW: 1000, 000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdndBwe B G bl B B B deg WodWe e B W B B B B @ dg
1 2387.00 5198 74.00 -22.02 42.71 27.44 6.60 34.80 10.03 369 320 PEAK 1 240200 97.05 ----ee weeeee 87.60 27.60 6.62 34.80 10.03 369 321 PEK
qagLevel (dBuVim) qagLevel(¢Buvim)
n] \ \
| |
A | L |
| {
1 i i [ 1
12 12
0 i 4 :
| | AVG_54
\ W, ‘ ]
%, I %, :
Av ‘ \
g 1l ‘ 1 11 1
|
10 1284 2468 2652 2836 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1000. 008kHz VBi:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWndwe B G Gl B B B a deg WodWe die G W G B B B dg
1 2389.40 40.30 54.00 -13.70 30.97 27.49 6.61 34.80 10.03 369 321 AVERAGE 1 240200 96.36 ------ ------ 86.91 27.60 6.62 34.80 10.03 369 321 AVERAGE
TEL : 886-3-327-0868 Page Number : C35 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (dBuVim) qagLevel(¢BuVim)
n] \ \
| |
1 ‘ 1 ‘ i
1 f 1 ‘
| |
12 12
! ‘ PEAK 14
00 T
7 O B N I S [ 98 m...j— o i e
| it " ‘
kL3 ‘ 1%
|
Peak ! | ‘ |
1l 1 1l i
| ||
10 2284 2468 2652 2836 402 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-240711 VERTICAL Condition: PEAK 74 3s 91200-82114-240711 VERTICAL
+ RBW:1000. 000kHz VBi: 300, 008kiHz SWT:Auto + REW: 1000, 000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWede B W B B B B a dg WodWedNe B W B B B B @ dg
1 237679 52.28 74.00 -21.72 43.13 27.33 6.59 34.80 10.03 400 306 PEAK 1 2402.00 103.49 ----en wneeee 94.04 27.60 6.62 34.80 10.03 400 306 PEAK
qagLevel (dBuVim) qagLevel(¢Buvim)
n] \ \
| |
A | L |
1 ; 1 :
12 I 12 i
" | " |
J | AVG_54
| 1 [ e}
o i B e s et
|
Av | |
9 1l 1 ;
|
| ||
10 1284 2468 2652 2836 402 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site & @3CHI2-HY Site & O3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-240711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RB:1000. 008kHz VBi:0.810kHz SWT:Auto + RBI:1009. 008kHz VBN:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndwe B G bl B B B a deg WodWe e B W e B B B @ dg
1 2389.86 40.52 54.00 -13.48 31.18 27.50 6.61 34.30 10.03 400 306 AVERAGE 1 2482.00 102.84 -----v -neeee 93.39 27.60 6.62 34.80 10.03 400 306 AVERAGE
TEL : 886-3-327-0868 Page Number : C36 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
qpLevel(¢BuVim) 4o L£vel (4BuVim)
| BN | |
112] 1 1
|
1 ‘ 1
| |
el PEAL 14 L PEAL 14
1 | |
H AVG_54) H AVG SJ
1 W e A
Peak e il = g e
Avg 1l ‘ i ‘ | ‘
|| ||
6000, 9000, 12000, 15000, 18000 6000, 9000, 12000, 15000, 18000
Frequency (MHa) Frequency (MHa)
Site  : @3CHI2-HY Site  : @3CHI2-HY
Condition: PEAK 74 3n 91260-2114-240711 HORIZONTAL Condition: PEAK 74 3n 91260-82114-240711 VERTICAL
Lisit Read At Cable Preap Aux APos TPos Lisit Read Ant Cable Preap Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T medede B N B B & B deg T wedoedofe B W B B & B o dg
1 4304.00 42,18 7400 -3L82 65.%6 3252 1056 67.8 .42 - - PENK 1430400 4153 74.00 -32.47 65,11 .52 10.56 67.88 0.4 - - PEAK
TEL : 886-3-327-0868 Page Number : C37 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Ll (dBuVim) | Lesel (dBuVim)
im ; i M i
' | ' \
150 } ‘ 150
] — ]
14.47G g ; Tog
‘ WG 54 WG 54
~14.5G | ‘ : ‘ ‘
Avg Ll i
fl | fl
|
14n 145, fus, 148, 14y, 1450 14410 145, 1) 14488, 14y, 1450
Frequency (MHe) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-248711 VERTICAL
; el (dBuVim) | Lesel (dBuVim)
im ; i M i
' | ' \
150 } ‘ 150
] — ]
17.7G e ; L
‘ WG 54 WG 54
186 e ]
Avg Bl 350l [ ‘
fl | fl
| |
i 11760, 1180, 17880, 11940, 16000 f 11760, 11800, 17880, 11940, 16000
Frequency (MH2) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-02014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C38 of C122

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
1 1 T
J ‘ |
b ] E |
| { {
1 ‘ : 1 i 3
i, 14 :
‘ | PEAK 74
00 00
|
L — ";77‘ ; Adarseoddon PRI ot
| \ e |
%, | % I
| |
Peak ‘ | ‘ ‘
1 : 1 ‘
| |
10 1% 62 2368, U1, 1 1400, 1800, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-246711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-246711 HORIZONTAL
+ RBW:1000, 000kHz VBH: 300, 008kiHz SWT:Auto + RBW:1000.000kHz VBH: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdWn /e B G bl B B B deg WodWedie B W e B B B« dg
1 238189 52.23 74.00 -21.77 43.66 27.34 6.60 34.80 10.03 357 320 PEAK 1 244000 97.16 ----en weeeee 81.55 27.78 6.68 34.80 10.03 357 320 PEK
qagLevel (6BuVim) qaqLevel (¢BuVim)
1 1 T
J ‘ |
b ] E |
| | |
L ‘ ‘ L N
o ‘ ol
00 1 00
| | VG54
525 — 1 =
1 A
2% ‘ 2% | ——————tesea e 1
Av ‘ ‘ ‘
g 1 i 1 ‘ i
10 1%, 2162 2388, UM, 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1000. 008kHz VBi:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWndwe B G bl B B B deg oW die G W G B B B« dg
1 2388.39 40.20 54.00 -13.80 30.99 27.47 6.60 34.80 10.03 357 320 AVERAGE 1 2440.00 96.47 ------ ---oee 86.86 27.78 6.68 34.80 10.03 357 320 AVERAGE
TEL : 886-3-327-0868 Page Number : C39 of C122

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (dBuvim)
' \
1 |
|
| H
|
\ |
.
\ ‘ PEAK_BE 74
00 k :
528 T 4
M \
Peak ‘ ‘ Blank
11 ‘ ‘
U5 76, 2488, 2500
Frequency (MHz)
Site 1 G3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-26711 HORTZONTAL
+ RBIN:1000, 000kHz VBW: 3000.000kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi da /e B B @ B B B a deg
1 M08.04 5241 7400 2050 4233 8.8 677 M50 10.3 357 30 PEN
qagLevel (dBuvim)
' \
1 |
|
| H
|
|
a5
\ |
i
\ ‘ AVG_BE 54
Wl | 1
PTe |
Avg ‘ | Blank
1.
‘ \
U5 2488, 2500
Frequency (MHz)
Site 1 G3CHI2-HY
Condition: AVG_BE_54 3n 91200-02114-246711 HORTZONTAL
+ RBH:1000,000kiz VBH:0.010kHz SHT:Auto
Linit Resd At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi Ba /e B B @ B B B a deg
1 M0 4.9 5400 -13.08 3.8 2809 677 M50 1.3 357 320 AVERAGE
TEL : 886-3-327-0868 Page Number : C40 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (dBuVim) qqqLevel (dBuVim)
1 1 T
J ‘ |
1 ‘ ‘ 1 ‘ i
1 ‘ : 1 ;
87, 87,
‘ PEAK 74|
100 ‘ 700
\
| - L
% % :
Peak ‘ ‘ ‘
1. ‘ 1. ‘ i
10 1%, UM, 1 1400, 1800. 20, 200, 3000
Frequency (WHa) Frequency (MHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBW:1000. 000kHz VBH: 3600, 008kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 008kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndwe B G Gl B B B a deg WodWe dije G W G B B B« dg
1 238891 5L.70 74.00 -22.30 42.38 27.48 6.61 34.30 10.03 400 145 PEAK 1 2440.00 103.33 ------ ==---- 93.72 .78 6.68 34.80 10.03 400 145 PEK
qaqLevel (0BuVim) 4uphevel (BuVim)
1 1 T
J ‘ |
A ] L |
1 ‘ : 1 ; 1
87, ‘ 87,
00 1 00 ‘
|
AVG_54)
5257 . |
1 / s ermeeme=]
ki3 15 :
Avg ‘ ‘ ‘ ‘
1 ‘ 1 ‘ i
| |
10 1%, UM, 1 1400. 1800. 200, 20, 3000
Frequency (MHa) Frequency (WHa)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91260-82114-240711 VERTICAL Condition: AVG_54 3u 91200-82114-244711 VERTICAL
+ RBI:1000. 008kHz VBi:0.810kHz SWT:Auto + RBI:1000. 000kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedie B W B B B B a dg WodWe e B W e B B B« dg
1 2389.43 40.29 54.00 -13.71 30.96 27.49 6.61 34.80 10.03 400 145 AVERAGE 1 2440.00 102.64 ------ --eeee 93.03 27,78 6.6 34.80 10.03 400 145 AVERAGE
TEL : 886-3-327-0868 Page Number : C41 of C122

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Vertical Fundamental

Lol i)

PEAK BE 74

|
||

Peak ‘ 3 Blank
|

Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-240711 VERTICAL
+ RBI:1000. 000kHz VBW: 3000,000KHz SWT:Auto

Linit Read At Cable Preasp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B G b B B B a dg

1 2489.50 52.54 74,00 -21.46 4256 28.00 6.75 34.80 10.03 400 145 PEAK

1 oLevel (dBuVim)

‘ AVG BE 54
% \-h ]
Avg ‘ | Blank
1. ‘ |
U5, U8 2500
Frequency (MHz)
Site  : O3CHI2-HY
Condition: AVG_BE_54 3m 91260-02114-240711 VERTICAL
+ RBI:1000.000kHz VBH:0.10kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MizdiW/mdBu/e 0B B dB/m B dB A8 deg
1 249916 40.99 54,00 -13.01 30.9 28.09 6.77 34.80 10.03 400 145 AVERAGE

TEL : 886-3-327-0868 Page Number 1 C42 of C122
FAX : 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Horizontal Vertical
leveBm) LB
|
|
1 1
| Ll
|
T ' |
L1} o, ‘
| Fo 1 || P
T T |
:] | nw H NG 3
1 | "
) M_Jm ‘ it e i W
Peak ‘ | B
1.
Avg IR "
- mf Mh;m . s 6000, 9000. 12000, 15000 18000
Tequency
Frequency (WHz)
Site  : @3CHI2-HY
Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL Site  : @3CHI2-HY
Condition: PEAK 74 3n 91260-02114-240711 VERTICAL
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Linit Read  Ant (able Preasp Aux APos Thos
P S R P B St | e Freq Level Line Margin Level Factor Loss Factor Factor Remark
MizdBu/ndBuV/n d8 BV dB/n 0B dB B cm deg S
1 4880.00 43.25 74,00 -30.75 66,48 32.86 10.46 66.99 0.4  -- - PEA MzdBu/ndsuV/m @B BV dB/m 0B 0B B cm deg
2 7320.80 56,41 74.00 -23.59 65.83 37.08 13.20 66.84 ©.34 100 171 Peak 1 4380.00 41,89 74,00 -32.11 65,12 32.86 10.46 66,99 0.4 .- - PEAK
3732000 42.40 54.00 -11.60 57.82 37.88 13.20 66.84 0.34 100 171 Average 2 7320.00 46.97 74.00 -27.03 62.39 37.88 13.20 66.04 .34 PEAK
TEL : 886-3-327-0868 Page Number : C43 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G ‘ ‘ ‘ | |
Avg 50 ‘ ‘ 350 i
\
l ‘ l
‘ \
fun 14, 148, 14488, s, 14500 fun 14, 1482 14488, s, 14500
Frequency (M) Frequency ()
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82114-24711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
17.7G e ; L
‘ ANG 54 G54
186 T ]| ]
Avg m | m | |
fl | 1 —
|
{ 11760, 11820, 17880, 11940, 16000 { 11760, 178, 17880, 11940, 16000
Frequency () Frequency (M)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-24711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C44 of C122

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
n] ‘ \ \
| |
1 ‘ ‘ 1 ‘ i
{ {
! \ ! i i
o7, ’\ | 12
\ PEAK BE 74 PEAK_T4
00 \v‘* 00
) \ 1 ‘ \ il e
525 ‘ ‘ IR ST oty ‘
% ! % ‘
|
Peak ‘ \ ‘ ‘
11 1 1l i
| ||
2484, 24%. 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBW:1000, 000kHz VBi: 3000, 000kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWrdndBw/e B G bl b B B deg WodWedie G W G B B B a dg
1 2497.18 52.95 74.00 -21.05 42.88 28.07 6.77 34.80 10.03 100 161 PEAK 1 2480.00 96.81 ------ ------ 86.94 27.9¢ 6.74 34.80 10.03 100 161 PEK
qaqLevel (0BuVim) 4uphevel (BuVim)
n] ‘ \ \
| |
1 1
| -
{ {
! \ ! i i
o7, \\ | 12 i
|
L : 4
\ | AVG_BE_54 ‘ AVG_54
| | -
2% | | 2% |
[ | |
Av \ ‘
g i/ | 1 1l ;
| |
2484, 492, 24%. 2500 1 1400, 1800, 200, 2600, 3000
Frequency (MH) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-02114-246711 HORTZONTAL Condition: AVG_54 3n 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1000. 000kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBw/e B G s B B B a deg WodWedje B W B B B B o dg
1 2483.52 41.98 54.00 -12.02 32.06 27.94 6.75 34.80 10.03 100 161 AVERAGE 1 2480.00 96.14 ------ ------ 86.27 27,92 6.74 34.80 10.03 100 161 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C45 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (dBuVim) qqqLevel (dBuVim)
‘ \ \
| |
1 1
‘ | ‘ |
1 f 1 ‘
| |
12 | 12
VBJ \ PEAK BE 74 PEAK 74|
0 1
| N
25 | Vo, A v‘ | o]
bl L""' \
kLY . 1%
Peak ‘ w ‘ ‘
1l : 1l :
| |
| |
2484, 24%. 2500 1 1400, 1800, 2600, 3000
Frequency (WH2) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBW:1000, 000kHz VBi: 3000, 008kiHz SWT:Auto + REW: 1000, 000kHz VBi: 3000, 000kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWede B W B B B B a dg WodWe die G W G B B B« dg
1 2483.60 56.25 74.00 -17.75 46.33 20.94 6.75 34.80 10.03 399 136 PEAK 1 2480.00 104,01 ------ ------ 94.14 27.9¢ 6.74 34.80 10.03 390 136 PEX
,..m(avm 4upLevel(dBuvim)
n] ‘ \ \
| |
1 1
‘ | |
1 ! 1 |
\ \ |
12 \ | 12
0 : 4 ‘
\ | AVG_BE_54 AVG_54
N | | =
% i % :
Avg ‘ ‘
fl — g \
| ||
2484, 492, 24%. 2500 1 1400, 1800, 2000, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91200-02114-240711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RBI:1000. 000kHz VBW:0.810kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadwe B G s B B B deg WodWe dije G W G B B B« dg
1 2483.52 45.14 54.00 -8.86 35.2 27.94 6.75 34.80 10.03 399 136 AVERAGE 1 2480.00 103.31 ------ -----e 93.44 27,92 6.74 34.80 10.03 390 136 AVERAGE
TEL : 886-3-327-0868 Page Number : C46 of C122

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Horizontal Vertical
leveBm) LoV
|
|
1 1
| L1
|
T ' |
L1} o, ‘
| Fo 1 || P
T T |
| Pt P
e o i N
Peak 1T 1 % [
|
11 ‘
Avg 1IN ) ]
- mf Mh)'m e - m ‘ 9000. 12000, 15000, 18000
fequency
Frequency (MH)
Site  : @3CHI2-HY
Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL Site  : @3CHI2-HY
Condition: PEAK 74 3n 91260-02114-240711 VERTICAL
Lisit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Linit Read  Ant (able Preasp Aux APos Thos
e Freq Level Line Margin Level Factor Loss Factor Factor Resark
MizdBuV/mdBuV/m 0B dBw dB/n 0B dB B cm deg [
1 496000 42.78 74.00 -31.22 65.54 33.32 10.36 66.99 0.46 -- - PEAC MzdBu/ndsuV/m @B BV dB/m 0B 0B B cm deg
2 7440.00 51.42 74.00 -22.58 67.17 36.68 13.37 66.14 0.34 100 178 PEX 1 496000 43.83 74,00 -30.17 66.59 33,32 10.36 66.99 0.46 - -- PEAC
3 744000 43.46 54.00 -10.54 59.21 36.68 13.37 66.14 0.34 100 170 Average 2 744000 46.51 74.00 -27.49 62.26 36.68 13.37 66.14 0.3 PEAK
TEL : 886-3-327-0868 Page Number 1 C47 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G | ‘ ‘ | ‘
Avg 0 — %0
. : l
|
1 14, 1480, 1488, s, 14500 fun 14, 1482 1488, s, 14500
Frequency () Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G e ; L
‘ ANG 54 G54
186 [ ]
Avg %0 ‘ il I
fl ‘ | fl
| |
| |
{ 11760, 11820, 17880, 11940, 16000 { 11160, 178, 17880, 11940, 16000
Frequency () Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ O3(HL2-HY
Condition: AVG_54 3n 91260-82114-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-240711 VERTICAL
TEL : 886-3-327-0868 Page Number : C48 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qaqLevel (0BuVim) 4uphevel (d8uVim)
n] \ \
| |
1 ‘ ‘ 1 ‘ T
1 f 1 f
| |
o " ‘
‘ PEAK 14
100 ‘ ‘/ ‘
\ \ TN
- ‘ . RFE NP s
; . : L
Peak ‘ | ‘ ‘
11, ‘ 1 11, 1
i | ‘ I
10 1284 2468 2652 188 102 1 1400. 1600. 200, 20, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-240711 HORTZONTAL Condition: PEAK 74 3s 91200-82114-240711 HORIZONTAL
+ RBI:1000. 000kHz VBi: 3000.000ktz SWT:Auto + RBI:1000. 000kHz VBn:3000.000Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdndBw/e B G bl b B B deg WodWe e B W e B B B @ dg
1 2389.95 5170 74.00 -22.30 42.36 27.50 6.61 34.80 10.03 103 224 PEAK 1 2402.00 104.52 ------ ==eeee 95.07 27.60 6.62 34.80 10.03 103 224 PEK
qagLevel (dBuVim) qagLevel(¢Buvim)
n] \ \
| |
A | L |
1 ; 1 :
i, 14 :
" | " |
| } | AVG_54
\ 1] J 1 o
%, : ‘ 3% :
Av | ‘
9 1l | ‘ 1 ;
|| ||
10 2284 468 2652 188 102 1 1400, 1800. 20, 20, 3000
Frequency (WHz) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 HORTZONTAL Condition: AVG_54 3n 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1000. 000kHz VBi:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdWndwe B G s B B B deg WodWede B W e B B B @ dg
1 2389.95 40.61 54.00 -13.39 31.27 27.50 6.61 34.80 10.03 103 224 AVERAGE 1 2482.00 104.00 ------ ------ 94.55 27.60 6.62 34.80 10.03 103 224 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C49 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
n] \ \
| |
1 ‘ ‘ 1 ‘ i
1 f 1 ‘
| |
12 12
/ ‘ PEAK 14
g 1
|
‘ |- ! 1 J ‘ "
T i |
% ‘ % ;
Peak ! | ‘ \
11 1 1l :
|| |
10 2284 2468 2652 2836 102 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBW:1000,000kHz VBi: 300, 008kHz SWT:Auto + RBW:1000.000kHz VBW: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWede B W B B B B a dg WodWe e B W /e B B B @ dg
1 2389.49 5165 74.00 -22.35 42.32 21.49 6.61 34.80 10.03 392 272 PEAK 1 2402.00 103.39 ----en weeeee 93.94 27.60 6.62 34.80 10.03 392 272 PEK
qagLevel (6BuVim) qqqLevel (dBuVim)
n] \ \
| |
b | E |
1 ; 1 :
12 1 12 i
" \ " |
] | AVG_54
‘ 1] J 1
W ‘ & I R . N aa |
Av ‘ ‘ ‘
9 1l — 1 ‘
|
| ||
10 2284 2468 2652 2836 402 1 1400, 1800, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-248711 VERTICAL Condition: AVG_54 3n 91200-82114-244711 VERTICAL
+ RBI:1000. 008kHz VBH:0.810kHz SHT:Auto + RBI:1000. 000kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWndBwe B G0 Gl B B B o deg WodWe e B W G B B B @ dg
1 2389.95 40.54 54.00 -13.46 31.20 27.50 6.61 34.80 10.03 392 272 AVERAGE 1 2402.60 102.83 -----v -=eee- 93.38 27.60 6.62 34.80 10.03 392 272 AVERAGE
TEL : 886-3-327-0868 Page Number : C50 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
qpLevel(¢BuVim) 4 goLevel (dBuVim)
| BN | |
112] 1 1
|
1 ‘ 1
| |
el PEAL 14 L PEAL 14
1 | |
N W K
Peak I s i = NPV IR Yooy
Avg 1l ‘ 1l
|| |
6000, 9000, 12000, 15000, 18000 6000. 9000, 12000, 15000, 18000
Frequency (MHa) Frequency (Ha)
Site  : @3CHI2-HY Site : @3CHI2-HY
Condition: PEAK 74 3n 91260-2114-240711 HORIZONTAL Condition: PEAK 74 3n 91260-82114-240711 VERTICAL
Lisit Read At Cable Preap Aux APos TPos Liit Read Ant Cable Preap Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T medaede B BN B B & B deg T MudWedie @B B B B B B o dg
1 4304.00 42.56 7400 3144 6.4 3252 1056 67.8 0.4 - - PEN 1 4304.00 4180 74.00 -32.20 65,38 .52 10.56 67.88 042 - - PEAK
TEL : 886-3-327-0868 Page Number : C51 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G | ‘ ‘ ‘ ‘
Avg B0 ‘ ‘ 350 |
l l ‘
1 14, 148, 14488, s, 14500 fun U, 1482 14488, 148, 14500
Frequency (M) Frequency (M)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
17.7G e ; L
‘ ANG 54 G54
186 T | ]
Avg %0 | il \
i
l : l
| |
{ 11160, 11820, 17880, 11840, 16000 f 11760, 178, 17880, 11940, 16000
Frequency () Frequency ()
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C52 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (dBuVim) qagLevel(¢BuVim)
|
1 ‘ T 1 ‘ T
! ‘ i 1 |
i, 14 :
‘ | PEAK 74
00 | 00
i o | e
2 M — s A n Mo Arbrtchlebnlanpe e vt
‘ — { |
" | ” \
| |
Peak } | ‘ ‘
1 1 1l :
| |
|
10 1% 238, U1, 40 1 1400, 1800, 2600, 3000
Frequency (WH2) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBW:1000, 000kHz VBH: 300, 008kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWede B W B B B B a dg WodbWe dije G W G B B B @ dg
1 237669 52.67 74.00 -21.93 42.92 27.33 6.59 34.80 10.03 101 222 PEAK 1 2440.00 105.10 ------ ------ 95.49 27.78 6.68 34.80 10.03 101 222 PEK
qagLevel (dBuVim) qagLevel(¢Buvim)
' \
J ‘ |
A ] L |
L ‘ i 1 ;
o ‘ ol
00 1 00
|
AVG_54
525 — —
i J ]
ki3 ‘ 15 -
Av ‘ ‘ ‘
9 1 ‘ 1 ;
|
| |
10 1%, 62 2368, U1, 140 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91260-82114-240711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBi:0.810kHz SWT:Auto + RBI:1000. 000kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadBwe B G s B B B deg WodWe dje B W B B B B o dg
1 2389.95 40.17 54.00 -13.83 30.83 27.50 6.61 34.80 10.03 101 222 AVERAGE 1 2440.00 104,55 ------ ==---- 94.94 27.78 6.68 34.80 10.03 101 222 AVERAGE
TEL : 886-3-327-0868 Page Number : C53 of C122

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Horizontal Fundamental
4o L¥e! (dBuVim)
' \
1 |
|
| H
\
|
a5
\ | PEAK_BE 74
0 \ }
;
% |
Peak ‘ ‘ Blank
11 ‘ ‘
52 16, 488, 2500
Frequency (MHz)
Site : Q3CHL2-HY
Condition: PEAK_BE 74 3u 91200-02114-24711 HORTZONTAL
+ RBW:1000.000kHz VBW:3000,008kHz SHT:Auto
Linit Read At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
W d/e B/ & G dBjn B B B deg
1 M8 S 7400 2089 408 2.4 676 .50 10.03 101 222 PEN
4o L¥e! (dBuVim)
' \
1 |
|
| H
\
|
0y i
\ ‘ AVG_BE 54
Nl \ i
Py |
|
Avg ‘ ‘ Blank
1.
‘ \
52 488, 2500
Frequency (MHz)
Site  : O3CHI2-HY
Condition: AVG_BE 54 3 91200-82114-249711 HORTZONTAL
+ RBH:1000.000kHz VBH:0,810kHz SHT:Auto
Linit Read At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
W dW/e B/ & G dBn B B B deg
1 M50 4090 5400 -13.10 3086 8.5 676 .80 10.3 101 220 AVERAGE
TEL : 886-3-327-0868 Page Number : C54 of C122

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qaqLevel (0BuVim) qaqLevel(¢BuVim)
1 1 T
J ‘ |
1 ‘ ‘ 1 ‘ i
L ‘ i 1 ;
87, 87,
‘ PEAK 74|
100 700
v 1. MO —— 1..4...;,7‘., ‘ e—— ‘ | o ey
% " ‘ o o i " —- ‘ |
% 1 % ‘
Peak ‘ \ ‘ ‘
1. | 1. | i
1 L
10 1%, 262, 2388, UM, 1 1400. 1800. 200, 20, 3000
Frequency (WHa) Frequency (WHa)
Site & O3CHI2-HY Site @ O3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBW:1000. 000kHz VBi: 300, 008kHz SHT:Auto + RBW:1000.000kHz VBi: 3000, 000kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndwe B G Gl B B B deg WodWe dije G W G B B B dg
1 234681 52.37 74.00 -21.63 43.28 27.38 6.55 34.79 10.03 381 257 PEAK 1 2440.00 103.38 ------ -=---- 9.77 178 6.68 34.80 10.03 381 257 PEK
qagLevel (dBuVim) qqqLevel (dBuVim)
' \
J ‘ |
A ] L |
1 ‘ : 1 ; 1
87, ‘ 87,
|
100 : 0 \
|
AVG_54)
525 — — =
| it
ki3 kLY
Av | |
g 1. ‘ ‘ 1. ‘ |
10 1%, 62, 2388, UM, 1 1400. 1800. 20, 3000
Frequency (WHa) Frequency (WHa)
Site & @3CHI2-HY Site & O3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 VERTICAL Condition: AVG_54 3n 91200-82114-244711 VERTICAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1009. 008kHz VBi:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndw/e B G bl B B B deg WodWe e B W B B B B a dg
1 2389.95 40.10 54.00 -13.90 30.76 27.50 6.61 34.80 10.03 381 257 AVERAGE 1 2440.00 102.79 ------ -=eees 93.18 27.7¢ 6.68 34.80 10.03 381 257 AVERAGE
TEL : 886-3-327-0868 Page Number : C55 of C122

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Vertical Fundamental

Lol i)

PEAK BE 74

Peak Blank

Frequency (MHz)

Site @ @3CHI2-HY
Condition: PEAK BE_74 3m 91200-02114-240711 VERTICAL
+ RBI:1000. 000kHz VBH: 3000.000kHz SWT:Auto

Linit Read Ant Cable Preasp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedie B W e B B B a dg

1 248710 52.77 74.00 -21.23 42.82 2.97 6.75 34.80 10.03 381 257 PEAK

1 oLevel (dBuVim)

1

Jl

AVG_BE 54

I

|
|

Avg ‘ | Blank
|

Site & O3CHI2-HY
Condition: AVG_BE_54 3m 91260-02114-240711 VERTICAL
+ RBW:1000. 000kHz VBH:0. 810Ktz SWT:Auto

Linit fead At Cable Preasp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark
Wi d/e B/ & G dBjn B B B deg
1 2907 40.80 54.00 3. 3.2 8.8 677 .80 10.03 381 257 AVERAGE

TEL : 886-3-327-0868 Page Number : C56 of C122
FAX : 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

MzduV/mdBuV/m 8 dBwv dB/n 0B 0B dB
1 4830.00 41.26 74.00 -32.74 64.49 32.86 10.46 66.99 0.4
2 7320.00 44.94 74.00 -29.06 60.36 37.08 13.20 66.84 0.34

Pol. Horizontal Vertical
-Level (dBuVim) gy L2¥el(BuVim)
|
1 | 1
L1 L
‘ 1
1 ‘ ‘ 1 ‘ ‘
o i
‘ PEAK T4 ‘ PEAK 74
1 1
|
:J | A’__M,.Wﬁy :J Mm*,ﬁm”g
= 1 p
Wuw Jf~hps
Peak % i | % ‘ ‘
Avg 1. ‘ i 1.
H | |
6000, 9000, 12000, 18000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHL2-HY Site : G3CHL2-HY
Condition: PEAK_74 3n 91260-02114-240711 HORTZONTAL Condition: PEAK_74 3n 91260-82114-248711 VERTICAL
Lisjt Read  Ant (able Preasp Aux APos Tos Lisjt Read  Ant Cable Preasp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark

MzduV/mdBuV/m 08 dBw dB/m 0B OB dB cm deg
1 433000 43.11 74.00 -30.89 66.34 32.86 10.46 66.99 0.4 .- - PEAC
2 1320.00 46.31 74.00 -27.69 6L.73 37.88 13.20 66.04 @34 .- .- PEK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C57 of C122




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G | | ‘ ‘ |
Avg B0 50
l : l
| |
fun 14, 148, 14488, s, 14500 fun 14 1482 1488, 118, 14500
Frequency () Frequency (M)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-02014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
17.7G e ; L
‘ ANG 54 G54
186 T 1| ]
Avg il | i
l : l
| |
{ 11760, 11820, 17880, 11940, 16000 { 11160, 178, 17840, 11940, 16000
Frequency () Frequency ()
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-24711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C58 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
,,,mm) ,.,,I.MM)
‘ \ \
| |
1 1
‘ \ \
1 ! 1 |
\ |
87, | 87,
VHJ \ PEAK BE 74 PEAK 74|
0 \
1 | |
TR | i | A A
i Attt R e ‘
1% ‘ ‘ 1%
\
Peak ‘ | ‘
1 1 1.
| |
U, LA U%. 2500 1 1400. 1800. 20, 3000
Frequency (MHa) Frequency (WHa)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBII:1000. 000kHz VBW:3000.000kHz SWT:Auto + RBH:1000. 000kHz VBA:3060,000KHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndwe B G Gl B B B deg WodbWe dije G W G B B B dg
1 2483.80 57.67 74.00 -16.33 47.75 21.94 6.75 34.80 10.03 100 223 PEAK 1 2460.00 104,89 ------ ------ W2 27.9¢ 6.74 34.80 10.03 100 223 PEX
’,,m(avm 4nLe¥el (BuVim)
n] ‘ \ \
| |
1 1
‘ \ \
1 ! 1 |
\ \ |
87, \ | 87,
00 : 4 ‘
\ | AVG_BE 54 AVG_54)
\‘-'L : ‘ ki) ]
% ; % ;
Avg ‘ | ‘
1 ‘ ‘ i i
| |
U, LA U, 250 1 1400, 1800. 200, 200, 3000
Frequency (MHa) Frequency (WHa)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 HORTZONTAL Condition: AVG_54 3n 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBw/e B G s B B B deg WodWe dije G W G B B B a dg
1 2483.52 45.43 54.00 -8.57 35.51 20.94 6.75 34.80 10.03 108 223 AVERAGE 1 2480.00 103.46 ------ ------ 93.59 27.9¢ 6.74 34.80 10.03 100 223 AVERAGE
TEL : 886-3-327-0868 Page Number : C59 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (6BuVim) qaqLevel(¢BuVim)
n] ‘ \ \
| |
1 1
‘ | ‘ |
1 | 1 | 1
\ | |
12 | 12
\ PEAK BE 74 PEAK_T4
00 00 !
\\..j ‘ | ‘ | il
™ i
% % :
Peak ‘ 1 ‘ ‘
11 i | 1l i
L L
2484, 492, 249%. 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBW:1000, 000kHz VBH: 3000, 008kiHz SWT:Auto + REW: 1000, 000kHz VBi: 3000, 000kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e & B /s B B B deg Wi B/ Bi/e G B dif B B B deg
1 2483.80 55.03 74.00 -18.97 45.11 27.94 6.75 34.80 10.03 361 257 PEAK 1 2480.00 102.24 ------ ------ 9.37 2.9 6.74 34.80 10.03 361 257 PEK
qagLevel (6BuVim) qaqLevel (¢BuVim)
n] ‘ \ \
| |
1 1
‘ | |
1 ‘ 1 ‘ 1
\ | |
(& \ | 12 i
|
| M ‘
\ | AVG_BE_54 | AVG_54
Nl ‘ R ‘ =
F— | |
% ; % :
Av ‘ | ‘ ‘
g 1 i 1 ;
| |
2484, 492, 24%. 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91200-02114-240711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RBI:1000.000kHz VBH:0.10kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B o dn b B B deg Wi B/ Bi/e G B difn B B B deg
1 48352 4.04 5400 -9.96 34.12 27.94 6.75 34.80 10.03 361 257 AVERAGE 1 2480.00 101.66 ------ ------ 9179 27.9¢ 6.74 34.80 10.83 361 257 AVERAGE
TEL : 886-3-327-0868 Page Number : C60 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
4goLevel(dBuvim) : . 1oLevel(dBuVim)
T T
| |
1 ‘ ‘ 1 i ‘
o, .
‘ ‘ PEAK 74 ‘ \ PEAK T4
1 ! 1
|
:J | = :J WW.,.W_@;
T e R P TR 5
- DY W ey [
Peak % ‘ % |
| | |
Avg 1. ‘ i i 1. |
| ‘ |
6000, 9000, 12000, 15000. 16000 6000, 9000, 12000. 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : O3CHL2-HY Site  : O3CHL2-HY
Condition: PEAK_74 3u 91200-82114-248711 HORTZONTAL Condition: PEAK_74 3u 9120-82114-240711 VERTICAL
Linit Read Ant CablePreamp Aux Mos TPos Linit Read Ant CablePreamp Aux Mos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
W dW/e /e B BN dfe B B B o deg W dws /e & B G B B B o deg
1496000 43.99 74,00 -30.01 66.75 33.32 10.35 66.90 0.4 - PEAK 1 4960.00 43.68 74.00 -30.32 66.44 3332 10.36 66.98 0.46 - PEAK
274000 46.42 74.00 -20.58 617 36.68 13.37 6614 0.4 - PEAK 2 74000 47.90 74.00-26.10 63.65 3.68 13.37 66.14 0.4 - PEA
TEL : 886-3-327-0868 Page Number : C61 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G | | ‘ ‘ |
Avg B0 ‘ ‘ 350l
fl | fl
| | | |
fun 14, 14, 14488, 1, 14500 fun 14, 1482 1488, s, 14500
Frequency (MHe) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82114-24711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G e ; L
‘ ANG 54 G54
~18G | | ‘ |
Avg B0 ‘ 350 ‘
fl | fl
{ 11160, 11820, 17880, 11940, 16000 f 11760, 178, 7840, 11940, 16000
Frequency (M) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-24711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C62 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
ygLeve B g el 4BeVim)
1% 125
1 1
. B75
PEAK 74 PEAK T4
:] AVG_54 AVG_54
) ! i
o5 oA Prentr et Pt apunes " 1 A i st Sbdduaio gl
Peak
. 1.
1 10600, . 22800, 24400, 26000 1 18600, 100, 22800, 24400, 26000
Frequency (k) Frequency (WHz)
Site @ B3CHI2-HY Site : GICHL-HY
Condition: PEAK_74 1a SHF 1224 234710 HORIZONTAL Condition: PEAK 74 1a SHF 1224 236718 VERTICAL
Linit Read At Cable Preamp Awx Mos Thos Linit fead Art Gable Preamp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mrdn e @ dh b 0B B 8 o dg Modwadfs b B & B & B deg
1 BlLE 4.2 7400 -3LT8 031 3950 D69 6L 954 - - Pk 1 S67B.00 ALTY TH80 -2 B ML M5 LT 954 - Pek

TEL : 886-3-327-0868 Page Number : C63 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
‘ \
|
.
) ’ \ )
=] =
] | | ]
| \ 5
|
“ ‘L A M“‘J
\
‘ |
QP/ ‘ i
Peak 1000 48, 612 05 1000
Frequency (MHz)
site  : G3CHL2-HY site  : G3CHL-HY
Condition: QP 3n Bilog 37059 28241127 HORIZONTAL Condition: QP 3n Bilog 37059 28241127 VERTICAL
Linmit Read  Ant (Cable Preasp Aux APos TPos Limit Read  Ant (Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Miz d8uV/m dBW/m 0B dB dB/m B 0B B cm deg Miz d8V/n dBW/m  dB dB dB/m B 0B B cm deg
1 30.97 21.92 40.00 -18.88 26.67 24.21 0.76 29.77 0.85 - -~ Peak 1 67.83 32.74 40.00 -7.26 49.00 12.39 1.15 29.89 0.89 - - Peak
2 96.93 33.80 43.58 -9.70 46.45 15.85 1.34 29.91 @.7 - - Peak 2 183.11 29.81 43.50 -13.69 42.58 15.88 1.85 29.79 0.9 - - Peak
3 264.74 34,30 46.00 -11.70 41.58 19.99 2.21 29.63 0.15 - - Peak 3 26474 27.45 46.00 -18.55 34.73 19.99 2.21 29.63 0.15 - - Peak
4 369.50 36.66 46.00 -9.34 42.36 21.84 2.60 29.49 0.15 - -- Peak 4 49948 29.76 46.00 -16.24 31.50 24.12 3.2 29.25 0.37 - - Peak
S 678,93 39.02 46.00 -6.98 37.49 26.73 3.5 29.4 0.28 - - Peak 5 74004 39.40 46.00 -6.60 36.02 28.31 3.69 28.95 .33 - - Peak
6 898.15 39.65 46.00 -6.35 34.58 29.20 4.5 28.52 .34 - - Peak 6 955.38 34.31 46.00 -11.69 26.87 3L.11 4.16 28.29 0.46 - Peak
TEL : 886-3-327-0868 Page Number : C64 of C122

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR400417A

<10dBm>

Pol. Horizontal Fundamental
qagLevel (6BuVim) qaqLevel(¢BuVim)
n] \ \
| |
L ‘ \ : ‘ L
1 | i 1 {
| |
. .
] | PEAK_ 74
00 | 0 ]
| ‘ | ! ..// | i ‘ o)
‘ | " T Y
ki3 - 1%
Peak \ 1 ‘
1l 1l i
|
| ||
10 2084 2468 2652 1286 40 1 1400. 1800. 2600. 3000
Frequency (WHz) Frequency (WH2)
Site : Q3CHI2-HY Site : Q3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-26711 HORTZONTAL Condition: PEAK 74 3n 91200-02114-240711 HORTZONTAL
: RBH:1000, 000Ktz VBi: 3000, 000Ktz SWT:Auto : RBH:1000, 000Ktz VBi:3000,000Kiz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wi B/ Bi/e G B difn B B B deg
1 BBA6L 518 7400 -20.82 4.9 239 6.60 3.0 10.03 100 230 PEN 1240000 1B.2L -oeve woeene 10076 260 6.62 3480 10.03 100 230 PEA
qagLevel (6BuVim) qqqLevel (dBuVim)
n] \ \
| |
1 i 1 ‘ ‘ ‘
1 ; 7 1 :
. I . !
0 i (0 1
| } VG 54
\ 1 ‘ —
2 | | a8 PRI S e |
|
Av ‘ ‘ |
g 1l ‘ 1
B B
10 2084 2468 2652 286 0 1 1400. 1800. 200, 2600. 3000
Frequency (MH2) Frequency (MH2)
Site @ O3CHI2-HY Site : O3CHI2-HY
Condition: AVG_BE_54 3n 91260-82114-240711 HORTZONTAL Condition: AVG_S4 3n 91200-02114-246711 HORIZONTAL
: RBH:1000,000ktz VBN:0.010kHz SHT:Auto & RBH:1000,000k1z VBH:0.010kHz SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Lint Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bije G B dbf B B B deg W B/ BiV/e G B db/n B B B deg
1 2849 411 5400 -1189 3278 2749 661 .50 10.03 100 230 AVERAGE 1240200 109.67 - 1.2 2160 6.62 3480 10.03 100 230 AVERAGE
TEL : 886-3-327-0868 Page Number : C65 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (dBuVim) qagLevel(¢BuVim)
n] \ \
| |
1 1
\ ‘ \ !
1 : 1 :
|
87, 87, ‘
] | PEAK 74|
100 T
| 1 ‘JJ ‘ | g
mmii' bt e e stk i " e 1 e
15 : 1% ‘ :
Peak ‘ \
1. 1. |
|
|| |
10 1284 2468 2652 188 102 1 1400. 1800. 20, 20, 3000
Frequency (MH) Frequency (M)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBI:1000. 000kHz VBW: 3000.000ktz SWT:Auto + RB:1000.008kHz VBd:3000.000KHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWede B W B B B B a dg WodbWe dije G W G B B B dg
1 2389.86 53.12 74.00 -20.88 43.78 27.50 6.61 34.80 10.03 395 272 PEAK 1 2402.00 108.97 ------ ==---- 99.52 27.60 6.62 34.80 10.03 395 272 PEK
qagLevel (dBuVim) qqqLevel (dBuVim)
n] \ \
| |
A | L |
1 f 1 -
| \
|
87, l 87, 1
700 1 700 1
| } | AVG 54
\ 1 L
@ T % _,,....—..-——-—-—-—J-—-—-—"‘ |
\
Av N |
g 1l i i
|
|| ||
10 2284 8468 2652 188 102 1 1400. 1800. 20, 200, 3000
Frequency (MHa) Frequency (MHa)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91200-02114-246711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RB:1000.008kHz VBH:0.810kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWrdWndBw/e B G bl b B B deg WodWe e B W B B B B @ dg
1 238636 41.84 54.00 -12.16 32.58 27.43 6.60 34.80 10.03 395 272 AVERAGE 1 2402.00 108.36 ------ -=---- 98.91 27.60 6.62 34.80 10.03 395 272 AVERAGE
TEL : 886-3-327-0868 Page Number : C66 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
qpLevel(¢BuVim) +goL2vel (4BuVim)
BN | |
1 1 1
|
1 ‘ 1
o | o
el PEAL 14 L PEAL 14
1 | |
3 ! WW H o
T ‘ T W“‘W
Peak % ~h = W!WV v 1 ‘
| |
Avg 1l | i |
|| |
6000, 9000, 12000, 15000, 18000 6000, 9000, 12000, 15000, 18000
Frequency (MHa) Frequency (MHa)
Site  : @3CHI2-HY Site : @3CHI2-HY
Condition: PEAK 74 3n 91260-2114-240711 HORIZONTAL Condition: PEAK 74 3n 91260-82114-240711 VERTICAL
Lisit Read At Cable Preamp Aux APos Tos Lisit Read At Cable Preamp Aux APos Tos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T medaede B BN B B & B deg T MzdWedie @B BV B B B B o dg
1 430400 47.38 74.00 -26.62 7095 32.52 10.56 67.08 @42 - - PEAK 1 450400 46.09 7400 -20.91 69.67 3252 10.56 67.886 0.2 -~ -- PEK
TEL : 886-3-327-0868 Page Number : C67 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G | | ‘ ‘ |
Avg %0 ‘ ‘ 350 ‘
fl | fl
\
fun U, 148 1488, 1, 14500 fun 14, 1482 1488, s, 14500
Frequency () Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G e ; L
‘ ANG 54 G54
186 T | ]
AVg %0 ! ‘ | Bl | |
| |
l ‘ : l
B |
{ 11760, 11820, 17880, 11940, 16000 { 11160, 178, 17840, 11940, 16000
Frequency (M) Frequency (M)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-24711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C68 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (dBuVim) qqqLevel (dBuVim)
1 1 T
J ‘ |
1 1
‘ | ‘ | 1
L i 1 |
‘ |
12 12 i
‘ | PEAK 74|
00 00
|
L1 ‘ | ) _,/ ‘ | G
‘ _— A Al d-thv
kLY | 1% i
|
Peak ! | ‘
1 1l i
|
| |
10 1% 162 2388, U1, 140 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-240711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBI:1000. 000kHz VBi: 3000.000ktz SWT:Auto + RBH:1000. 000kHz VBn: 3000, 000ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdndBwe B G bl b B B deg WodbWe e B W e B B B a dg
1 235498 52.39 74.00 -21.61 43.24 20.35 6.56 34.79 10.03 100 231 PEAK 1 2440.00 110.39 -----n =neeee 100.78 27.70 6.68 34.80 10.63 108 231 PEAX
qaqLevel (0BuVim) 4uphevel (BuVim)
' \
J ‘ |
1 1
‘ | | 1
! ‘ i 1 i
12 ‘ 12 i
|
0 : J 4 :
‘ | A6 54
M‘ = | = | — ) p—
1 L R A A
“ T o A= |
|
Av ‘ ‘ ‘
g i/ 1l i
| |
10 1% 62 2388, 41, 140 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91260-82114-240711 HORTZONTAL Condition: AVG_54 3n 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBi:0.810kHz SWT:Auto + RBI:1000. 000kHz VBi:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadBwe B G s B B B deg WodWe e B W B B B B @ dg
1 2389.04 40.87 54.00 -13.13 31.55 27.48 6.61 34.80 10.03 100 231 AVERAGE 1 2440.00 109.82 ------ -=eee- 100.21 27.70 6.68 34.80 10.63 108 231 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C69 of C122




samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Horizontal Fundamental

Lol i)

1

W75

PEAK BE 74

I

|

Peak ‘ ; Blank
[
|

Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 HORTZONTAL
+ RBI:1000. 000kHz VBW:3000.000ktz SWT:Auto

Linit Read Ant Cable Preamp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedie B W B B B B a dg

1 2496.94 577 74.00 -21.23 42.70 28.07 6.77 34.80 10.03 10 231 PEAK

1 oLevel (dBuVim)

il |

Avg ‘ Blank

Frequency (M)

Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91200-02114-246711 HORTZONTAL
+ RBW:100.000kHz VBA:0.810kHz SWT:Auto

Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bil/e 8 B dbf B B B deg
1 2488.06 41.56 54.00 -12.44 31.60 27.98 6.75 34.80 10.03 100 231 AVERAGE

TEL : 886-3-327-0868 Page Number : C70 of C122
FAX : 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qaqLevel (0BuVim) 4uphevel (d8uVim)
1 1 T
J ‘ |
b ] E |
1
L i 1 |
‘ |
o ol
‘ PEAK 74
00 ‘ 00
T L J L
| - ] |
kLY 15 .
Peak ‘ ‘ ‘
1 1l
| |
10 2% 62 2388, U, 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-248711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBW:1000. 000kHz VBH: 300, 008kHz SHT:Auto + RBW:1000.000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWndwe B G bl B B B deg WodbWe e B W e B B B @ dg
1 2387.61 52.32 74.00 -21.68 43.84 27.45 6.60 34.80 10.03 383 271 PEAK 1 2440.00 188.29 ------ ==---- 98.68 27.78 6.68 34.80 10.03 383 271 PE
qagLevel (6BuVim) qqqLevel (dBuVim)
' \
J ‘ |
b ] E |
| { { 1
1 : 1 ‘
‘ |
o ‘ ol
00 1 00
|
AVG_54
525 - — =
1 » ]
2% T 1 2% W—-‘—.—m"‘-—-’f‘ ‘
Av B |
9 1 1 l
| |
10 1%, 162 2368, A1, 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 VERTICAL Condition: AVG_54 3u 91200-82114-246711 VERTICAL
+ RBIN:1000. 000kHz VBH:0.10kHz SHT:Auto + RBI:1000. 008kHz VBi:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndw/e B G bl B B B deg WodWe die G W G B B B« dg
1 2389.69 40.67 54.00 -13.33 31.34 27.49 6.61 34.80 10.03 383 271 AVERAGE 1 2440.00 10772 ------ ==---- 9.11 27.7¢ 6.68 34.80 10.83 383 271 AVERAGE
TEL : 886-3-327-0868 Page Number : C71 of C122

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Vertical Fundamental

Lol i)

1

PEAK BE 74

1l

\
Peak ‘ ! Blank
L

Site @ @3CHI2-HY
Condition: PEAK BE_74 3m 91200-02114-240711 VERTICAL
+ RBI:1000. 000kHz VBH: 3000.000kHz SWT:Auto

Linit Read Ant Cable Preasp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedie B W e B B B o dg

1 249742 5273 74.00 -21.27 42.66 28.07 6.77 34.80 10.03 383 271 PEAK

qagLevel (6BuVim)
: \
" |
‘ |
{
! \
|
g i
\ ‘ ‘ G BE 54
\\_ ‘ ‘ 1
2 | |
|
Avg ‘ Blank
1l ‘
|
5. 76, 2488, 2500
Frequency (Hz)
Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91200-02114-246711 VERTICAL
: REN:1009,000kHz VBH:0. 010Kz ST:Auto
Liit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MizddW/mdsu/e 08 B dB/m B dB dB o deg
1 249166 41,08 54.00 -12.92 31.07 28.02 6.76 34.80 10.03 383 271 AVERAGE

TEL : 886-3-327-0868 Page Number : C72 of C122
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
qaglevel 4BV qaghevel(GBuVm)
1 ’ 1
\
1 1
| |
| |
a1, T o, 1‘
| ‘ PEAK 74 \ ‘ PEAK 74
' 1 1
:] VG54 :] VG54
it WLW e MW"W
1% 1%
Peak ‘ ‘ ‘
1. ! 1.
Avg | |
6000, 9000, 12000. 15000, 18000 6000. 9000, 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site & G3CHL2-HY Site ¢ O3CHL2-HY
Condition: PEAK_74 3n 91260-02114-240711 HORIZONTAL Condition: PEAK_74 3n 91260-82114-249711 VERTICAL
Lisit Read At Cable Preamp Aux APos TPos Lisit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
W dBV/e Ve B G don B & &8 cn deg W dBV/e /e B G dbn B 8 &8 cn deg
1 4380.00 5108 74.00 -2.92 7431 32.8 10.46 66.99 .44 131 89 PENC 1 4380.00 50.88 74.00 -23.12 7411 32.8 10.46 66.99 .44 12 82 PENC
2 4860.00 46.10 54.00 -7.90 69.33 .85 10.46 66.99 0.4 131 B9 AVERAGE 2 4860.00 46.00 5400 -7.91 69.32 .85 10.46 66.99 0.4 100 B2 AVERAGE
3 TR0 45,03 7400 -28.87 60.55 3.0 13.20 66.04 834 .- - PEN 3 TR0.00 45,70 7400 -28.30 6112 3708 13.20 66.04 0.3 - PEAK
TEL : 886-3-327-0868 Page Number : C73 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ NG54 G54
~14.5G ‘ | ‘ ‘ ‘
Avg 5 i ul !
| |
fl | fl
fun U 148, 14488, s, 14500 fun 146, 1482 1488, s, 14500
Frequency () Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ O3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-240711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G e ; L
‘ NG54 G54
186 T | [ ]
Avg B0 | 350
l ‘ l
{ 11160, 11820, 17880, 11940, 16000 { 11160, 178, 17880, 11940, 16000
Frequency (MHe) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C74 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
n] ‘ \ \
| |
1 1
| S
1050 ‘ 1 ‘
\ \ i
875 | 12
\ PEAK BE 74 PEAK 74|
04 \‘\J 00 !
Mol | -
A, AAAA
pron 3. |
% i % i
Peak ‘ ‘ ‘
1l 11 ‘
| |
2484, 24%. 2500 1 1400, 1800, 2000, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBW:1000, 000kHz VBi: 300, 008kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedie B W e B B B @ dg WodWedie G W G B B B a dg
1 2483.58 60.68 74.00 -13.32 50.76 20.94 6.75 34.80 10.03 110 224 PEAK 1 2480.00 189.29 ------ ==--ee 9.42 27.9¢ 6.74 34.80 10.03 110 224 PEK
qagLevel (6BuVim) qqqLevel (dBuVim)
n] ‘ \ \
| |
1 1
| |
1
1 \\ ‘ ; f ;
(& \ | 12
0 : 4 ‘
\ | AVG_BE_54 AVG_54
T ‘ \ )
a8 | ‘ g TRV s i
Avg ‘ | ‘
1 | 1 1 1
B |
2484, 92, 24%. 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91200-02114-246711 HORTZONTAL Condition: AVG_54 3n 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBi:0.10kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWede B W B B B B a dg WodWe die G W G B B B dg
1 248352 49.91 54.00 -4.09 39.99 27.94 6.75 34.80 10.03 110 224 AVERAGE 1 2480.00 18871 ------ ------ 98.84 27.9¢ 6.74 34.80 10.03 110 224 AVERAGE
TEL : 886-3-327-0868 Page Number : C75 of C122

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (6BuVim) qaqLevel(¢BuVim)
n] ‘ \ \
| |
1 1
‘ | ‘ |
1 ! 1 | 1
\ \ \
12 | 12
\ PEAK_BE_T4 PEAK_T4
00 \ 00 !
\
[V " 2 | ‘ n "y o
b PP IO
| ncd i “
1% 1 3, |
Peak ! | ‘ |
1l | 1 1l i
- N
2484, 492, 24%. 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBW:1000, 000kHz VBi: 3000, 008kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 000kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e G B /s B B B deg Wi B/ Bil/e G B dbf B B B deg
1 2483.62 57.81 74.00 -16.19 47.89 21.94 6.75 34.80 10.03 320 269 PEAK 1 2480.00 106,77 ------ ------ 96.99 27.9¢ 6.74 34.80 10.03 320 269 PEK
qagLevel (6BuVim) qqqLevel (dBuVim)
n] ‘ \ \
| |
1 1
‘ | |
1 ‘ 1 1 !
| |
12 \ | 12
00 : 00
| AVG_BE_54 AVG_54
mik ‘ — =
r— . sttt |
% | | ™ pEE—————— |
|
Av ‘ | ‘
g 1l ; 1l 1
| ||
2484, 24%. 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site & @3CHI2-HY Site & O3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-240711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RB:1000. 008kHz VBi:0.810kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WolWedje B G dn b B B deg Wi B/ Bi/e G B dbfn B B B deg
1 483.52 41,53 54.00 -6.47 37.61 20.94 6.75 34.80 10.03 320 269 AVERAGE 1 2480.00 106.22 ------ ------ 96.35 27.9¢ 6.74 34.80 10.03 320 269 AVERAGE
TEL : 886-3-327-0868 Page Number : C76 of C122

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR400417A

MizdBuW/mdBuV/n d8 dBW dB/n dB dB B o deg
1 496000 52.83 74.00 -21.17 75.59 33.32 10.36 66.9% 0.4 3% 82 PEA
2 4960.00 48.88 54.00 -5.12 71.64 33.32 10.36 66.99 6.46 396 B2 AVERAGE
3 744000 46.38 74.00 -27.62 62.13 36.68 13.37 66.14 @34 .- -- PEK

Pol. Horizontal Vertical
gLl Buvm) gl BV
, | , |
|
1 1
| |
| |
a1, T o, 1‘
\ ‘ PEAK 74 \ ‘ PEAK 74
] 1 1
:] NG ul :] NG
7Y e i = - Wk“""“’""
Peak ‘ ‘ [ ‘
A 1. : | 1. |
Vo || ] |
6000, 9000, 12000 15000, 18000 6000, 9000, 12000 15000, 16000
Frequency (WHz) Frequency (MHz)
Site & G3CHI2-HY Site & G3CHI2-HY
Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL Condition: PEAK 74 3m 91260-82114-240711 VERTICAL
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MzdBW/ndBuV/m d8 BV dB/m 0B dB B cm deg
1 4960.00 55.39 74.00 -18.61 78.15 33.32 10.36 66.90 0.46 395 130 PEAK
2 4960.00 51.53 54.00 -2.47 74.29 33.32 10.36 66.99 0.46 395 130 AVERAGE
3 7440.00 46.06 74.00 -27.94 61.81 36.68 13.37 66.14 @34 .- - PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C77 of C122




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G | | ‘ | ‘
AVg m ! | ‘ m |
fl | fl
|
1un 14, 148, 14488, 148, 14500 fun 14, 148, 14488, s, 14500
Frequency (MHe) Frequency ()
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G e i L
‘ ANG 54 G54
8¢ | | [ ]
Avg B0 350 “
l : l ‘
{ 11160, 11820, 17880, 11940, 16000 { 11160, 178, 17840, 11940, 16000
Frequency () Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C78 of C122

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (dBuvim) qaqLevel(¢BuVim)
n] \ \
| |
1 i 1 ‘ ‘ I
1 ! 1 ‘
!' i
. ‘ .
‘ / } PEAK T4
00 00 ‘
|
T N e o | ‘ 1—-—/ ‘ ‘ —
s am WMW” i |
ki3 1 15 ‘ ‘
Peak ‘ | ‘ ‘
1l 1l
] ]
) | )
10 288 2418 2664 2852 2404 1 1400. 1800. 2600. 3000
Frequency (MH2) Frequency (WH2)
Site : O3CHI2-HY Site : Q3CHI2-HY
Condition: PEAK_BE 74 3n 91260-02114-26711 HORTZONTAL Condition: PEAK 74 3n 91200-02114-240711 HORTZONTAL
: RBH:1000, 000Ktz VBi: 3000, 000Ktz SWT:Auto & RBH:1000, 000Ktz VBH:3000,000Kz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e G B dbfn B B B deg Wi B/ B/e 8 B dbfn B B B deg
1 BRI ST 400003 446 248 660 M50 10.03 101 29 PEN 1 240400 110,80 ovee oeeee 10134 2160 6.63 3480 10.03 101 29 PEA
qagLevel (6BuVim) qqqLevel (dBuVim)
n] \ \
| |
1 1
| | |
1 : 1 :
. ‘ } .
|
|
7”' i g }
} | VG 54
: 1 | —
g T a __,,........_.—.——-u———-n-—-""" |
| |
Av ‘ | ‘
g 1l ‘ 1 ;
| |
10 2088 2418 2664 2852 2404 1 1400, 1800. 2600. 3000
Frequency (WHz) Frequency (MH2)
Site : Q3CHI2-HY Site : O3CHI2-HY
Condition: AVG_BE_54 3n 91260-82114-240711 HORTZONTAL Condition: AVG_S4 3n 91260-82114-248711 HORIZONTAL
: RBH:1000,000kiz VBH:0.010kHz SHT:Auto : RBH:1000,000k1z VBH:0.010kHz SHT:Auto
Linit Read Aot Coble Preasp Auc APos Thos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B o dn b B B deg Wi B/ Bi/e & B dbfn B B B deg
1 B899 413 5400 -1L87 3279 250 661 .50 10.03 101 229 AVERAGE 1 240400 189,39 evee oeeee 9.93 2.60 6.63 M.00 10.03 101 229 AVERMGE
TEL : 886-3-327-0868 Page Number : C79 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qaqLevel (0BuVim) qaqLevel(¢BuVim)
n] \ \
| |
1 1
\ ‘ \
1
1 : ] 1 :
i, : 14 :
‘ / ‘ PEAK 74
100 i 700 |
|| f ../ ‘ ‘ e
B T i T li; = ‘
% | % -
Peak ‘ \ ‘ ‘
11, 11,
| ‘ \
| | |
10 1288 141§ 23664 1852 104 1 1400. 1800. 20, 20, 3000
Frequency (WH2) Frequency (WH2)
Site & O3CHI2-HY Site & O3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBI:1000. 000kHz VBA: 3000,000Ktz SWT:Auto + RBH:1000. 000kHz VBA:3060.000Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mrdndwe B G bl b B B deg WodWe dije G W G B B B dg
1 2389.90 52.47 74.00 -21.53 43.13 27.50 6.61 34.80 10.03 397 275 PEAK 1 2404.00 108.68 ------ ------ 9.2 27.60 6.63 34.80 10.03 397 275 PEK
qagLevel (dBuVim) qagLevel(¢Buvim)
n] \ \
| |
A | L |
1 : 1 :
|
i, : } 14
|
e i ) i
j AVG_54
l t ] g
% | B i
Av ‘ | ‘
g 11, ‘ 1 11, }
| |
10 1288 141§ 23664 3852 U4 1 1400, 1800. 20, 3000
Frequency (WH2) Frequency (WH2)
Site & @3CHI2-HY Site & O3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-240711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RB:1000. 008kHz VBi:0.810kHz SWT:Auto + RBI:1000. 000kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndw/e B G bl B B B deg WodWede B W e B B B @ dg
1 2389.9 4151 54.00 -12.49 32.17 27.50 6.61 34.80 10.03 397 275 AVERAGE 1 2404.00 107.30 ------ --eeee 97.84 27.60 6.63 34.80 10.03 397 275 AVERAGE
TEL : 886-3-327-0868 Page Number : C80 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
4agLevel(¢BuVim) 4pLevel(BuVim)
N | |
1 1 1
|
1 ‘ 1
o | o
- A - A
1 | |
H M H =
T T W
Peak e et W e ol
Avg fl ‘ ‘ fl ‘ ‘
|| ||
6000. 9000 12000, 15000, 18000 6000. 9000 12000, 15000, 18000
Frequency (MH2) Frequency (MH2)
Site  : @3CHI2-HY Site  : @3CHI2-HY
Condition: PEAK 74 3n 91200-82114-240711 HORTZONTAL Condition: PEAK 74 3n 91200-02114-240711 VERTICAL
Linit Read  Ant CablePreamp Aux APos Thos Linit Read Ant CablePreamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T mcBwedie B oW B B B @B o dg T medWadie B BN @ @ B B a dg
1 4308.00 46.65 74.00 2035 70.20 .55 1055 6108 0.2 - - PEAC 1 4308.00 46.16 74.00 2084 69.72 .55 10.55 6108 0.2 - - PEA
TEL : 886-3-327-0868 Page Number : C81 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ NG54 G54
~14.5G | | ‘ | |
Avg m | ‘ ™ m ERR
fl | fl
[
|
1un 14, 1L, 1488, 148, 14500 fun 14, 1482 1488, 1, 14500
Frequency (MHe) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-248711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G e i L
‘ NG54 G54
~18G | ‘ |
Avg %0 350
fl | fl
{ 11760, 11820, 17880, 11840, 16000 { 11160, 178, 17840, 11940, 16000
Frequency (k) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C82 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (6BuVim) qaqLevel(¢BuVim)
1 1 T
J ‘ |
1 1
‘ | ‘ | 1
! ‘ i f i
12 12
‘ I PEAK 74|
00 J 00 ‘ !
|
| P TR e
v = e A ‘ . ‘
kL3 ‘ 1% .
Peak ‘ ‘ ‘
i/ 1l : |
| 1] [
10 1%, 162 2388, U1, 140 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (MH2)
Site @ G3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBW:1000. 000kHz VBH: 3000, 008kiHz SWT:Auto + RBW:1000. 000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wi B/ Bi/e G B dbf B B B deg
1 2382.80 5188 74.00 -22.12 42.69 27.36 6.60 34.80 10.03 115 233 PEAK 1 2440.00 109,60 ------ ------ 9.9 27.78 6.68 34.80 10.03 115 233 PEK
qagLevel (6BuVim) qaqLevel (¢BuVim)
' \
J ‘ |
b ] E |
| 1
! | i f i
12 ‘ 1 12
00 1 j 00 ‘
|
AVG_54
525 - . =
! 17 ! o o s
a8, ‘ | % | A |
Av ‘ ‘ ‘
g 1 ‘ 1 |
B |
10 1%, 262 238, U, 140 1 1400, 1800, 2600, 3000
Frequency (WH2) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1000.000kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadje B db dn b B B deg Wi B/ BiVje G B dbfn B B B deg
1 2389.69 40.82 54.00 -13.18 31.49 27.49 6.61 34.30 10.03 115 233 AVERAGE 1 2440.00 188.21 ------ ==---- 98.60 27.78 6.68 34.80 10.03 115 233 AVERAGE

TEL : 886-3-327-0868

FAX: 886-3

-327-0855

Page Number : C83 of C122




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (6BuVim)
: \
1 |
‘ \
1050 :
\ \
|
i
\ ! PEAK_BE 74
I |
1
|
" i
Peak ‘ | Blank
1. ‘ i
U5 76, 2488, 2500
Frequency (MHz)
Site 1 Q3CHI2-HY
Condition: PEAK_BE 74 3a 91260-02114-260711 HORTZONTAL
+ RBI:1000. 000kHz VBn: 3000.000ktz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e & B dbfn B B B deg
1 49880 S.18 7400 -20.82 4309 28.09 677 M50 10.03 115 233 PEN
qagLevel (6BuVim)
: \
1 |
\
| H
\ \
|
n' \ ‘
o i
\ | i
g T \ 1
PTe |
|
Avg ‘ | Blank
11, ‘
N
U5 2488, 2500
Frequency (MH2)
Site 1 G3CHI2-HY
Condition: AVG_BE_54 3n 91200-02114-246711 HORTZONTAL
: RBH:1000,000kiz VBi:0.010KHz SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wi B/ Bi/e & B /s B B B deg
1 248824 4156 5400 -12.44 3L60 2.9 675 M50 10.03 115 233 AVERAGE
TEL : 886-3-327-0868 Page Number : C84 of C122

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Mz dBuV/m dBuV/e  d8 BV dB/m 0B 08 B cm deg
1 238891 40.65 54.00 -13.35 3133 27.48 6.61 34.80 10.03 400 274 AVERAGE

Pol. Vertical Fundamental
qagLevel (dBuVim) qqqLevel (dBuVim)
1 1 T
J ‘ |
1 ‘ T 1 ‘ T
L ‘ : 1 ; 1
[ [y :
‘ | PEAK 74
"“ | ) |
I L/ | b
b, o " rosani(t ‘
15 ! 1% ‘
Peak \ ‘ \
11, ‘ 11, ‘
| |
10 1%, 62, 2388, UM, U4 1 1400, 1800. 200, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-248711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBII:1000, 000kHz VBn: 3000.000Ktz SWT:Auto + RBII:1000. 000kHz VBA:3000.000Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndwe B G0 G B B B a deg WodWe e G W /e B B B @ dg
1 2387.87 5187 74.00 -22.13 42.58 27.46 6.60 34.30 10.03 400 274 PEAK 1 2440.00 105.11 -----n =oeeee 95.50 27.78 6.68 34.80 10.03 400 274 PEK
qagLevel (dBuVim) qagLevel(¢Buvim)
' \
J ‘ |
A ] L |
L ‘ i 1 ;
o ‘ l ol
00 1 1 00
|
AVG_54
o * | ) * 1 =
1 ‘ e
Av | |
g 11, ‘ 11, ‘ ;
10 1%, 262, 2388, UM, U4 1 1400. 1800. 20, 20, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dW/mdB/e 03 B dB/m B 0B A8
1 2440.00 13,68 ------ ----o- 94.07 27.70 6.63 34.30 10.03 400 274 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C85 of C122




samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (dBuvim)
' \
1 |
‘ |
{
1 \
|
.
\ | PEAK_BE 74
0 \\ }
1
|
PTe |
Peak l | Blank
1 i
N
52, 16, 488, 2500
Frequency (MHz)
Site : G3CHL2-HY
Condition: PEAK_BE 74 3u 91200-82114-240711 VERTICAL
+ RBW: 1000, 000kHz VBW:3000,008kHz ST:Auto
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MizdW/mdBu/e 0B B dB/m B A8 A8 deg
1 248686 5258 74.00 -21.42 42.63 20.97 6.75 34.80 10.03 400 274 PEAK

1 oLevel (dBuVim)

1

| Wk
M \ 1
Ty |
\
Avg ‘ ‘ Blank
1 ‘
B
5 76, 88, 0
Frequency (MH)
Site : O3CHL2-HY
Condition: AVG_BE_54 3n 9120-02114-246711 VERTICAL
+ REH:1000, 000Kz VBH:0.010KHz SWT:Auto
Lisit Read At Cable Preasp  Awx APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MzdW/mds/e 08 B dB/m B dB A8 deg
1 249,34 4121 54,00 -12.79 3116 28.06 6.76 34.80 10.03 400 274 AVERAGE

TEL : 886-3-327-0868 Page Number : C86 of C122
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR400417A

Pol. Horizontal Vertical
gLl Buvm) gl BV
[ ’ 1
\
1 1
| |
| |
a1, T o, 1‘
| ‘ PEAK 74 \ ‘ PEAK 74
] 1 1
:] - W,,.% 3 =
7 3 W
- " vr'“-‘w“‘
Peak % ‘ ‘ ‘
1. 1,
Avg ‘
6000, 9000, 12000, 15000, 18000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site & @3CHI2-HY Site & @3CHI2-HY
Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL Condition: PEAK 74 3n 91260-82114-240711 VERTICAL
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preap Aux APos TPos
Freq Level I.im!hrgin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdW/a /s @ W db/m B 8 B deg WrdW/ads @ B dbfm B B &8 m deg
1 4380.00 50.30 74.00 -23.70 73.53 32.86 10.46 66.99 0.4 106 90 PEA 1 4380.00 50.92 74.00 -23.88 74.15 32.86 10.46 66.99 0.4 101 82 PEA
2 4380.00 43.43 54.00 -10.57 66,66 32.86 10.46 66.99 0.4 106 90 AVERAGE 2 4380.00 44.11 54.00 -9.89 67.34 32.86 10.46 66.99 0.4 101 B2 AVERAGE
3 7320.00 46.39 74.00 -27.61 61.81 37.88 13.20 66.04 0.34 == PEAK 3 7320.00 46.61 74.00 -27.39 62.03 37.88 13.20 66.04 0.34 == PEAC
TEL : 886-3-327-0868 Page Number : C87 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
' Ll (dBuVim) | Lesel (dBuVim)
im ; i M i
' | ' \
1054 } ‘ 104
] — ]
14.47G g i Tog
‘ G 34 WG 54
~14.5G ‘ : | ‘
Avg %l 1 ‘ Ll ‘ ‘ I
fl ‘ fl
|
14410 145, 117} 14488, 144y, 1450 14410 145, 118, 14488, 11, 1450
Frequency (MHy) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
' el (dBuVim) | Lesel (dBuVim)
im ; i M i
' | ' \
1054 } ‘ 104
] — ]
17.7G e ; L
‘ G 34 WG 54
186 1 i
Avg m | [ \ B | |
\
fl ‘ fl
l
{ 11760, 11800, 17880, 17540, 16000 { 11760, 11820, 17880, 17540, 16000
Frequency (e} Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C88 of C122

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (dBuVim) qqqLevel (dBuVim)
n] \ \
|
1 1 i
| 1
10507 1 1
\ \
. 87,
\ PEAK_BE 74 PEAK 74|
| " |
\\\1 \ ‘ ‘
B e it | U POTOR e
T ot oo et
\ B
% ! % ‘
Peak ! | ‘ |
1. 1. | ‘
|
| |
78 U4 U868 U912 U955 250 1 1400. 1800. 200, 20, 3000
Frequency (MHa) Frequency (M)
Site & O3CHI2-HY Site & O3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBI:1000. 000kHz VBn: 3000.000Ktz SWT:Auto + RBH:1000. 000kHz VBA:3060,000KHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWn e B G bl B B B deg WodWe dije G W G B B B dg
1 2483.54 57.48 74.00 -16.52 47.56 21.94 6.75 34.80 10.03 14 232 PEAK 1 2478.00 189.29 ------ ==o--e 9.44 27.88 6.74 34.80 10.03 114 232 PEK
qagLevel (dBuVim) qqqLevel (dBuVim)
\ \
|
1 1 i
| 1
1 1 i
|
. 87,
AVG_BE 54 AVG_54)
S 0 VL B -
% ‘ ; %
Avg ‘ ‘
1 | 1 i
| ]
78 U824 U868 U912 U958 250 1 1400, 1800. 20, 3000
Frequency (Ha) Frequency (WHz)
Site & @3CHI2-HY Site & O3CHI2-HY
Condition: AVG_BE_54 3m 91260-82114-240711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBi:0.810kHz SWT:Auto + RB:1000.008kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWodWadBwe B G s B B B deg WodWedie B W e B B B @ dg
1 48352 41.75 54.00 -6.25 37.83 20.94 6.75 34.80 10.03 114 232 AVERAGE 1 2478.00 107,98 ------ -=---- 98.13 27.88 6.74 34.80 10.03 114 232 AVERAGE
TEL : 886-3-327-0868 Page Number : C89 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (dBuVim) qqqLevel (dBuVim)
n] \ \
|
1 1 i
L[
10507 1 i
\ \
87, 87,
\ PEAK_BE 74 PEAK 74|
100 ‘ 700 |
\\1 ‘ |
M, abe ‘ | A
‘ A i A N |
5 | : L
Peak ‘ | ‘ ‘
1. 1 1. ‘
|| ||
78 U4 U912 U958 250 1 1400, 1800. 20, 200, 3000
Frequency (WHa) Frequency (MHa)
Site & @3CHI2-HY Site  : @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 VERTICAL Condition: PEAK 74 3s 91200-82114-248711 VERTICAL
+ RBW:1000, 000kHz VBH: 3000, 008kiHz SWT:Auto + RBW:1000. 000kHz VBi: 3000, 008kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWadBwe B G s B B B deg WodWe e B W e B B B a dg
1 2483.52 56.30 74.00 -17.70 46.38 20.94 6.75 34.80 10.03 364 275 PEAK 1 2478.00 107.62 ------ -=eee- 9.77 .88 6.74 34.80 10.03 364 275 PEK
qagLevel (dBuVim) qqqLevel (dBuVim)
n] \ \
|
1 1 i
| 1
1 1 i
|
87, \ 87,
|
0 : 4
AVG_BE 54 AVG_54)
Sl | o B =
% i ; % ‘ :
Av ‘ ‘ ‘
g 1. ! 1 11, | |
‘ [
| } |
78 U4 U912 U5 250 1 1400. 1800. 20, 20, 3000
Frequency (MH) Frequency (MHz)
Site & O3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 VERTICAL Condition: AVG_54 3u 91200-82114-244711 VERTICAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1000. 080kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedie B W e B B B a dg WodWe e B W e B B B @ dg
1 483.52 45.77 54.00 -8.23 35.85 20.94 6.75 34.80 10.03 364 275 AVERAGE 1 2478.00 106,19 ------ -=eee- 96.34 27.88 6.74 34.80 10.03 364 275 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C90 of C122

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR400417A

Pol. Horizontal Vertical
qaglevel 4BV qaglevel 4B
, | , |
\
1 1
| |
| |
a1, T o, 1‘
| ‘ PEAK 74 \ ‘ PEAK 74
] 1 1
:] A’__W”WMJ ; wﬂ.aﬁw&;
N i
1% I
Peak ‘ ‘ [ ‘ |
1. ! ‘ 1.
Avg | |
6000, 900, 12000. 15000, 18000 6000, 9000, 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ Q3CHL-HY Site ¢ O3CHL2-HY
Condition: PEAK_74 3n 91260-02114-240711 HORIZONTAL Condition: PEAK_74 3n 91260-82114-249711 VERTICAL
Lisit Read At Cable Preamp Aux APos TPos Lisit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
WrdW/a /s @ W b/ B 8 B deg WrdW/ads @ B dbfm B B &8 m deg
1 495.00 52.97 74.00 2183 75.73 331 10.37 66.90 046 397 84 PENC 1 495.08 5478 74.00 -19.22 77.54 331 10.37 66.98 046 3% 138 PEAC
2 49%.00 46.47 5400 -7.53 60.3 B.31 1037 66.90 0.46 397 84 AVERAGE 2 495.00 48.85 5400 -5.15 7161 331 10.37 6.9 0.46 39 130 AVERAGE
3 743400 45.60 7400 -28.40 6135 36.67 1337 6613 8.4 - - PEK 3 4400 46.02 7400 2098 6177 36.67 1337 6613 8.4 - - PEK
TEL : 886-3-327-0868 Page Number 1 C91 of C122

FAX: 886-3

-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G ‘ ‘ ‘ | ‘
Avg W g
f | i ‘
fun 14, 148, 14488, 148, 14500 fun 14, 1482 1488, s, 14500
Frequency (M) Frequency ()
Site ¢ B3(HL2-HY Site ¢ O3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
17.7G e ; L
‘ ANG 54 G54
188 ] |
Avg B0 ‘ % |
l .
\
{ 11760, 11820, 17880, 11940, 16000 { 11760, 178, 17880, 11940, 16000
Frequency () Frequency ()
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C92 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (dBuVim) qagLevel(¢BuVim)
n] \ \
| |
1 ‘ 1 ‘ i '
1 : -1 1 :
|
87, 87, ‘
I | PEAK 74|
" |
| | .
- | 1 J | e "
‘ i I \
% ; % ‘
Peak ‘ | ‘ \
1. 1. |
|
| |
10 1284 2468 2652 186 402 1 1400. 1800. 200, 20, 3000
Frequency (WHa) Frequency (WHa)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBW:1000. 000kHz VBH: 3000, 008kiHz SWT:Auto + REW:1000. 000kHz VBH: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdWndBwe B G bl b B B deg WodWede B W e B B B« dg
1 2388.57 53.09 74.00 -20.91 43.79 27.47 6.60 34.80 10.03 121 230 PEAK 1 2482.00 108.65 ------ -=---- 99.20 27.60 6.62 34.80 10.03 121 230 PEK
qagLevel (dBuVim) qagLevel(¢Buvim)
n] \ \
| |
A | L |
\ ‘ 1
1 i = 1 ‘
|
87, ] 87, |
" | " |
} AVG_54
) B _ -
2 | B ——— I
Av | ]
9 1l 1 i
|| ||
10 1284 2468 2652 188 402 1 1400. 1800. 20, 20, 3000
Frequency (MHa) Frequency (W)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91260-82114-240711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBi:0.810kHz SWT:Auto + RBI:1000.000kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWadBw/e B G bl B B B deg WodWedje B W B B B B o dg
1 2389.95 41.99 54.00 -12.01 32.65 27.50 6.61 34.80 10.03 121 230 AVERAGE 1 2402.00 10796 ------ -=---- 98.51 27.60 6.62 34.80 10.03 121 230 AVERAGE
TEL : 886-3-327-0868 Page Number : C93 of C122

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (dBuVim) qqqLevel (dBuVim)
n] \ \
| |
A | L !
1 ; 1 :
87, 87,
’ PEAK 74|
m | |
|
v ] S — L H e, e ! _/ | " A Mpaghentd
[ R S . ._._.T ‘
kL3 ‘ 1% ‘
Peak ‘ ‘ ‘ |
1l T 1. ‘ i
| |
10 1284 2468 2652 188 102 1 1400, 1800. 20, 200, 3000
Frequency (MHa) Frequency (MHa)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-246711 VERTICAL Condition: PEAK 74 3m 91200-82114-246711 VERTICAL
+ RBW:1009. 000kHz VBH: 3000, 008kiHz SWT:Auto + REW: 1000, 000kHz VBi: 3000, 008kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe die G W G B B B a dg WodWedie B W e B B B« dg
1 238774 53.29 74.00 -20.71 44.01 27.45 6.60 34.80 10.03 400 261 PEAK 1 2402.00 107.13 ----en wneeee 97.68 27.60 6.62 34.80 10.03 400 261 PEK
qagLevel (dBuVim) qagLevel(¢Buvim)
n] \ \
| |
1 ‘ 1 ‘ i
1
1 ; — 1 :
\
87, ’. 87, |
00 i 00 1
} ‘ A6 54
\ 1 \ —
% T % ___,.—-.———-—-u—-——-na—‘"" |
|
Av ‘ | ‘
g 1 1. i
|
|| |
10 1284 2468 2652 1886 102 1 1400, 1800. 200, 200, 3000
Frequency (MHa) Frequency (MHa)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91200-82114-240711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RB:1000. 008kHz VBi:0.810kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBw/e B G s B B B deg WodWe e B W e B B B« dg
1 2389.76 41.68 54.00 -12.32 32.34 27.50 6.61 34.30 10.03 400 261 AVERAGE 1 2402.00 106.47 ------ -=---- 97.02 27.60 6.62 34.80 10.03 400 261 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C94 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
4agLevel(¢BuVim) 4Ll (dBuVim)
| N | |
112] 1 1
|
1 ‘ 1
o .
. AL L oA
1 | |
i ]
Peak I ettt A & il
Avg fl ! fl ‘
| |
6000. 9000 12000, 15000, 18000 6000. 9000 12000, 15000, 18000
Frequency (MH2) Frequency (MH2)
Site  : @3CHI2-HY Site  : @3CHI2-HY
Condition: PEAK 74 3n 91200-82114-240711 HORTZONTAL Condition: PEAK 74 3n 91200-02114-240711 VERTICAL
Linit Read  Ant CablePreamp Aux APos Thos Linit Read Ant CablePreamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T mcBWedie @ oW B B B @B a dg T meBwedie @ W @ B 8 B o dg
1 4304.00 47.20 74.00 -26.80 70.78 2.5 10.56 6108 0.2 - - PEA 1 450400 45.82 74.00 808 69.40 3152 10.56 6108 0.2 - - PEA
TEL : 886-3-327-0868 Page Number 1 C95 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ NG54 G54
~14.5G ‘ | ‘ | ‘
Avg B0 o il 350
fl | fl
fun 14 148, 14488, s, 14500 fun 146 1482 1488, 14, 14500
Frequency (MHe) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82114-24711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G e ; L
‘ NG54 G54
188 ]| ]
AVg B0 il | \
\
1l l
| ‘
{ 11160, 11820, 17880, 11940, 16000 { 11160, 1782, 17840, 11940, 16000
Frequency (MHe) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C96 of C122

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (dBuVim) qqqLevel (dBuVim)
|
1 ‘ ‘ 1 ‘ i :
| | |
1 1 1 i
‘ |
12 12
‘ PEAK 74|
00 00
|
1 | J ‘ | i
B s A ‘ —— e :
% ‘ % ;
Peak ‘ | ‘ ‘
11 1l
|
| B
10 1%, 62 2388, U, 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBW: 1000, 000kHz VBH: 3000, 008kHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBwe B G s B B B deg WodWe dije G W G B B B @ dg
1 2347.05 52.38 74.00 -21.62 43.29 27.38 6.55 34.79 10.03 111 231 PEAK 1 2440.00 108.16 ------ ------ 98.55 27.78 6.68 34.80 10.63 111 231 PE
qagLevel (dBuVim) qqqLevel (dBuVim)
|
| \* | L
1 ‘ } 1 1
‘ |
12 ‘ 12
00 1 00
|
AVG_54
525 = — =
\ J 7 N B I
% i (7Y et e S— —— :
Av ‘ ‘ ‘
9 1 ‘ ‘ 1 ‘ i
10 1%, 62 2368, U, 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 HORTZONTAL Condition: AVG_54 3u 91200-82114-244711 HORIZONTAL
+ RBI:1000. 000kHz VBH:0.10kHz SWT:Auto + RBI:1000. 000kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndw/e B G s B B B deg WodWedije B W B B B B @ dg
1 2389.82 40.60 54.00 -13.40 31.26 27.50 6.61 34.80 10.03 111 231 AVERAGE 1 2440.00 107,51 ------ ==--ee 97.99 27.78 6.68 34.80 10.03 111 231 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C97 of C122

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Horizontal Fundamental

Lol i)

PEAK BE 74

Peak | Blank

Frequency (MH2)

Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-240711 HORTZONTAL
+ RBI:1000, 00kHz VBA: 3000,000ktz SWT:Auto

Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil & N dm B B B a dg
1 249,94 52,61 74.00 -21.39 42.54 28.07 6.77 34.80 10.03 111 231 PEAK

1 oLevel (dBuVim)

AVG_BE 54

1.

|
|

Avg ‘ } Blank
L

Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91260-82114-240711 HORTZONTAL
+ RBW:1000.000kHz VBW:0.816kHz SWT:Auto

Linit Read Ant Cable Preamp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWede B W B B B B a dg

1 249124 4124 54.00 -12.76 31.24 28.01 6.76 34.80 10.03 111 231 AVERAGE

TEL : 886-3-327-0868 Page Number : C98 of C122
FAX : 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
1 1 T
J ‘ |
1 ‘ ‘ 1 ‘ i
| 1
L i 1 |
‘ |
12 12
‘ PEAK 74|
i J ) N
|
’ b = ’ ‘ 4 i
et f W T S i
% : % ‘ |
Peak ‘ | ‘
i/ ‘ 1l | i
| ||
10 1%, 162 2368, U1, 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBW:1000. 000kHz VBW: 3000, 008kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedie B W B B B B a dg WodbWe e G W e B B B dg
1 2357.58 5191 74.00 -22.09 42.73 27.38 6.56 34.79 10.03 300 271 PEAK 1 2440.00 186.94 ------ ------ 97.33 27.78 6.68 34.80 10.03 300 271 PEK
qaqLevel (0BuVim) 4uphevel (BuVim)
' \
J ‘ |
b ] E |
| 1
L i 1 |
‘ |
12 ‘ 12
00 1 00
|
AVG_54
525 =
4 B | BRI G A=
PTy 1 2 __/uu——uu—‘———h—-——-.-'-”-’ |
Av ‘ ‘ |
9 i/ 1 |
| |
| I
10 1%, 62 2368, U1, 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91200-02114-240711 VERTICAL Condition: AVG_54 3u 91200-82114-246711 VERTICAL
+ RB:1000. 008kHz VBi:0.10kHz SWT:Auto + RBI:1000. 008kHz VBi:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdndBwe B G bl b B B deg WodWe die G W G B B B« dg
1 2389.56 40.53 54.00 -13.47 31.20 27.49 6.61 34.80 10.03 300 271 AVERAGE 1 2440.00 106.28 ------ ------ 96.67 27.78 6.68 34.80 10.03 300 271 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C99 of C122

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (6BuVim)
: \
1 |
\
.
1 \
\ |
i
\ ‘ PEAK_BE 74
00 \‘ ‘ :
1
5 |
|
Peak ‘ ‘ Blank
1. ‘ ‘
5 UT6. 2488, 2500
Frequency (MHz)
Site : G3CHL2-AY
Condition: PEAK_BE_74 3u 91200-02114-248711 VERTICAL
+ RBI:1000, 000kHz VBW: 3000.000kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e & B s B B B deg
1 M2 503 7400097 4301 803 676 M50 10.03 00 21 PEK
qagLevel (dBuvim)
: \
1 |
\
| H
|
|
.
\ |
|
|
il | o
LT \ {
Py |
Avg ‘ ‘ Blank
1.
N
|
U5 2488, 2500
Frequency (MH2)
Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-248711 VERTICAL
: RBH:1000,000kiz VBH:0.010kHz SHT:Auto
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e 8 B dbfn B B B deg
1 29526 4106 5400 -12.9 3.8 2805 676 .50 10.03 300 200 AVERAGE
TEL : 886-3-327-0868 Page Number : C100 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
qaglevel 4BV qaghevel(GBuVm)
1 ’ 1
\
1 1
‘ 1
| 1
a1, T o, 1‘
| ‘ PEAK 74 \ ‘ PEAK 74
1 1 1
:] WG :j VG54
3| ‘ [P e
- N ‘ - Ao o
Peak ‘ ‘ ‘ \
1. ‘ 1. |
Avg ‘ }
6000, 9000, 12000. 15000. 18000 6000. 900, 12000. 15000, 18000
Frequency (MHa) Frequency (Ha)
Site ¢ G3CHL2-HY Site ¢ O3CHL2-HY
Condition: PEAK_74 3n 91260-2114-240711 HORTZONTAL Condition: PEAK 74 3n 91200-82114-249711 VERTICAL
Lisit Read At Cable Preamp Aux APos Thos Lisit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
W dBV/e BV/n 8 G dbn B @ &8 cn deg W doV/e /e OB G dbn B 8 &8 cn deg
1 4360.00 50.98 74.00 -23.02 74.21 32.8 10.46 66.99 .44 3B 91 PEN 1 4380.00 5127 74.00 -20.73 74.50 328 10.46 66.99 0.4 104 84 PENC
2 4380.00 46.08 5400 -7.92 £9.31 328 10.46 66.99 0.44 3B 91 AVERAGE 2 4860.00 46.41 5400 -7.59 69.64 3286 10.46 66.99 0.4 104 B4 AVERAGE
3 TR0.00 45,67 74.00 -28.33 619 3708 13.20 66.04 0.3 - PEAK 3TN0 45,33 7400 -28.67 60.75 3008 13.20 66.04 0.3 - PEAC
TEL : 886-3-327-0868 Page Number : C101 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
L CLL)
1m ; ! m i
' [ ' \
1050} 1 ‘ 1050
f — ]
14.47G o ; g
‘ WG 54 G54
~14.5G ] |
Avg B0l 350
fl | fl
1 i ) 1488, [y 14500 1 i ) 1488, 1, 14500
Frequency (M) Frequency (M)
Site ¢ BOHHY Site ¢ G0N
Condition: AVG 54 30 S120-62114- 24711 HRIZONTAL Condition: AVG 5 3 S1200-42114- 24711 VERTICAL
L) CLL)
1m ; ! m i
' [ ' \
1050} 1 ‘ 1050
f — ]
17.7G g ; Tog
‘ WG 34 G54
186 | ||
Avg %0 350 |
\
fl | fl
| ||
f 11180, 11, 11840 11940, 180 f 11180, 11821 17840 1940, 180
Frequency (M) Frequency (M)
Site ¢ GO Site ¢ GO
Condition: AVG 54 3 S120-62114- 24711 HRTZONTL Condition: AVG 54 3 S120-42114- 24711 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C102 of C122



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
n] ‘ \ \
| |
1 1 i
| | |
! _\\ \ ! |
o7, | 12
\ PEAK BE 74 PEAK 74|
00 \44 00 !
R " ol " ‘ ‘ e
‘ W ‘
% ‘ % !
Peak ‘ | ‘ ‘
11 ‘ 11 i
| |
2484, 24%. 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBW:1000, 000kHz VBi: 3000, 008kHz SWT:Auto + RBW: 1000, 000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBwe B G bl B B B deg WodWe die G W G B B B dg
1 2483.70 59.51 74.00 -14.49 49.59 20.94 6.75 34.80 10.03 109 6@ PEAK 1 2480.00 108.22 ------ ------ 98.35 27.9¢ 6.74 34.80 10.03 109 60 PEX
qagLevel (6BuVim) qqqLevel (dBuVim)
‘ \ \
| |
1 1
| |
| e
10507 1 i
\ |
o7, | 12
\ } 700!
\ | AVG_BE_54 AVG_54
\hh— ‘ | PORES SEV o
% : i % R
Av ‘ ‘ |
g i/ | 1/ ‘ 1
|
2484, 24, 2500 1 1400, 1800, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91200-02114-246711 HORTZONTAL Condition: AVG_54 3n 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBi:0.10kHz SWT:Auto + RBI:1000. 000kHz VBi:0.810kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedie B W B B B B a dg oW e B W B B B B @ dg
1 2483.52 43.74 54.00 -5.26 38.82 20.94 6.75 34.80 10.03 109 60 AVERAGE 1 2430.00 107.55 ------ -=eeee 97.68 27.9¢ 6.74 34.80 10.03 109 60 AVERAGE
TEL : 886-3-327-0868 Page Number : C103 of C122

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
n] ‘ \ \
| |
1 1
‘ | |
1 ‘ 1 ‘ !
\ \ i
o7, | 12
\ PEAK BE 74 PEAK_T4
N “ |
I | . ‘ £ Ll
‘ | Lk W h A, |
| \
kLY 1%
|
Peak ‘ 1 ‘ ‘
1 ‘ 11 1
| |
284, 492 24%. 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-246711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBW:1000. 000kHz VBi: 300, 000kiHz SWT:Auto + RBW: 1000, 000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWn e B G bl B B B deg WodWe e B W e B B B @ dg
1 2483.54 58.18 74.00 -15.82 48.26 27.94 6.75 34.80 10.03 363 260 PEAK 1 2480.00 106,92 ------ ------ 97.05 27,99 6.74 34.80 10.03 363 260 PEX
qagLevel (6BuVim) qaqLevel (¢BuVim)
n] ‘ \ \
| |
b ] E |
1 ‘ 1 ‘ !
| |
12 \ | 12
0 : 4 i
\ | AVG_BE_54 | AVG_54
2% | | % NPT WS S |
Av ‘ ‘ |
9 1l ‘ 1l 1 i
‘ | |
84, 24, 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-248711 VERTICAL Condition: AVG_54 3u 91200-82114-244711 VERTICAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1000. 080kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadBw/e B G bl B B B deg WodWedie B W B B B B @ dg
1 48352 47.42 54.00 -6.58 37.50 2.94 6.75 34.80 10.03 363 260 AVERAGE 1 2430.00 106.24 ------ -=---- 96.37 27,98 6.74 34.80 10.03 363 260 AVERAGE
TEL : 886-3-327-0868 Page Number : C104 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
gLl Buvm) L2l Buvm)
1 ’ 1
|
1 1
| |
| |
o, 1 o, T
\ ‘ PEAK 74 \ ‘ PEAK 74
] 1 1
P i B B I
Peak w
1. ! ‘ 1
Avg I I
6000, 9000, 12000 15000, 18000 6000, 9000, 12000 15000, 16000
Frequency (Hz) Frequency (MHz)
Site & G3CHI2-HY Site & G3CHI2-HY
Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL Condition: PEAK 74 3m 91260-82114-240711 VERTICAL
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdW/ado/s @ W b/ B B B deg WrdW/ads @ B dbfm  dB B &8 m deg
1 4960.00 52.78 74.00 -21.22 75.54 33.32 10.36 66.98 0.46 395 75 PEAK 1 4960.00 54.21 74.00 -19.79 76.97 33.32 10.36 66.92 0.46 100 90 PEAK
2 4960.00 48.46 54.00 -5.54 7122 33.32 10.36 66.90 0.46 395 75 AVERAGE 2 4960.00 50.25 54.00 -3.75 73.01 33.32 10.36 66.90 0.46 100 99 AVERAGE
3 7440.00 45.37 74.00 -28.63 61.12 36.68 13.37 66.14 0.34 - == PEAC 3 7440.00 45.14 74.00 -28.86 60.89 36.68 13.37 66.14 0.34 -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C105 of C122




samaniae.  FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
L CC
1m ; ! m i
' [ ' \
1050 1 ‘ 1050
f — ]
14.47G o ; g
‘ G54 G54
~14.5G ] |
Avg %l 1 Ll
\
fl ‘ | fl
|| |
1 i ) 1488, ", 14500 1 i ) 1488, iy 14500
Frequency (M) Frequency (M)
Site ;O Site O
Conditon: AV 54 30 S000-42124- 24071 WRIZOMAL Conditon: AV 54 3n 2004212424071 VERTICAL
L) CC
1m ; ! m i
' [ ' \
1050 1 ‘ 1050
f — ]
17.7G g ; Tog
‘ G54 G5
186 T 1 |
_WM
Avg %l ‘ | B0
fl | fl
|
f 11180, 11, 11840 194, 180 f 11180, 118 17840 1940, 180
Frequency (M) Frequency (M)
Site O Site ;O
Conditon: AV 54 3n 000421242071 HRIZOMAL Conditon: AV 54 3n 200421142071 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C106 of C122



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
’MI.MMM) ,.,,mm)
n] \ \
| |
1 1
L L
1 : -1 1 :
|
12 12 i
I | PEAK 74|
00 ! ‘
‘ ‘ 1 ‘,/ ‘ |
1 » A i ™ i | ot
; | ) |
| |
Peak ‘ | ‘ ‘
1/ 1l : i
| |
|| | |
10 1284 2468 2652 2836 402 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-246711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBW:1000, 000kHz VBi: 300, 008kiHz SWT:Auto + RBW: 1000, 000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWodWedje B G dn b B B deg Wi B/ Bil/e G B dbf B B B deg
1 2388.62 53.10 74.00 -20.90 43.81 27.46 6.60 34.80 10.03 105 342 PEAK 1 2402.00 108.69 ------ ------ 9.24 27.60 6.62 34.80 10.03 105 342 PEK
,.,m(avm 4 gqLE¥el (dBuVim)
n] \ \
| |
b | E |
1 ‘ — 1 -
| |
|
12 l 12 i
00 1 00 1
| j | M “
\ 1 =
K | g | v——— ettt | |
| |
Av ‘ ‘ |
g 1l 1 1
| | ]
10 1284 2468 2652 2836 402 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91260-82114-240711 HORTZONTAL Condition: AVG_54 3n 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBi:0.810kHz SWT:Auto + RB:1000.000kHz VBN:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedwje B G dn b B B deg W B/ BiV/e G B dbfn B B B deg
1 2389.76 41.94 54.00 -12.06 32.60 27.50 6.61 34.80 10.03 105 342 AVERAGE 1 2402.00 108.22 ------ -=---- 98.77 27.60 6.62 34.80 10.03 105 342 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C107 of C122




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
’,,I.MMM) ,l,,l.ﬂdm)
n] \ \
| |
1 ‘ ‘ 1 ‘ i
1 ; 1 :
12 12
{ PEAK 74|
00 T
‘ K J ‘ ‘
e e e = o e e o Ty 7 i W ‘
| W |
x - x |
Peak ‘ | ‘ ‘
1l ‘ 1l i
[ ] ||
10 1284 2468 2652 2836 402 1 1400, 1800, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-246711 VERTICAL Condition: PEAK 74 3s 91200-82114-240711 VERTICAL
+ RBW:1000, 000kHz VBH: 300, 008kiHz SWT:Auto + REW:1000. 000kHz VBi: 3000, 008kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mrdn /e B G bl & B B deg WodWedie B W e B B B @ dg
1 2369.80 52.29 74.00 -21.71 43.07 27.48 6.58 34.79 10.03 400 261 PEAK 1 2482.00 102.89 ------ -=eee- 93.44 27.60 6.62 34.80 10.03 400 261 PEAK
’,,I.MMM) ,l,,l.ﬂdm)
n] \ \
| |
b | E |
1 ‘ 1 —
i |
|
12 1 12 i
00 1 00 1
] | AVG_54
‘ y | L o]
- i ! B o il ;
Av ‘ w ‘
9 1l | ‘ 1 i
| ||
10 2284 2468 2652 2836 102 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site  : @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1009. 008kHz VBN:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndw/e B G bl B B B deg WodWe e B W e B B B @ dg
1 238645 40.97 54.00 -13.03 3171 27.43 6.60 34.80 10.03 400 261 AVERAGE 1 2402.00 102.34 -----n wneeee 92.89 27.60 6.62 34.80 10.03 400 261 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C108 of C122




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
qpLevel(¢BuVim) 1o L2vel (BuVim)
B | |
1 1 1
|
1 ‘ 1
o | o
1] AN L ALY
1 1 ]
:J G54 :J IG5
T W T W
Peak - nadndll N
Avg 1l ‘ | ‘ 1l
| ‘ |
9000, 12000, 15000, 16000 6000, 9000, 12000, 15000, 16000
Frequency (WHz) Frequency (MHz)
Site  : @3CHI2-HY Site : @3CHI2-HY
Condition: PEAK_74 3n 31200-02114-240711 HORTZONTAL Condition: PEAK_74 3n 91260-82114-249711 VERTICAL
Lisit Read Ant CablePreamp Aux Aos Thos Lisit Read Ant CablePreamp Aux Aos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T medaede B N B B & B deg T medoedofe B W B B B B o dg
1 40400 5.5 74.00 -8.47 6.1 3052 105 6108 042 - -- PEK 1480400 47.62 7400 -26.38 7020 3052 10.56 67.88 0.42 -~ -- PEAC

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C109 of C122




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ NG54 G54
~14.5G ‘ ‘ ‘ ‘ |
Avg il 350
fl | fl
| |
1un 14, 148, 14488, 1, 14500 fun 14, 1482 14488, 1, 14500
Frequency (MHe) Frequency (k)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G e ; L
‘ NG54 G54
186 T | ]
Avg %0 ; il I
fl | fl
| |
{ 1160, 11820, 17880, 11940, 16000 { 11160, 178, 17880, 11940, 16000
Frequency (MHe) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ O3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C110 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
1 1 T
J ‘ |
1 !
1 | | i
1 ‘ : 1 ;
8. o,
‘ PEAK_T4|
00 00 !
s | 1 ,uj | | L
et |
% % :
Peak ‘ ‘ ‘
1l 1 1l |
B |
10 1%, U1, 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBIN:1000, 000kHz VBW: 3000.000kHz SWT:Auto + RBI:1000. 000kHz VBd:3000.000kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e & 0B s B B B deg Wi B/ Bil/e G B dbfn B B B deg
1 2360.70 52.10 74.00 -21.90 42.89 27.48 6.57 34.79 10.03 117 344 PEAK 1 2440.00 108.98 ------ ------ 9.37 27,78 6.68 34.80 10.03 117 344 PEK
qagLevel (6BuVim) qaqLevel (¢BuVim)
' \
J ‘ |
L ] L \
| 1
L i 1 |
‘ |
8. ‘ o,
o i L \
- | | VG54
- - ‘ - = =
- | - _,_.._.__._.._...._..-—-"‘ !
Av ‘ \
g 1l | 1l —
| ||
10 1% U1, 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ O3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91200-02114-246711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RBI:1000.000kHz VBH:0.816kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wi B/ Bi/e &8 B dbf B B B deg
1 2388.26 40.63 54.00 -13.37 31.33 27.47 6.60 34.80 10.03 117 344 AVERAGE 1 2440.00 108.44 ------ ------ 98.83 27.78 6.68 34.80 10.03 117 344 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C111 of C122




samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Horizontal Fundamental

PEAK BE 74

|
Peak } Blank

Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 HORTZONTAL
+ RBIN:1000. 000kHz VBH:3000.000ktz SWT:Auto

Linit Read Ant Cable Preamp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadWi B N dm B B B a dg

1 248638 5299 74.00 -21.01 43.05 2.9 6.75 34.80 10.83 117 344 PEK

1 oLevel (dBuVim)

‘ AVG BE 54
L™ \ 1
PTe |
Avg ‘ ! Blank
1l ‘
B
U5, U6, U8 250
Frequency (MHz)
Site & O3CHI2-HY
Condition: AVG_BE_54 3n 91200-02114-240711 HORIZONTAL
+ RBW:1000, 000kHz VBH:0. 810Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Miz dW/ndBu/e 03 B dB/m B B A8
1 249484 4120 54,00 -12.80 31.16 28.05 6.76 34.80 10.03 117 344 AVERAGE

TEL : 886-3-327-0868 Page Number 1 C112 of C122
FAX : 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (dBuVim) qqqLevel (dBuVim)
1 1 T
J ‘ |
1 ‘ ‘ 1 ‘ i
1
1 ‘ : 1 ;
12 12
‘ PEAK 74|
|
e — N | O | Aimas a4
= W | M |
kLY 1 1%
Peak ‘ | ‘
1 1 1l 1
| |
10 1%, 162 2368, A1, 140 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-240711 VERTICAL Condition: PEAK 74 3m 91200-82114-240711 VERTICAL
+ RBW:1000. 000kHz VBH: 300, 008kHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 008kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdWadw/e B G s B B B deg WodbWe dije G W G B B B dg
1 231520 5198 74.00 -22.02 42.93 27.38 6.51 34.79 10.03 400 88 PEAK 1 2440.00 105.53 ------ ==---- 95.92 27.78 6.68 34.80 10.03 400 88 PE
qagLevel (dBuVim) qqqLevel (dBuVim)
1 1 T
J ‘ J |
A ] L |
! ‘ i 1 |
12 ‘ 12 i
|
0 l o ‘
‘ | A6 54
525 : — et -
|1 __J SIUNEENS WES
2 I 2% B il :
Av ‘ \ ‘ ‘
g 1 i L \
| |
10 1% 162 2388, U, 140 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WH2)
Site & @3CHI2-HY Site & O3CHI2-HY
Condition: AVG_BE_54 3m 91260-82114-240711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RBI:1000. 008kHz VBi:0.810kHz SWT:Auto + RBI:1009. 008kHz VBN:0.810kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedie B W e B B B @ dg oW die B W B B B B @ dg
1 2389.30 40.34 54.00 -13.66 31.01 27.49 6.61 34.30 10.03 400 B8 AVERAGE 1 2440.00 104.97 -----n -neeee 95.36 27.78 6.68 34.80 10.03 400 8B AVERAGE
TEL : 886-3-327-0868 Page Number : C113 of C122

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (dBuvim)
' \
1 |
\
| H
|
|
i
\ ‘ PEAK_BE 74
00 \_ :
1
\
3. |
Peak ‘ \ Blank
1l ‘
|
U5 2488, 2500
Frequency (MH2)
Site @ @3CHI2-HY
Condition: PEAK_BE 74 3u 91200-82114-240711 VERTICAL
+ RBI:1000. 000kHz VBa: 3000.000ktz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e G 0B /s B B B deg
1248614 5265 74.00 -20.35 4070 20.96 6.75 3480 10.03 400 88 PENK
qagLeel (dBuVim)
' \
1 |
\
| H
|
|
"' \ ‘
1 i
\ ‘ VG BE 54
k ‘ 1
P |
Avg l | Blank
1l.
‘ \
U5 2488, 2500
Frequency (MHa)
Site: Q3CHI2-HY
Condition: AVG_BE_54 3u 91200-02114-246711 VERTICAL
: REN:1009., 008Kz VBH:0. 010Kz SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wi B/ Bi/e G B dbfn B B B deg
1 24953 40.95 54.00-13.05 30.91 28.05 6.7 3480 10.03 400 8 AVERAGE
TEL : 886-3-327-0868 Page Number : C114 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
qaglevel 4BV qaghevel(GBuVm)
, | , |
\
1 1
| |
| |
a1, T o, 1‘
| ‘ PEAK 74 \ ‘ PEAK 74
' 1 1
:] VG54 :j VG54
7 W
o M'WWMW‘ - )
Peak X %
1. ! 1.
Avg ‘
6000, 9000, 12000, 15000. 18000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (Hz)
Site ¢ G3CHL2-HY Site ¢ O3CHL2-HY
Condition: PEAK_74 3n 91260-2114-240711 HORTZONTAL Condition: PEAK 74 3n 91200-82114-249711 VERTICAL
Lisit Read At Cable Preamp Aux APos Thos Lisit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
W dBV/e Ve 8 G dbn B & &8 cn deg W dBV/e /e OB G dbn @B &8 &8 cn deg
1 4380.00 5166 74.00 -22.34 74.89 328 10.46 66.99 0.44 100 146 PENC 1 4380.00 5244 74.00 2056 75.67 328 10.46 66.99 .44 2B 132 PEN
2 4380.00 47.14 5400 -6.86 70.37 328 10.46 66.99 .44 100 146 AVERAGE 2 4860.00 48.25 5400 -5.75 7148 32.85 10.46 66.99 0.4 2B 132 AVERAGE
3 TR0.00 45,60 7400 -28.32 6110 37.08 13.20 66.04 834 - - PEX 3 TR0.00 45,19 7400 -28.81 60.61 37.08 13.20 66.04 0,34 - PEAK
TEL : 886-3-327-0868 Page Number : C115 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Vertical
; Ll (dBuVim) | Lesel (dBuVim)
im ; i M i
' | ' \
1054 } ‘ 104
] — ]
14.47G g ; Tog
‘ WG 54 WG 54
~14.5G ‘ ‘ : ‘
Avg %0 | 350 ‘
f | f |
141 145, fusL 148, . 14500 14n 145, 1usL 148, U, 14500
Frequency (M) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
; el (dBuVim) | Lesel (dBuVim)
im ; M i
' | ' \
1054 } ‘ 104
] — ]
17.7G e ; L
‘ WG 54 WG 54
186 T 1| ]
Avg B ! | I %0 ‘
|
fl ‘ | fl
HEER
{ 11760, 1180, 17880, 11940, 16000 f 11760, 11800, 17880, 11940, 16000
Frequency (MH2) Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-02014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C116 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Horizontal Fundamental
qagLevel (dBuVim) qagLevel(¢BuVim)
n] ‘ \ \
| |
1 1
| |
| | |
1 "\ i 1 1
|
815 | ol
\ PEAK BE 74 PEAK 74
00 \ 00
‘ |
525 i PR ) ‘ oo} v
| WW v
% | i % i
Peak ‘ w ‘ ‘
1l ‘ 1l i
| |
284, 492, 24%. 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 HORTZONTAL Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL
+ RBI:1000. 000kHz VBa: 3000.000ktz SWT:Auto + RBI:1000. 000kHz VBA:3000.000kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdWndwe B G bl B B B deg WodWe dije G W G B B B dg
1 48372 59.15 74.00 -14.85 49.23 20,94 6.75 34.80 10.03 119 348 PEAK 1 2480.00 107,95 ------ ==---- 98.08 27.9¢ 6.74 34.80 10.03 119 340 PEX
qagLevel (dBuVim) qqqLevel (dBuVim)
n] ‘ \ \
| |
1 1
‘ | |
1 f 1 ‘ 1
\ \ i
875 \ | ol
| M ‘
\ | VG _BE 54 . VG54
% ! | 2 [ |
Av N N
g i ‘ ; 1 ‘ i
284, 492, 24%. 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 HORTZONTAL Condition: AVG_54 3u 91200-82114-244711 HORIZONTAL
+ RBI:1000.000kHz VBH:0.810kHz SWT:Auto + RBI:1000. 000kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedie B W B B B B a dg WodWedije B W s B B B a dg
1 483.52 43.27 54.00 -5.73 38.35 2094 6.75 34.80 10.3 119 340 AVERAGE 1 2480.00 17,37 ------ ==ooee 97.50 27,92 6.74 34.80 10.03 119 340 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C117 of C122

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400417A

Pol. Vertical Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
n] ‘ \ \
| |
1 ‘ ‘ 1 ‘ i
10507 | 1 | 1
\ \ i
12 | 12
\ PEAK BE 74 PEAK 74|
00 \\ 00
1 ‘ \
528 T Lo N " | PP PRy
] i i
kLY . ki3 }
Peak ‘ | ‘ ‘
1l 1l i
| ||
2484, 492, 24%. 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-248711 VERTICAL Condition: PEAK 74 3s 91200-82114-240711 VERTICAL
+ RBW:1000. 000kHz VBH: 300, 008kHz SWT:Auto + REW: 1000, 000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedNe B W B B B B a dg WodWe e B W B B B B @ dg
1 2483.90 58.84 74.00 -15.16 43.92 27.94 6.75 34.30 10.03 400 284 PEAK 1 2430.00 107.29 ------ -=eeee 97.42 27.9¢ 6.74 34.80 10.03 400 284 PEAK
qagLevel (6BuVim) qqqLevel (dBuVim)
n] ‘ \ \
| |
1 1
‘ | ‘ |
1 f 1 ‘ !
\ \ i
12 \ | 12
0 : 4
\ | AVG_BE_54 ‘ AVG_54
N [ —
Mr— U B
% ; ‘ % FEPPEE—————
Av | ‘
g 1l | 1 1 1
| ]
284, 492, 24%. 2500 1 1400, 1800, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site @ O3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91200-82114-240711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RBI:1000. 000kHz VBW:0.010kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWndwe B G s B B B deg WodWe e B W e B B B @ dg
1 2483.52 43.16 54.00 -5.84 38.24 20.94 6.75 34.80 10.03 400 284 AVERAGE 1 2430.00 106.74 ------ -=e-e- 96.87 27,98 6.74 34.80 10.03 400 284 AVERAGE
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MzdBuwW/mdsw/m d8 dBV dB/m B B B
1 4960.00 55.57 74.00 -18.43 78.33 33.32 10.36 66.90 0.46 100 61 PEAK
2 4960.00 52.10 54.00 -1.99 74.86 33.32 10.36 66.90 0.46 100 61 Average
3 7440.00 45.51 74.00 -28.49 61.26 36.68 13.37 66.14 @34 .- -- PEA

Pol. Horizontal Vertical
gLl Buvm) gl BV
, | , |
|
1 1
| |
| |
a1, T o, 1‘
\ ‘ PEAK 74 \ ‘ PEAK 74
1 1 1
:] VG54 :] G54
: b L gt W L W
Peak % ‘ ‘ [ % ‘
1. ‘ ‘ 1. i :
Avg I ]
6000, 9000, 12000, 15000, 18000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site & G3CHI2-HY Site & @3CHI2-HY
Condition: PEAK 74 3m 91200-82114-240711 HORIZONTAL Condition: PEAK 74 3m 91260-82114-240711 VERTICAL
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MzdBu/ndBV/m d8 BV dB/n 0B dB B cm deg
1 4960.00 54.48 74.00 -19.52 77.24 33.32 10.36 66.90 0.46 249 165 PEAC
2 4960.00 51.15 54.00 -2.85 73.91 33.32 10.36 66.99 0.46 249 165 Average
3 7440.00 45.62 74.00 -28.38 61.37 36.68 13.37 66.14 @34 .- - PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G ‘ ‘ ‘ | ‘
Avg m-_ ‘ | i i 350
\
. l
1un 14, 148, 14488, 148, 14500 fun 1. 1482 14488, 1, 14500
Frequency () Frequency (MHe)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
17.7G e ; L
‘ ANG 54 G54
8¢ ]| |
Avg B0 | 30l
fl | fl
| | |
{ 11760, 11820, 17880, 11940, 16000 { 11160, 178, 17840, 11940, 16000
Frequency (M) Frequency (M)
Site ¢ B3(HL2-HY Site ¢ B3(HL2-HY
Condition: AVG_54 3n 91260-82014-24711 HORTZONTAL Condition: AVG_54 3n 91260-82014-24711 VERTICAL
TEL : 886-3-327-0868 Page Number : C120 of C122
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Pol. Horizontal Vertical
| Level (dBuVim) 1 Level (dBuvim)
1225 125
105.0; 1050
875 875
PEAK 74 PEAK_T4)
]
mj AVG_54 mj AVG_54
Ij—' 1 ) 1
3 ~r e A s A b i 3 Lw.v‘. kv y o s ot
Peak
1 1
18000 19600. Ha. 20800 2400, 26000 18000 19600. Ham. 24400, 26000
Frequency (H) Frequency (MHz)
Site : BICHLZ-HY Site & BCHLZ-HY
Condition: PEAK_74 1n SHF 1224 236718 HORTZONTAL Conditions PEAK_74 1n SHF 1204_ 236710 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WeBan i B W b & B B a dyg WeBdn s @ G0 B @ B 6 a dg
12352200 42.47 7400 -31.53 5230 38.79 2.9 6198 -9.54 - - peak 1 257800 42.79 74.080 -31.21 50.83 9.1 M4.15 6.7 -9.54 -~ --Peak
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Pol. Horizontal Vertical
‘ \
|
.
|| G
=
‘ \ ]
\ \
‘ \
N | o
3
- |
Peak e, 612 05, 1000
Frequency (M)
Site @ O3CHI2-HY Site @ O3CHI2-HY
Condition: (P 3n Bilog 37059 28241127 HORTZONTAL Condition: (P 3u Bilog 37059 28241127 VERTICAL
Limit Read  Ant Cable Preamp Aux APos TPos Limit Read At (Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Miz d8uV/n dBW/m 0B dBw dB/w B 0B B cm deg Miz d8V/m dBW/m  dB dB dB/w B 0B B cm deg
1 30.97 22.31 40.00 -17.69 27.86 24.21 0.76 29.77 0.85 - -~ Peak 1 30.97 28.68 40.00 -11.32 33.43 24.21 0.76 29.77 0.85 - Peak
2 96.93 34.13 43.50 -9.37 46.78 15.85 1.34 29.91 e.7 - - Peak 2 91.11 30.59 43.50 -12.91 44.00 15.14 1.29 29.91 @.07 - - Peak
3 264.74 34.05 46.00 -11.95 41,33 19.99 2.21 29.63 0.15 - - Peak 3 26474 26.17 46,00 -19.83 33.45 19.99 2.21 29.63 0.15 - -- Peak
4 37435 35.28 46.00 -10.72 40.83 21.16 2.62 29.48 0.15 - - Peak 4 358.83 28.59 46.00 -17.41 34.59 20.82 2.54 29.51 @.15 - -- Peak
S 73422 38.46 46.00 -7.54 35.34 28.07 3.68 28.96 .33 - - Peak 5 718,70 38.65 46.00 -7.35 36.34 27.33 3.65 28.98 .31 - -~ Peak
6 903.00 34.06 46.00 -11.94 28.83 29.31 4.07 28.50 0.35 - - Peak 6 900.09 34.73 46.00 -11.27 29.58 29.26 4.6 28.51 0.34 - -- Peak
TEL : 886-3-327-0868 Page Number 1 C122 of C122
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Appendix D. Duty Cycle Plots

<5dBm>
Duty :
Band Cycle(%) T(us) 1/T(kHz) VBW Setting
Bluetooth - LE for 1Mbps 100.00 - - 10Hz
Bluetooth - LE for 2Mbps 100.00 - - 10Hz
Bluetooth - LE for 125kbps 100.00 - - 10Hz
Bluetooth - LE for 500kbps 100.00 - - 10Hz
<10dBm>
Duty .
Band Cycle(%) T(us) 1/T(kHz) VBW Setting
Bluetooth - LE for 1Mbps 100.00 - - 10Hz
Bluetooth - LE for 2Mbps 100.00 - - 10Hz
Bluetooth - LE for 125kbps 100.00 - - 10Hz
Bluetooth - LE for 500kbps 100.00 - - 10Hz
TEL : 886-3-327-0868 Page Number : D1 of D3

FAX : 886-3-327-0855
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<5dBm>

Bluetooth - LE for 1Mbps

Bluetooth - LE for 2Mbps

[ g8t Spectrum Ansiyoe - Swegt SA ==
RL a4
Avg Type: RI

Marker 1 5.00000 ms AvnIHﬂld wn‘wn

Trig: Free Run
tten: 10 dB

PNO: Fast ~#~

IFGain:Low

Select Marker |

Ref 106.99 dBpV

‘Center 2.480000000 GHz
Res BW 8 MHz

pan 0 Hz/
Sweep 10.00 ms (1001 pts)|

" T [—
- 1
| 1
| 1
| 1
L[ | [ B

55 € 5uix not allowed

#VBW 8.0 MHz

STATUS €3 Align Now, All required

B~ gern Spectrum Anatyze - Swept 4
TR AT 05:33:15 4N Nov 28, 2024
Marker 1 5.05000 ms #Avg Type: RMS B

Trig: Free Run
#Anen: 10 4B

PNO: Fast ~#~

IFGain:Low

Select Marker |

Ref 106.99 dBpV

‘Center 2.473000000 GHz
Res BW 8 MHz

0 Hz|

pan
#VBW 8.0 MHz Sweep 10.00 ms (1001 pts)|

" T 0T —
- 1
| 1
| 1
| 1
L[ | -

55 € 5uix not allowed STATUS €3 Align Now, Al required

Bluetooth - LE for 125kbps

Bluetooth - LE for 500kbps

B~ gern Spectrum Anatyze - Swept 4
o= a
Marker 1 810.000 ps #Avg Type: RMS

Trig: Free Run AvglHold: 1/1
n: 10 dB

PRO: Fast ——
IFGain:Low #Atter

Marker Table,
on off)

Couple|
Markers|
on off

Mkr1 810.0 ps

Ref 106.99 dBpV 82.922 dBpV]

‘Center 2.480000000 GHz
Res BW 8 MHz

=)
I 810.0 us| [7] 922 dBuV
[ ]

Span 0 Hz
Sweep 1.000 ms (1001 pts)|

All Markers O

#VBW 8.0 MHz

B et Spoctrum Amayzes - Swept S
RL

lCenter Freq 2.480000000 GHz
\Foeatom __8Ate

AAIGN
#Avg Type: RMS
Fast —+ Trig: Fres Run
n: 10 dB

Ref 106.99 dBpV

Center Freq)
2.480000000 GHz|

‘Center 2.480000000 GHz
Res BW 8 MHz

Span 0 Hz

#VBW 8.0 MHz Sweep 1.000 ms (1001 pts)|

R T X Y FUNCTION | FUNCT TH FUNCTIO -
‘I = E HBW
| 1
| 1
| 1
1
L[ | | R -

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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<10dBm>
Bluetooth - LE for 1Mbps Bluetooth - LE for 2Mbps

BB it specrom oo Soept o o || T
TR Ao 2 > o - Aoy 05:14:30 P v 28,2024
Marker 1 1.82000 ms #Avg Type: RMS T Auto Align Marker 1 2.12000 ms #Avg Type: RMS T

PNO: Fast ~»— 11ig: Frée Run AvglHold: 111 T PO fast v Trig: Free Run AvglHold: 1/1

IFosindlow | #Atten: 10 dB IFGoinLow __#Amen: 10 dB

S I- 2
Ref 106.99 dBpV Ref 106.99 dBpV 5‘3'
(1l

‘1

‘Center 2,480000000 GHz Span 0 Hz Alert,| ‘Center 2,478000000 GHz Span 0 Hz
IRes BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (1001 pts)| ['I‘lme&Tump IRes BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (1001 pts)|

FUNC

" ORVALE -
- 1

| 1

| 1

| 1

L[ | [ B

55 € 5uix not allowed STATUS €3 Align Now, Al required

Bluetooth - LE for 125kbps Bluetooth - LE for 500kbps |

B it Spectrum Anatyaer - Swept 54 5 B it Spectrum Anatyaer - Swept 54
i i

! Aaicn I 08:11:59 PHK
Marker 1 2.87000 ms #Avg Type: RMS TRA Marker 1 2.24000 ms wg Type: RMS B

PNO: Fast ~»= Trig: Free Run AvglHold: 111 NC T e Trig: Free Run AvglHold: 1/1
IFGain:Low #Atten: 10 dB IFGainLow #Atten: 10 dB

Mkr1 2.240 msjisi
Ref 106.99 dBUV 2 Ref 106.99 dBV 95.857 dBpV|

'1 ‘1

‘Center 2.480000000 GHz Span 0 Hz ‘Center 2.480000000 GHz Span 0 Hz
#VBW 8.0 MHz Sweep 10.00 ms (1001 pts)| IRes BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (1001 pts)|

=) u TH FUNCTIO - IR N
2870 ms 95 932 dBuV 95 lﬁ? dBuV

“Msﬁ €3 Suffix not allowed STATUS €3 Align Now, All required Jusc €3 Suffix not allowed STATUS €3 Align Now, All required
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Appendix E. Setup Photographs

<Conducted Emission>
Mode 1

Remote View
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Rear View
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<Radiated Emission>
X Plane
LF
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SHF
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Y Plane
LF

PR
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SHF
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Z Plane
LF
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SHF

— THE END——
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